
SEMINOLE COUNTY 

Florida Central Commerce Park WWTP 
Harmony Homes 

Docket No. 100330-WS 

Application to Increase Rates and Charges 
For a "Class A Utility 

In 

Florida 

Volume 5 
Book 2 

Set 14 of 17 

Containing: 
Permits 

Discharge Monitoring Reports 
Monthly Operating Reports 

Sample Results 
Correspondence 

Aqua Utilities Florida, Inc. 



Charlie Crist 
Governor 

Jeff Kottkainp 
Lt. Governor 

Michael W. Sole 
Secretary 

Central District 
3319 Maguire Boulevard, Suite 232 

Orlando, Florida 32803-3767 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: 
Aqua Utilities Florida Inc 

RESPONSIBLE OFFICIAL: 
Edward Pellenz, P.E.  
Operations Manager 
I IO0 Thomas Avenue 
Leesburg, Florida 34748 
(352) 435-4033 

FACILITY: 

PERMIT NUMBER: FLAOl1078-005 
FILE NUMBER: FLAO 1 l078-005-DW3P 
ISSUANCE DATE: August 4,2009 
EXPIRATlON DATE: August 3,2014 

Florida Central Commerce Park WWTF 
140 Hope St 
Longwood, FL 32750-5141 

Latitude: 28"41'42.6"N Longitude: 81"21'20.06" W 
P Seminole County 

This pennit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 
Administrative Code (F.A.C.). This permit does not constitute authorization to discharge wastewater other than as expressly 
stated in this pennit. The above named permittee is hereby authorized to operate the facilities in accordance with the 
documents attached hereto and specifically described as follows: 

WASTEWATER TREATMENT: 

An existing 0.095 mgd annual average daily flow (AADF) pennitted capacity extended aeration domestic wastewater 
treatment plant consisting of flow equalization, influent screening, aeration, secondary clarification, chemical feed facilities, 
filtration, chlorination, 3-day (0.285 MG) reject storage pond with provisions for retreatment, and aerobic digestion of 
residuals. This permit also authorizes construction of a 10,000 gallon surge tank, including all associated piping and 
appurtenances, to provide a total surge capacity of 3O,OOO gallons. 

REUSE OR DISPOSAL: 

Land Application R-001: An existing 0.095 MGD AADF permitted capacity slow-rate public access system. R-001 is a 
reuse system which consists of a IO-day (0.95 MG) wet weather storage pond and irrigation of approximately 19 acres of 
greenspace at the commerce park. 

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and 
Part I through Part 1X on pages 1 through 16 of this permit. 

1 

1 



PERMITTEE: Aqua Utilities Florida Inc 
FACILITY: Florida Central Commerce Park WWTF 

PERMIT NUMBER: FLAOI 1078-005 
EXPIRATION DATE: August 3,2014 

1. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Reuse and Land Application Systems 

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the pennittee is authorized to direct reclaiiiied water 
to Reuse System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified below and reported in accordance with condition 
1.8.8.: 

Flow (public access Annual Average 

Chlorine, Total Resdudl  

2 
2 



PERMITTEE: Aqua Utilities Florida Inc PERMIT NUMBER: FLAOll078-005 
FACILITY: Florida Central Commerce Park WWTF EXPIRATION DATE: August 3,2014 

r 

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I.A.1. and as 
described below: 

Monitoring Sitr 
Uunibcr Ikscription of \lunitoring Sitc 
FLW-2 
EFA-I 
EFB-I 

I Flow meter to irrigation system 
I Chlorine contact chamber effluent 
I Filter effluent prior to chlorination 

3. A meter shall be utilized to measure flow and calibrated at least once every 12 months. [62-60/.200(17) and 
.500(6)] 

To report the "Yo less than detection," count the number of fecal colifonn observations that were less than 
detection, divide by the total number of fecal coliform observations in the month, and multiply by 100% (round 
to the nearest integer). [62-600.440(5)11)1 

The minimum total chlorine residual shall be limited as described in the approved operating protocol, such that 
the pennit limitation for fecal coliform bacteria will be achieved. In no case shall the total chlorine residual be 
less than I .0 mglL. [62-600.440(5j(b): 62-6/0.460(2); and 62-610.463(2)] 

The maxiinurn turbidity shall be limited as described in the approved operating protocol, such that the permit 
limitations for total suspended solids and fecal colifonns will be achieved. [62-6/0.463(2)] 

The treatment facilities shall be operated in accordance with all approved operating protocols. Only reclaimed 
water that meets the criteria established in the approved operating protocol(s) may be released to system storage 
or to the reuse system. Reclaimed water that fails to meet the criteria in the approved operating protocol(s) shall 
be directed to reject storage for subsequent additional treatment or disinfection . [62-610.320(6) and 62- 
61 0.463(2)] 

instruments for continuous on-line monitoring of total residual chlorine and turbidity shall be equipped with an 
automated data logging or recording device. [62-610.463(2)] 

Intervals between sampling for Giardia and Cryptosporidiurn shall not exceed five years. [62-6/0.463(4)J 

4. 

5. 

6.  

7. 

8. 

9. 

P 

3 
3 



PERMITTEE: Aqua Utilities Florida Inc 
FACILITY: Florida Central Commerce Park WWTF 

PERMIT NUMBER: FLAOl107X-005 
EXPIRATION DATE: August 3,2014 

B. Other Limitations and Monitoring and Reporting Requirements 

1. During the period beginning on the issuance date and lasting through the expiration date of this peniiit, the treatment facility shall be limited and monitored 
by the permittee as specified below and reported in accordance with condition I.B.X.: 

Month1 Avera 

4 
A 



PERMITTEE: Aqua Utilities Florida Inc 
FACILITY: Florida Central Commerce Park WWTF 

r- 

hlonitonng Tite 
Number 

PERMIT NUMBER: 
EXPIRATION DATE: 

Description 01 Muiiitoring Silc 

FLAOI 1078-005 
August 3,2014 

2. Samples shall be taken at the monitoring site locations listed in Permit Condition I.B.I. and as described below: 

3. Influent samples shall be collected so that they do not contain digester supernatant or return activated sludge, or 
any other plant process recycled waters. [62-601.500(4)] 

A meter shall be utilized to measure flow and calibrated at least once every 12 months. [62-601.200(17) and 
.500(6)] 

Sampling results for giardia and cryptosporidium shall be reported on DEP Form 62-610.300(4)(a)4, Pathogen 
Monitoring, which is attached to this permit. This form shall be submitted to the Department's Central District 
Office and to DEP's Reuse Coordinator in Tallahassee. [62-610.300(4)(a)] 

The sample collection, analytical test methods and method detection limits (MDLs) applicable to this permit 
shall be conducted using a sufficiently sensitive method to ensure compliance with applicable water quality 
standards and effluent limitations and shall be in accordance with Rule 62-4.246, Chapters 62-160 and 62-601, 
F.A.C., and 40 CFR 136, as appropriate. The list of Department established analytical methods, and 
corresponding MDLs (method detection limits) and PQLs (practical quantitation limits), which is titled "FAC 
62-4 MDLPQL Table (April 26, 2006)" is available at http://ww.dep.state.fl.us/labs/library/index.htin. The 
MDLs and PQLs as described in this list shall constitute the minimum acceptable MDLIPQL values and the 
Department shall not accept results for which the laboratory's MDLs or PQLs are greater than those described 
above unless alternate MDLs and/or PQLs have been specifically approved by the Department for this permit. 
Any method included in the list may be used for reporting as long as it meets the following requirements: 

a. 

4. 

5.  

6 .  

The laboratory's reported MDL and PQL values for the particular method must be equal or less than the 
corresponding method values specified in the Department's approved MDL and PQL list; 

The laboratory reported MDL for the specific parameter is less than or equal to the permit limit or the 
applicable water quality criteria, if any, stated in Chapter 62-302, F.A.C. Parameters that are listed as 
"report only" in the permit shall use methods that provide an MDL, which is equal to or less than the 
applicable water quality criteria stated in 62-302, F.A.C.; and 

If the MDLs for all methods available in the approved list are above the stated permit limit or applicable 
water quality criteria for that parameter, then the method with the lowest stated MDL shall be used. 

b. 

c. 

When the analytical results are below method detection or practical quantitation limits, the permittee shall 
report the actual laboratory MDL and/or PQL values for the analyses that were performed following the 
instructions on the applicable discharge monitoring report. 

Where necessary, the permittee may request approval of alternate methods or for alternative MDLs or PQLs for 
any approved analytical method. Approval of alternate laboratory MDLs or PQLs are not necessary if the 
laboratory reported MDLs and PQLs are less than or equal to the pemiit limit or the applicable water quality 
criteria, if any, stated in Chapter 62-302, F.A.C. Approval of an analytical method not included in the above- 
referenced list is not necessary if the analytical method is approved in accordance with 40 CFR 136 or deemed 
acceptable by the Department. [62-4.246, 62-1601 

The pennittee shall provide safe access points for obtaining representative influent, reclaimed water, and 
effluent samples which are required by this permit. [62-601.500(5)] 

7. 

5 
5 



PERMITTEE: Aqua Utilities Florida Inc PERMIT NUMBER: FLAOI 1078-005 
FACILITY: Florida Central Commerce Park WWTF EXPIRATION DATE: August 3,2014 - 

8. Monitoring requirements under this permit are effective on the first day of the second month following permit 
issuance. Until such time, the pennittee shall continue to monitor and report in accordance with previously 
effective permit requirements, if any. During the period of operation authorized by this permit, the permittee 
shall complete and submit to the Department Discharge Monitoring Reports (DMRs) in accordance with the 
frequencies specified by the REPORT type (Le. monthly, toxicity, quarterly, semiannual, annual, etc.) indicated 
on the DMR forms attached to this permit. Monitoring results for each monitoring period shall he submitted in 
accordance with the associated DMR due dates helow. 

July I - September 30 

IC-. 

DMRs shall he submitted for each required monitoring period including months of no discharge. The permittee 
shall make copies of the attached DMR form(s) and shall submit the completed DMR form(s) to the 
Department's Central District Office at the address specified in Permit Condition 1.8.13. by the twentyeighth 
(28th) of the mouth following the month of operation. 

(62-620.610(1X)][62-601.300(1), (2). and (3)] 

During the period of operation authorized by this pennit, reclaimed water or effluent shall be monitored 
annually for the primary and secondary drinking water standards contained in Chapter 62-550, F.A.C., (except 
for asbestos, color, odor, and corrosivity). These monitoring results shall be reported to the Department 
annually on the DMR. During years when a permit is not renewed, a certification stating that no new non- 
domestic wastewater dischargers have been added to the collection system since the last reclaimed water or 
effluent analysis was conducted may he submitted in lien of the report. The annual reclaimed water or effluent 
analysis report or the certification shall he completed and submitted in a timely manner so as to he received by 
the Department's Central District Office by June 28 of each year. Approved analytical methods identified in 
Rule 62-620.100(3)0), F.A.C., shall be used for the analysis. If no method is included for a parameter, methods 
specified in Chapter 62-550, F.A.C., shall he used. [62-601.300(4)][62-601.500(3)](62-610.300(4)] 

9. 

I O .  The permittee shall submit an Annual Reuse Report using DEP Fomi 62-610.300(4)(a)Z. on or hefore January 1 
of each year. [62-610.870(3)] 

1 I. Operating protocol(s) shall he reviewed and updated periodically to ensure continuous compliance with the 
minimum treatment and disinfection requirements. Updated operating protocols shall he submitted to the 
Department's Central District Office for review and approval upon revision of the operating protocol(s) and 
with each pennit application. [62-6/0.320(6) and 62-6/0.463(2)] 

12. The permittee shall maintain an inventory of storage systems. The inventory shall be submitted to the 
Department's Central District Office at least 30 days before reclaimed water will he introduced into any new 
storage system. The inventory of storage systems shall he attached to the annual submittal of the Annual Reuse 
Report. (62-610.464(5)] 

13. Unless specified otherwise in this permit, all reports and other infoniiation required by this pennit, including 
24-hour notifications, shall be submitted to or reported to, as appropriate, the Department's Central District 
Office at the address specified below: 

Florida Department of Environmental Protection Central District Office 
3319 Magiiire Blvd Suite 232 
Orlando, Florida 32803-3767 

P 

6 
6 



PERMITTEE: Aqua Utilities Florida Inc PERMIT NUMBER: FLAOI 1078-005 
FACILITY: Florida Central Commerce Park WWTF EXPIRATION DATE: August 3,2014 

Phone Number - (407)894-7555 
FAX Number - (407)897-2966 
(All FAX copies and e-mails shall be followed by original copies.) 

[62-620.305] 

14. All reports and other information shall be signed in accordance with the requirements of Rule 62-620.305, 
F.A.C. [62-620.30S] 

11. RESIDUALS MANAGEMENT REQUIREMENTS 

I .  The method of residuals use or disposal by this facility is transport to American Pipe & Tank Inc. d/b/a 41 2 
Biosolids Processing Facility or disposal in a Class I or I I  solid waste landfill. Transportation of the residuals 
to an alternative residuals management facility does not require a permit modification. However, use of an 
alternative residuals management facility requires the submittal of a copy of the agreement pursuant to Rule 62- 
640.880(1)(c), F.A.C., along with a written notification to the Department at least 30 days before transport of 
the residuals. [62-620,320(6),62-640.880(1)] 

The permittee shall he responsible for proper treatment, management, use, and land application or disposal of 
its residuals. [62-640.300(5)] 

The pennittee shall not he held responsible for treatment, management, use, or land application violations that 
occur after its residuals have been accepted by a permitted residuals management facility with which the source 
facility bas an agreement in accordance with Rule 62-640.880( I)(c), F.A.C., for further treatment, management, 
use or land application. [62-640.300(5)] 

Disposal ofresiduals, septage, and other solids in a solid waste disposal facility, or disposal by placement on 
land for purposes other than soil conditioning or fertilization, such as at a monofill, surface impoundment, 
waste pile, or dedicated site, shall be in accordance with the requirements of Chapter 62-701, F.A.C. 162- 
640. I OO(6) (k)3&4] 

lfthe pennittee intends to accept residuals from other facilities, a pennit revision is required pursuant to Rule 
62-640.880(2)(d), F.A.C. [62-640.880(2)(d)] 

The pennittee shall keep hauling records to track the transport of residuals between facilities. The hauling 
records shall contain the following infonnation: 

2. 

3. 

f i  4. 

5. 

6. 

Source Facility Residuals Management Facility or Treatment Facility 
1. Date and Time Shipped I .  Date and Time Received 
2. Amount of Residuals Shipped 2. Amount of Residuals Received 
3. Degree of Treatment (if applicable) 3 .  Name and ID Number of Source Facility 
4. Name and ID Number of Residuals 4. Signature of Hauler 

5. 

6. 

Management Facility or Treatment Facility 
Signature of Responsible Party at Source 
Facility 
Signature of Hauler and Name of Hauling 
Finn 

5. Signature of Responsible Party at Residuals Management 
Facility or Treatment Facility 

These records shall he kept for five years and shall he made available for inspection upon request by the 
Department. A copy ofthe hauling records infonnation maintained by the source facility shall be provided 
upon delivery of the residuals to the residuals management facility or treatment facility. The pennittee 
shall report to the Department within 24 hours of discovery any discrepancy in the quantity of residuals 
leaving the source facility and arriving at the residuals management facility or treatment facility. 

P 

7 
7 



PERMITTEE: Aqua Utilities Florida Inc PERMIT NUMBER: FLAOllO78-005 
FACILITY: Florida Central Commerce Park WWTF EXPIRATION DATE: August 3,2014 - 

7 .  Storage of residuals or other solids at the permitted facility shall require prior written notification to the 
Department. [62-640.300(4)] 

111. GROUND WATER REQUIREMENTS 

1 .  Section 111 is not applicable to this facility. 

IV. ADDITIONAL REUSE AND LAND APPLICATION REQUIREMENTS 

P 

A. Part I11 Public Access System(s) 

I .  

2. 

Cross-connections to the potable water system are prohibited. [62-610.469(7)] 

A cross-connection control program shall be implemented andor remain in effect within the areas where 
reclaimed water will he provided for use. [62-6/0.469(7)] 

The permittee shall conduct inspections within the reclaimed water service area to verify proper connections, to 
minimize illegal cross-connections, and to verify the proper use of reclaimed water. Inspections are required 
when a customer first connects to the reuse distribution system. Subsequent inspections are required as 
specified in the cross-connection control and inspection program. [62-6/0.469(7)fi j ] 

If a cross-connection between the potable and reclaimed water systems is discovered, the pennittee shall: 

a. 

b. 

c. Eliminate the cross-connection. 

d. 

e. 

3. 

4. 

Immediately discontinue potable water and/or reclaimed water service to the affected area. 

If the potable water system is contaminated, clear the potable water lines, 

Test the affected area for other possible cross-connections 

Within 24 hours, notify the Department's Central District Office's domestic wastewater and drinking water 
programs. 

Within 5 days of discovery of a cross-connection, submit a written report to the Department's Central 
District Office detailing: a description of the cross-connection, how the cross-connection was discovered, 
the exact date and time of discovery, approximate time that the cross-connection existed, the location, the 
cause, steps taken to eliminate the cross-connection, whether reclaimed water was consumed, and reports 
of possible illness, whether the drinking water system was Contaminated and the steps taken to clear the 
drinking water system, when the cross-connection was eliminated, plan of action for testing for other 
possible cross-connections in the area, and an evaluation of the cross-connection control and inspection 
program to ensure that future cross-connections do not occur. 

f. 

[62-555.350(3) and 62-555.360][62-620.610(20)] 

Maximum obtainable separation ofreclaimed water lines and potable water lines shall he provided and the 
minimum separation distances specified in Rule 62-610.469(7), F.A.C., shall be provided. Reuse facilities shall 
be color coded or marked. Underground piping which is not manufactured of metal or concrete shall he color 
coded using Pantone Purple 522C using light stable colorants. Underground metal and concrete pipe shall he 
color coded or marked using purple as the predominant color. [62-6/0.469(7)] 

In constructing reclaimed water distribution piping, the pennittee shall maintain a 75-foot setback distance from 
a reclaimed water transmission facility to public water supply wells. No setback distances are required to other 
potable water supply wells or to any nonpotable water supply wells. [62-6/0.47/(3)] 

A setback distance of 75 feet shall he maintained between the edge of the wetted area and potable water supply 
wells, unless the utility adopts and enforces an ordinance prohibiting potable water supply wells within the 
reuse service area. No setback distances are required to any nonpotable water supply well, to any surface 
water, to any developed areas, or to any private swimming pools, hot tubs, spas, saunas, picnic tables, barbecue 
pits, or barbecue grills. [62-6/0.47/(1), (2). (5), and (7j] 

5.  

6 .  

7 .  

8 
8 



PERMITTEE: Aqua Utilities Florida Inc PERMIT NUMBER: FLAOI 1078-005 
FACILITY: Florida Central Commerce Park WWTF EXPIRATION DATE: August 3,2014 - 

8. 

9. 

Reclaimed water shall not he used to fill swimming pools, hot tubs, or wading pools. [62-610.469(4)] 

Low trajectory nozzles, or other means to minimize aerosol formation shall be used within 100 feet from 
outdoor public eating, drinking, or bathing facilities. [62-610.471(6)] 

10. A setback distance of 100 feet shall he maintained from indoor aesthetic features using reclaimed water to 
adjacent indoor public eating and drinking facilities. [62-610.471(8)] 

I I .  The public shall be notified of the use of reclaimed water. This shall he accomplished by posting of advisory 
signs in areas where reuse is practiced, notes on scorecards, or other methods. [62-610.468(2)] 

12. All new advisory signs and labels on vaults, service boxes, or compartments that house hose hihhs along with 
all labels on hose hihbs, valves, and outlets shall bear the words "do not drink" and "no heber" along with the 
equivalent standard international symbol. In addition to the words "do not drink" and "no beher," advisory 
signs posted at storage ponds and decorative water features shall also bear the words "do not swim" and ',no 
nadar" along with the equivalent standard international symbols. Existing advisory signs and labels shall be 
retrofitted, modified, or replaced in order to comply with the revised wording requirements. For existing 
advisory signs and labels this retrofit, modification, or replacement shall occur within 365 days aAer the date of 
this pennit. For labels on existing vaults, service boxes, or compartments housing hose bihhs this retrofit, 
modification, or replacement shall occur within 730 days after the date of this pennit. (62-610.468, 62- 
610.4691 

13. The permittee shall ensure that users of reclaimed water are informed about the origin, nature, and 
characteristics of reclaimed water; the manner in which reclaimed water can he safely used; and limitations on 
the use of reclaimed water. Notification is required at the time of initial connection to the reclaimed water 
distribution system and annually after the reuse system is placed into operation. A description of on-going 
public notification activities shall be included in the Annual Reuse Report. [62-6/0.468(6)] rn 

14. Routine aquatic weed control and regular maintenance of storage pond embankments and access areas are 
required. [62-610.414(8)] 

15. Overflows from emergency discharge facilities on storage ponds shall he reported as abnormal events in 
accordance with Permit Condition IX.20. [62-610.80#(9)] 

V. OPERATION AND MAINTENANCE REQUIREMENTS 

A. Staffing Requirements 

I. During the period of operation authorized by this permit, the wastewater facilities shall he operated under the 
supervision of a(n) operator(s) certified in accordance with Chapter 62-602, F.A.C. In accordance with Chapter 
62-699, F.A.C., this facility is a Category 111, Class C facility and, at a minimum, operators with appropriate 
certification must be on the site as follows: 

A Class C or higher operator 6 hoursiday for 7 daysiweek. The leadichief operator must be a Class C operator, 
or higher. 

(62-620.630(3)][62-699.3101 [62-610.4621 

An operator meeting the lead/chief operator class for the plant shall be available during all periods of plant 
operation. "Available" means able to he contacted as needed to initiate the appropriate action in a timely 
manner. 162.699.31 I(,)] 

2 .  

B. Capacity Analysis Report and Operation and Maintenance Performance Report Requirements 

I. 
,P 

The application to renew this pennit shall include an updated capacity analysis report prepared in accordance 
with Rule 62-600.405, F.A.C. [62-600.405(5)] 

9 
9 



PERMITTEE: Aqua Utilities Florida Inc PERMIT NUMBER: FLAOI 1078-005 
FACILITY: Florida Central Commerce Park WWTF EXPIRATION DATE: August 3,2014 

P 

2 .  The application to renew this permit shall include a detailed operation and maintenance performance report 
prepared in accordance with Rule 62-600.735, F.A.C. 162-600.735(1)] 

C. Recordkeeping Requirements 

P 

I .  The permittee shall maintain the following records and make them available for inspection on the site of the 
permitted facility. 

a. Records of all compliance monitoring information, including all calibration and maintenance records and 
all original strip chart recordings for continuous monitoring instrumentation, including, if applicable, a 
copy of the laboratory certification showing the certification number of the laboratory, for at least three 
years from the date the sample or measurement was taken; 

Copies of all reports required by the permit for at least three years from the date the report was prepared; 

Records of all data, including reports and documents, used to complete the application for the permit for at 
least three years from the date the application was filed; 

Monitoring information, including a copy of the laboratory Certification showing the laboratory 
certification number, related to the residuals use and disposal activities for the time period set forth in 
Chapter 62-640, F.A.C., for at least three years from the date of sampling or measurement; 

A copy of the current pennit; 

A copy of the current operation and maintenance manual as required by Chapter 62-600, F.A.C.; 

A copy of any required record drawings: 

Copies of the licenses of the current certified operators; and 

Copies of the logs and schedules showing plant operations and equipment maintenance for three years 
from the date of the logs or schedules. The logs shall, at a minimum, include identification of the plant; the 
signature and license number of the operator(s) and the signature of the person(s) making any entries; date 
and time in and out; specific operation and maintenance activities, including any preventive maintenance or 
repairs made or requested; results of tests performed and samples taken, unless documented on a laboratory 
sheet; and notation of any notification or reporting completed in accordance with Rule 62-602.650(3), 
F.A.C. The logs shall be maintained on-site in a location accessible to 24-hour inspection, protected from 
weather damage, and current to the last operation and maintenance performed. 

b. 

c. 

d. 

e. 

f. 

g. 
h. 

I. 

162-620.350, 62-602.6501 

VI. SCHEDULES 

I .  If the permittee wishes to continue operation of this wastewater facility after the expiration date of this permit, 
the permittee shall submit an application for renewal no later than one-hundred and eighty days (1 80) prior to 
the expiration date of this pennit. Application shall be made using the appropriate fomis listed in Rule 62- 
620.910, F.A.C., including submittal of the appropriate processing fee set forth in Rule 62-4.050, F.A.C. 162- 
620.335(3) and (211 

VII. INDUSTRIAL PRETREATMENT PROGRAM REQUIREMENTS 

I .  This facility is not required to have a pretreatment program at this time. (62-625.500j 

VIII. OTHER SPECIFIC CONDITIONS 

I .  Prior to placing the new facilities into operation or any individual unit processes into operation, for any purpose 
other than testing for leaks and equipment operation, the pennittee shall complete and submit to the Department 
DEP Fonn 62-620.91 O( 12). Notification of Completion of Construction for Domestic Wastewater Facilities. 
[62-620.630(2)] 

10 
10 



PERMITTEE: Aqua Utilities Florida Inc PERMIT NUMBER FLAOI io78-00~ 
FACILITY: Florida Central Commerce Park WWTF EXPIRATION DATE: August 3,2014 

rn 
2. Within six months after a facility is placed in operation, the pennittee shall provide written certification to the 

Department on Form 62-620.910(13) that record drawings pursuant to Chapter 62-600, F.A.C., and that an 
operation and maintenance manual pursuant to Chapters 62-600 and 62-610, F.A.C., as applicable, are available 
at the location specified on the form. [62-620.630(7)] 

The permittee shall comply with all conditions and requirements for reuse contained in their consumptive use 
permit issued by the Water Management District, if such requirements are consistent with Department rules. 
[62-610.800(10)] 

In the event that the treatment facilities or equipment no longer function as intended, are no longer safe in terms 
of public health and safety, or odor, noise, aerosol drift, or lighting adversely affects neighboring developed 
areas at the levels prohibited by Rule 62-600.400(2)(a), F.A.C., corrective action (which may include additional 
maintenance or modifications of the permitted facilities) shall be taken by the pemiittee. Other corrective 
action may be required to ensure compliance with rules of the Department. Additionally, the treatment, 
management, use or land application of residuals shall not cause a violation of the odor prohibition in Rule 62- 
296.320(2), F.A.C. 162-600.410(8) and 62-640.400(6)] 

The deliberate introduction of stormwater in any amount into collection/transinission systems designed solely 
for the introduction (and conveyance) of domesticlindustrial wastewater; or the deliberate introduction of 
stormwater into collectionltransmission systems designed for the introduction or conveyance of combinations 
of stonn and domesticlindustrial wastewater in amounts which may reduce the efficiency of pollutant removal 
by the treatment plant is prohibited, except as provided by Rule 62-610.472, F.A.C. [62-604.130(3)] 

Collection/transmission system overflows shall be reported to the Department in accordance with Permit 
Condition IX. 20. [62-604.550] [62-620.610(20)] 

The operating authority of a collectionltransmission system and the permittee of a treatment plant are prohibited 
from accepting connections of wastewater discharges which have not received necessary pretreatment or which 
contain materials or pollutants (other than nonnal domestic wastewater constituents): 

a. 

b. 

3. 

4. 

5.  

6. 

P 7. 

Which may cause tire or explosion hazards; or 

Which may cause excessive corrosion or other deterioration of wastewater facilities due to chemical action 
or pH levels; or 

Which are solid or viscous and obstruct flow or otherwise interfere with wastewater facility operations or 
treatment; or 

Which result in the wastewater temperature at the introduction of the treatment plant exceeding 40°C or 
otherwise inhibiting treatment; or 

Which result in the presence of toxic gases, vapors, or fumes that may cause worker health and safety 
problems. 

(62-604.130(5)] 

c. 

d. 

e. 

8. The treatment facility, storage ponds for Part II systems, rapid infiltration basins, andor infiltration trenches 
shall be enclosed with a fence or otherwise provided with features to discourage the entry of animals and 
unauthorized persons. [62-600.400(2)(b)] 

Screenings and grit removed from the wastewater facilities shall be collected in suitable containers and hauled 
to a Department approved Class I landfill or to a landfill approved by the Department for receiptldisposal of 
screenings and grit. [62-701.300(l)(a)] 

9. 

10. Where required by Chapter 471 or Chapter 492, F.S., applicable portions of reports that must be submitted 
under this pennit shall be signed and sealed by a professional engineer or a professional geologist, as 

n appropriate. [62-620.310(4)] 

11  
11 



PERMITTEE: Aqua Utilities Florida Inc PERMIT NUMBER FLAOl1078-005 
FACILITY: Florida Central Commerce Park WWTF EXPIRATION DATE: August 3,2014 

P 

I 1 .  The permittee shall provide verbal notice to the Department's Central District Office as soon as practical after 
discovery of a sinkhole or other karst feature within an area for the management or application of wastewater, 
wastewater residuals (sludges), or reclaimed water. The permittee shall immediately implement measures 
appropriate to control the entry of contaminants, and shall detail these measures to the Department's Central 
District Office in a written report within 7 days of the sinkhole discovery. [62-620.320(6j] 

12. The pennittee shall provide adequate notice to the Department ofthe following: 

a. Any new introduction ofpollutants into the facility from an industrial discharger which would be subject to 
Chapter 403, F.S., and the requirements of Chapter 62-620, F.A.C., if it were directly discharging those 
pollutants; and 

Any substantial change in the volume or character of pollutants being introduced into that facility by a 
source which was identified in the permit application and known to be discharging at the time the permit 
was issued. 

Adequate notice shall include information on the quality and quantity of effluent introduced into the 
facility and any anticipated impact of the change on the quantity or quality of effluent or reclaimed water to 
be discharged from the facility. 

b. 

162-620.625(2)] 

IX. GENERAL CONDITIONS 

P 

I .  The terms, conditions, requirements, limitations, and restrictions set forth in this permit are binding and 
enforceable pursuant to Chapter 403, Florida Statutes. Any pennit noncompliance constitutes a violation of 
Chapter 403, Florida Statutes, and is grounds for enforcement action, permit termination, pennit revocation and 
reissuance, or permit revision. [62-620.610(1)] 

This permit is valid only for the specific processes and operations applied for and indicated in the approved 
drawings or exhibits. Any unauthorized deviations from the approved drawings, exhibits, specifications, or 
conditions of this permit constitute grounds for revocation and enforcement action by the Department. [62- 
620.6 /0(2)] 

As provided in Subsection 403.087(6), F.S., the issuance ofthis pennit does not convey any vested rights or 
any exclusive privileges. Neither does it authorize any injury to public or private property or any invasion of 
personal rights, nor authorize any infringement of federal, state, or local laws or regulations. This permit is not 
a waiver of or approval of any other Department permit or authorization that may be required for other aspects 
of the total project which are not addressed in this permit. [62-620.6/0(3j] 

This permit conveys no title to land or water, does not constitute state recognition or acknowledgment of title, 
and does not constitute authority for the use of submerged lands unless herein provided and the necessary title 
or leasehold interests have been obtained from the State. Only the Trustees of the Internal Improvement Trust 
Fund may express State opinion as to title. 162-620.6/0(4)] 

This perinit does not relieve the permittee from liability and penalties for harm or injury to human health or 
welfare, animal or plant life, or property caused by the construction or operation of this permitted source; nor 
does it allow the permittee to cause pollution in contravention of Florida Statutes and Department rules, unless 
specifically authorized by an order from the Department. The permittee shall take all reasonable steps to 
minimize or prevent any discharge, reuse of reclaimed water, or residuals use or disposal in violation of this 
pennit which has a reasonable likelihood of adversely affecting human health or the environment. I t  shall not 
be a defense for a pennittee in an enforcement action that it would have been necessary to halt or reduce the 
permitted activity in order to maintain compliance with the conditions of this pennit. [62-620.6/0(5)] 

If the pennittee wishes to continue an activity regulated by this pennit after its expiration date, the pennittee 
shall apply for and obtain a new pennit. [62-620.610(6)] 

2. 

3. 

4. 

5.  

6. 

12 
12 



PERMITTEE: Aqua Utilities Florida Inc PERMIT NUMBER: FLAOll078-005 
FACILITY: Florida Central Commerce Park WWTF EXPIRATION DATE: August 3,2014 

r 
7. The permittee shall at all times properly operate and maintain the facility and systems of treatment and control, 

and related appurtenances, that are installed and used by the permittee to achieve compliance with the 
conditions of this permit. This provision includes the operation of backup or auxiliary facilities or similar 
systems when necessary to maintain or achieve compliance with the conditions of the permit. [62-620.6/0(7)] 

This permit may be modified, revoked and reissued, or terminated for cause. The filing of a request by the 
permittee for a permit revision, revocation and reissuance, or termination, or a notification of planned changes 
or anticipated noncompliance does not stay any permit condition. [62-620.610(8)] 

The permittee, by accepting this permit, specifically agrees to allow authorized Department personnel, 
including an authorized representative of the Department and authorized EPA personnel, when applicable, upon 
presentation of credentials or other documents as may be required by law, and at reasonable times, depending 
upon the nature of the concern being investigated, to: 

a. Enter upon the permittee's premises where a regulated facility, system, or activity is located or conducted, 
or where records shall be kept under the conditions of this pennit; 

Have access to and copy any records that shall he kept under the conditions of this permit; 

Inspect the facilities, equipment, practices, or operations regulated or required under this permit; and 

Sample or monitor any substances or parameters at any location necessary to assure compliance with this 
permit or Department rules. 

8. 

9. 

b. 

c. 

d. 

[62-620.6/0(9)] 

I O .  In accepting this permit, the permittee understands and agrees that all records, notes, monitoring data, and other 
information relating to the construction or operation of this permitted source which are submitted to the 
Department may be used by the Department as evidence in any enforcement case involving the permitted 
source arising under the Florida Statutes or Department rules, except as such use is proscribed by Section 
403.1 11, F.S., or Rule 62-620.302, F.A.C. Such evidence shall only be used to the extent that it is consistent 
with the Florida Rules of Civil Procedure and applicable evidentiary rules. [62-620.610(10)] 

1 I .  When requested by the Department, the permittee shall within a reasonable time provide any infonnation 
required by law which is needed to deteniiine whether there is cause for revising, revoking and reissuing, or 
terminating this permit, or to detennine compliance with the permit. The permittee shall also provide to the 
Department upon request copies of records required by this permit to be kept. If the pennittee becomes aware 
of relevant facts that were not subniitted or were incorrect in the pennit application or in any report to the 
Department, such facts or information shall be promptly submitted or corrections promptly reported to the 
Department. [62-620.6/0(1 I)]  

12. Unless specifically stated otherwise in Department rules, the pennittee, in accepting this pennit, agrees to 
comply with changes in Department niles and Florida Statutes after a reasonable time for compliance; provided, 
however, the permittee does not waive any other rights granted by Florida Statutes or Department rules. A 
reasonable time for compliance with a new or amended surface water quality standard, other than those 
standards addressed in Rule 62-302.500, F.A.C., shall include a reasonable time to obtain or be denied a mixing 
zone for the new or amended standard. [62-620.610(12)J 

13. The permittee, in accepting this permit, agrees to pay the applicable regulatory program and surveillance fee in 
accordance with Rule 62-4.052, F.A.C. (62-620.6/0(13)] 

14. This permit is transferable only upon Department approval i n  accordance with Rule 62-620.340, F.A.C. The 
permittee shall be liable for any noncompliance of the permitted activity until the transfer is approved by the 
Department. f62-620.610(14/1 

15. The permittee shall give the Departiiient written notice at least 60 days before inactivation or abandonment of a 
wastewater facility or activity and shall specify what steps will be taken to safeguard public health and safety 
during and following inactivation or abandonment. (62-620.610(15)] 

13 
13 



PERMITTEE: Aqua Utilities Florida Inc PERMIT NUMBER: FLAOI 1078-005 
FACILITY: Florida Central Commerce Park WWTF EXPIRATION DATE: August 3,2014 

P 
16. The permittee shall apply for a revision to the Department permit in accordance with Rules 62-620.300, F.A.C., 

and the Department of Environmental Protection Guide to Permitting Wastewater Facilities or Activities Under 
Chapter 62-620, F.A.C., at least 90 days before construction of any planned substantial modifications to the 
permitted facility is to commence or with Rule 62-620.325(2), F.A.C., for minor modifications to the permitted 
facility. A revised permit shall be obtained before construction begins except as provided in Rule 62-620.300, 
F.A.C. [62-620.610(16/] 

17. The permittee shall give advance notice to the Department of any planned changes in the permitted facility or 
activity which may result in noncompliance with permit requirements. The permittee shall be responsible for 
any and all damages which may result from the changes and inay be subject to enforcement action by the 
Department for penalties or revocation of this permit. The notice shall include the following information: 

a. 

b. 

c. 

162-620.61#(17)] 

A description of the anticipated noncompliance; 

The period of the anticipated noncompliance, including dates and times; and 

Steps being taken to prevent future occurrence of the noncompliance. 

P 

18. Sampling and monitoring data shall be collected and analyzed in accordance with Rule 62-4.246 and Chapters 
62-160,62-601, and 62-610, F.A.C., and 40 CFR 136, as appropriate. 

a. Monitoring results shall be reported at the intervals specified elsewhere in this pennit and shall be reported 
on a Discharge Monitoring Report (DMR), DEP Form 62-620.910( I O ) ,  or as specified elsewhere in the 
pennit. 

If the pennittee monitors any contaminant more frequently than required by the pennit, using Department 
approved test procedures, the results of this monitoring shall be included in the calculation and reporting of 
the data submitted in the DMR. 

Calculations for all limitations which require averaging of measurements shall use an arithmetic mean 
unless otherwise specified in this permit. 

Except as specifically provided in Rule 62-160.300, F.A.C., any laboratory Lest required by this permit 
shall be performed by a laboratory that has been certified by the Department of Ilealth Environmental 
Laboratory Certification Program (DOH ELCP). Such certification shall be for the matrix, test method and 
analyte(s) being measured to comply with this pennit. For domestic wastewater facilities, testing for 
parameters listed in Rule 62-160.300(4), F.A.C., shall be conducted under the direction of a certified 
operator. 

Field activities including on-site tests and sample collection shall follow the applicable standard operating 
procedures described in DEP-SOP-001/01 adopted by reference in Chapter 62-160, F.A.C. 

Alternate field procedures and laboratory methods may be used where they have been approved in 
accordance with Rules 62-160.220. and 62-160.330, F.A.C. 

b. 

c. 

d. 

e. 

f. 

[62-620.6IO(/X)] 

19. Reports of compliance or noncompliance with, or any progress reports on, interim and final requirements 
contained in any compliance schedule detailed elsewhere in this permit shall be submitted no later than 14 days 
following each schedule date. [62-62O.65/0(19)] 

20. The permittee shall report to the Department's Central District Office any noncompliance which inay endanger 
health or the environment. Any infonnation shall be provided orally within 24 hours from the time the 
pennittee becomes aware of the circumstances. A written submission shall also be provided within five days of 
the time the permittee becomes aware of the circumstances. The written submission shall contain: a description 
of the noncompliance and its cause; the period of noncompliance including exact dates and time, and if the 
noncompliance has not been corrected, the anticipated time i t  is expected to continue; and steps taken or 
planned to reduce, eliminate, and prevent recurrence of the noncompliance. 

14  
14 



PERMITTEE: Aqua Utilities Florida Inc PERMIT NUMBER: FLAOI 1078-005 
FACILITY: Florida Central Commerce Park WWTF EXPIRATION DATE: August 3,2014 

f l  

a. The following shall be included as information which must be reported within 24 hours under this 
condition: 
(1) Any unanticipated bypass wbicb causes any reclaimed water or effluent to exceed any permit 

limitation or results in an unpennitted discharge, 
(2) Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit, 
(3)  Violation of a maximum daily discharge limitation for any of the pollutants specifically listed in the 

permit for such notice, and 
(4) Any unauthorized discharge to surface or ground waters. 

Oral reports as required by this subsection shall be provided as follows: 
( I )  For unauthorized releases or spills of treated or untreated wastewater reported pursuant to 

b. 

subparagraph (a)4. that are in excess of 1,000 gallons per incident, or where information indicates that 
public health or the environment will be endangered, oral reports shall he provided to the STATE 
WARNING POINT TOLL FREE NUMBER (800) 320-0519, as soon as practical, hut no later than 24 
hours from the time the permittee becomes aware of the discharge. The permittee, to the extent known, 
shall provide the following information to the State Warning Point: 
(a) Name, address, and telephone number of person reporting; 
(b) Name, address, and telephone number of permittee or responsible person for the discharge; 
(c) Date and time of the discharge and status of discharge (ongoing or ceased); 
(d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic 

wastewater); 
(e) Estimated amount of the discharge; 
(0 Location or address of the discharge; 
(g) Source and cause of the discharge; 
(h) Whether the discharge was contained on-site, and cleanup actions taken to date; 
(i) Description of area affected by the discharge, including name of water body affected, if any; and 
(i) Other persons or agencies contacted. 

( 2 )  Oral reports, not otherwise required to be provided pursuant to subparagraph b.I above, shall be 
provided to the Department's Central District Oftice within 24 hours from the time the permittee 
becomes aware of the circumstances 

c. If the oral report has been received within 24 hours, the noncompliance has been corrected, and the 
noncompliance did not endanger health or the environment, the Department's Central District Office shall 
waive the written report. 

(62-620.61 0(20)] 

21. The permittee shall report all instances of noncompliance not reported under Permit Conditions IX.17., IX.18., 
or IX.19. of this pemiit at the time monitoring reports are submitted. This report shall contain the same 
information required by Pennit Condition IX.20. of this permit. [62-620.610(21)] 

22. Bypass Provisions. 

a. 

b. 

"Bypass" means the intentional diversion of waste streams from any portion of a treatment works. 

Bypass is prohibited, and the Department may take enforcement action against a permittee for bypass, 
unless the pennittee aftinnatively deinonstrates that: 
( I )  Bypass was unavoidable to prevent loss of.life, personal injury, or severe property damage; and 
(2) There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities, 

retention of untreated wastes, or maintenance during normal periods of equipment downtime. This 
condition is not satisfied if adequate back-up equipment should have been installed in the exercise of 
reasonable engineering judgment to prevent a bypass which occurred during nonnal periods of 
equipment downtime or preventive maintenance; and 

(3) The pennittee submitted notices as required under Pennit Condition IX.22.h. of this pennit. 

15 
15 



PERMITTEE: Aqua Utilities Florida Inc PERMIT NUMBER: FLAOI 107s-005 
FACILITY: Florida Central Commerce Park WWTF EXPIRATION DATE: August 3,2014 

r 
c. If the permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if 

possible at least I0 days before the date ofthe bypass. The permittee shall submit notice of an 
unanticipated bypass within 24 hours of learning about the bypass as required in Permit Condition IX.20. 
of this permit. A notice shall include a description of the bypass and its cause; the period of the bypass, 
including exact dates and times; if the bypass has not been corrected, the anticipated time it is expected to 
continue; and the steps taken or planned to reduce, eliminate, and prevent recurrence of the bypass. 

The Department shall approve an anticipated bypass, after considering its adverse effect, if the permittee 
demonstrates that it will meet the three conditions listed in Permit Condition IX.22.a.l. through 3. of this 
permit. 

A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to 
be exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject 
to the provisions of Permit Condition IX.22.a. through c. of this permit. 

d. 

e. 

p2-sro.610(22~1 

23. Upset Provisions 

a. "Upset" means an exceptional incident in which there is unintentional and temporary noncompliance with 
technology-based effluent limitations because of factors beyond the reasonable control of the permittee. 
( I )  An upset does not include noncompliance caused by operational error, improperly designed treatment 

facilities, inadequate treatment facilities, lack of preventive maintenance, careless or improper 
operation. 

(2) An upset constitutes an affirmative defense to an action brought for noncompliance with technology 
based permit effluent limitations if the requirements of upset provisions of Rule 62-620.610, F.A.C., 
are met. 

P 
b. A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly 

signed contemporaneous operating logs, or other relevant evidence that: 
( I )  An upset occurred and that the permittee can identify the cause(s) of the upset; 
(2) The permitted facility was at the time being properly operated; 
(3)  The pennittee submitted notice of the upset as required in Permit Condition IX.20. of this permit; and 
(4) The permittee coinplied with any remedial measures required under Permit Condition 1X.5. of this 

permit. 

c. In any enforcement proceeding, the burden of proof for establishing the occurrence of an upset rests with 
the pennittee. 

Before an enforcement proceeding is instituted, no representation made during the Department review of a 
claim that noncompliance was caused by an upset is final agency action subject to judicial review. 

d. 

[62-620.6 I O(231j 

Executed in Orlando, Florida 

STATE OF FLORIDA DEPARTMENT 
OF ENVIRONMENTAL PROTECTION 

~~ 

Dennise Judy 
Proerain Mananer - - 
Domestic Waste 

Date: Aunust 4, 2009 

h 

Attachment(s): 
Discharge Monitoring Repon 
Pathogen Monitoring Fonn 

16 
16 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When comPlal.d MI! UIh mpon 10- Otpt. el EMrOnMnt.1 Prnl*don. Ce0b.l W.lrlcl. 1319 H*pu!r. BouIwmd YIlb 212. Oflmda, Fllmd. 321103.3761 

. -. 

1 . 1 .. ~. . .. . Ex. Analysis . 

' 0 5DaysFNeek Flow-meler 

1 mgd , 5 Daymeek ', Flow meter Mon.Site No. FLW-2 :Measurement 1 (An.Avg.1 1 , 
0.026 ~ mgd 0 5 Daysmeek Flow-meter 

I 

i d -._i..--. L-.--i~'- 

0.041 I .' mgd 
Flow - tSYmpk-. 

. .~ .  ~ . ~. .... .~. ~ --- .__-,.._..r..._.. iMeasuremeni .-.,. ~ ~ . 
PARM Code, 50050 Y /Permit 0.035 1 I 

~______. 
Flow !Sample 

PERMITTEE NAME. 
MAILING ADDRESS P.O. Box 609520 

Florida Waler Services Corporalion PERMIT NUMBER: FL.4011078 

Final REPORT: Monthly Orlando, FL 32860-9520 LIMIT: 

Florida Central Commerce Park W P  

Longwood, FL 

CLASS SIZE: NIA GROUP: Domestic 

MONITORING GROUP DESC: 
MONITORING GROUP NUMBER RM)I 

NO DISCHARGE FROM SITE, [ I  

FACILITY: 
LOCATION: 140 Hope Street Public Access trfigation. including Influent 

MONlTORlNG PERIOD-Fmm: 0510112008 To: 63112008 COUNTY: Seminole 

Parameter ~ .Quantity of Loading Units Quality or Concentration Units ', NO. ', Frequency Sample Typi 
of ! of 



DISCHARGE MONITORING REPORT - PART A (Continued) 

Facility Name Florida Central Commerce Park W P  Perm6 Number FLA011078 MONITORING GROUP NUMBER ROO1 

!Msasurernent 

MONITORING PERIOD-From 0~011200a TO 0513112008 

Of O f  1 

Units NO Frequency Sample Type Parameter Quantity of Loading 1 Units Quality or Concentration 

i I i I I !  

NTU 0 Continuous , analyzer 

I I 
I 

0 

I - - L L L  ! 

51 6% 0 

5 Daysmeek 

5 DayslWeek 

5 Daysmeek 

5DaysMleek 1 
Percenl Caiculared 



DAILY SAMPLE RESULTS. PART B 
Facility Name: Florida Central Commerce Park W P  PerrnitNumbsr: FLAOI 1078 

. . . 

U N T  STAFFING: 
Day shin Operator Class: - Ceriiication  NO^: 
Day Shin operator Class: X. 
D ~ Y  shtn operator Class: -C- 
~ a y  Shin Operator Class: - Cenifiwtion No.: 
Lead Opfator Class: -A- 

Certification No.: 9558 Charles Harris 
Cemfiwtion NO.: 14198 Roger Gray 

CenAwlion NO.: 9184 William Trendel 

Sprayfield .. . Type of Effluent Disposal or Reclaimed Water Reuse: 

LlmltRf -1 W e s M  Dishcharpl Anlwtsd Yes 0 No 0 NM AP@(iCab(e a II yes, CumuIaUvB dsys o( -1 IldalhBf dlschaW ~ ~.. 

I . * Attach addlional sheets if nessary to list all cenred operatom. 

3 

19 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
n * o . ~ N U ~ ( . m 9 n 1 0 : D . P L * U . * U m Y I - . " . S . m n ~ D ( . ~  ut**liPR.lyurrm*.B.l~~,~- 1wa1371, 

PERMITEE NAME: F W  Wsler Serv l I i  Capratan PERMIT NUMBER: FLAOq1078 
MAILING ADDRESS: P.O. Box W9520 

O m o .  FL 528809520 LIMC Flnrl REPORT Month& 
CLASS SKE: WA GROUP Wmertk 

FACILITY: F M a  Cenbal C a m m  Pan: W P  MONITORING GROUP NUMBER ROO1 
LOCATION 140 Hope Slreel MONITORING GROUP DESC: PUbllC AEcess Idgnlon, Inclvdlng Innumi 

Longwmd. FL NO DISCHARGE FROM SITE. I 1  

COUNTY: MONITORING PERK)O-Fm 

, ....... . .  

, 20. ~ 2.0< 

.......... . . . . . . . .  . - ... . . . . . . . . . .  .... .. 

0 
N 

1 

( 



DISCHARGE MONITORING REPORT -PART A (Continued) 

FadW Name FlDnaa Cenbal Canmeme Pati WWTP PemirlNUmtaer FIA011078 MONITORING GROUP WMBER RW1 



DAILY SAMPLE RESULTS - PART B 
P 

PsnnilNumber FLAO11078 Faulily Name: F loda  Central Cornmeroe Park WWTP 

Monitoring Period From __ 611108 . ~~ . 10: ~. . 6L3OtO8 - 

. . . . . . . . . . . .  3 1  

. . . . . .  . .. I . -  

.................. . .  0,0531 . .i.. . 
5.0 <1 0.042 j ~- - - .  ~~ 6.9 i. __.. P - ? - .  

4 > .~ 6.9 . . 1.2,  - 1.81 0.039 0.076 , 
5 .... ..... .. <1 

-1 ~ - -. '. 

... 6 . .  _- ;.-. -7A.I ~ . .  4:5.:-~ .. 1 . .  

...... . 7.9 ' , 7 

9 i 
.. 8 - 7.7 3 $:D i 

L O  I ~ .<': . - 7 . 6 ; ~  .......... 5 0 '  =I.; .. 

< 1 ~  7.8 ~- -" ~ 1:o . <* :  

~. . 5.0 -, 7.7 ; ~ . , . .  11 

12 

13 , 7.1 , 5.0 
5.0 14 

( 5  - .- 7 5 . , .  5.0 , 

17 

. . 
2.0s <1 7 1  5.0 I -4 

I ~ . . .. 

, ., , . ~ .  .~ 
. .~ 7.2 . . .  

... . . . . .  . . .  .~ 
4 . .  .. . .  . . .  1 '' 

16 1 e l  7.5-; 3.5 

..... ~- . e1 ~. 7.5 5.0 ...... cl. 
$8 ~ . - . . . . . . . .  .~~ . .  73 5.0 

19 , . C ' .  7.4 . 5.0 
5.0 20 

7.5 5.0 21 

4 4  

C l  7.8 5.0 

. . .  - . .<I, . ~ 

, . ~  ; ..... 7.0 , ~~ . . . . . . . .  .__ . . .  . . .  

I 
j . . . . .  . .- . 

....... ... . .  ~~ ,~ 7 5 :... .. ~ i 
22 j 
23 - 4  , ... 

C l  7.5 5.0 , C l  

~ 

. ~~ 26 . .~ ~~ 2.0CL .. 

<I! .... 
. -. .... i . -<1. 7.6 1.0 j < l .  24 

25 : 
~ ~~~~ 

..,. 5 0  7 6 .  . .  

,- , - , 7.5 5.0 ~ 
27 

28 

29 7.3 5.0 , 

30 
31 

. . . . . .  

~- 5 0  7.5.. . . -  

<I ~ .- ~~ 

<I 7.4 5.0 . .  -~ 

- .  . . .  
'WNT STAFFING 
lay Shin Operator Class: __ Certificalion No : 

Day Shin Operalor Class. 2 Cartificatiw No.. 9558 
Day Sha Operator Class: -C- Certification No: 14198 
Day Shin Operalor Class: - Certification No: 
Lead Opetaror Class- -A- CertiRcalion NO.: 9184 

Type of Emuen! Disposal or Reclaimed Water Reuse 

Limited We1 Wealher Dildarge Activated Yas 0 No 0 No1 Applsable 

. Ana& addkional sheets if necessary Io lis1 all ceriifid operalorr. 

SpraFbeld 

- 

0.060 I 
0.009 ! 0.0w: ! 

, .. 9063.1 ... . 

. . . .  .L.. . .--, ..... 0.8; 0.043 
2 0  

1.51 0009 ~ 

. ..- . . . . .  , .. -. .... 
1 -" ' -; , . .  

I 

1- - ' '  
I 
I 

. . - ~ ~  2 0  O;o46 ~ o.ooo\ 

0.9 0.042 ....- ' 0.000; 

1.2 q055 i 0.061 I 

0.8; 0.040, 
0.7 0.037 0.061-: 

0.048 I 

.... .. . 

120 ..~ .. 0.WoI 5 4 j  

? 
1.4; 0.014, ~~ . .. , . ..- 

- 1.2i __ 0.053 , ... 0.Woi -. .... ! . . . . .  

0.92..,. 0045 ,~ .oOoO! .. 1 .  ...... -. 

. . . . . . . . . . .  - 
. . . . . . . .  

0.9& . 0.013 OJW?! I . . . .  

. ~ . . .  1.4: 0.037 ~ 0.054 . .  

b -  
0060 ~ 0.062 [ -~ 

0.052 , .... P.054 : .............. 
I ~~ 

0.9 

0.8 

0.8: -- 0.028 o.ooo! - .. .. . . . . .  
0 9 &  - 0035 1 
1 0  0 044 

0 046 

0 053 
O 
09 
0 8  0 056 

0 7 '  0040 
1 0  0011 

1 2* 0 019 

2 0  0 033 

0.029 j 
0055 ~ 

0.059 , 

0.051 , 
-- . 

_ 
0 . m  j 
0.062 ~ 

0.000. 
0.041 : 

0.000 

Charks tierris 
Roger Gray 

Wtlliam Trendel 

3 

22 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
m.nranw.dm."wi.nw*c.* dEm(~~lRoMla.ULnla.YrL1111U.p"nLM.".l.~lll.m.".o.~"d. ,*ao11),', 

PERMITTEE NAME: Ronda WaIW Wlcn Colporation PERMIT NUMBER: F L A Q ~ ~ O X  
WILING ADDRESS: P.O. eaew5rn 

oilando. FL 32880-9520 LIMIT, Flnill REPORT Monlhly 
CUSS SIZE: HI* GROUP Ddrn.lt(C 

FAClLlTl Fhlrda Cenlral Commwce pa* WWTP MONITORING GROUP NUMBER. RM)1 
LOCATION 140 H o p  Smel MONTORING GROUP DESC: PYMIc Aswt.~ lrrigsllon, Including Innuent 

L a n g d .  FL NO DISCHARGE FROM SITE. I 1  

n.Si1e No. FLW-2 .Measu&nt 

Measureml  

'?!I? T:e?L%LFe!E?:.aSp-.. .. . 
COMMENTS AND EXPLANATION OF ANY VIOLATIONS (Reieience an amch 

. . .. ... . .. 

m 
N 

1 

\ 



DISCHARGE MONITORING REPORT - PART A (Continued) 

Fadhtf Name Flor*la Central Cwnmerrc Pah W P  Perm8 N u m w  FIAOllO78 MONITORING G R W P  NUMBER.: ROO1 
MONITORING P E R O D - F m  071011Zw8 TO orninws 

, I ..... :Erl -P'' ; ~ . 

RMCods.9WM P t 

hsife NO. FLW.1 

0.038 M W  ~ 

( ( i 



DAILY SAMPLE RESULTS -PART B 
PermtNurnber: FLAOl1078 Facility Name: Florida Central Commerce Park WWTP 

Monitoring Pwiod From: . 711M8 To: 7a ima  

~ .. -~ 4 ~ . ~ .. -. 7.3 :. . . ~ 5 . 0  . .  c1.1; ~. 1.9! .. 0.067 - ~ , .... ~.""56+~ .- 1 

2 
~. 

0.041 j 0.0WI ~ 1 . 6 -  .. -. . . . . .  ~ ...... __ ... 
1.8 0.034 : 0:000; 

0.049 ~ 

.. .YJ ;. .. I . ~ 1.Di ~ 0.035 j .... 0.0"J ..... ..~. . . . . .  

. . . . . . . . .  . . . . . .  7.5.. 1 .o .~ * 
63 I 

j~ ~ . . . . . . . . . . .  7.1.: - W L .  e l :  1 
3 <1; 

. . .  .......... . . . . . .  . .  . . .  .&..- . .  .' ._ - .. 4 -. 7.9 5.0.. ;~ 1.5: 0.017 i 
5 

6 

7 1  -4. 7.8 5 0  

9 

8.1 ; 
~ * . . .  * 

... __ . - .. - . . - .~ ~ , .  . -7.8 j -4.8.. ... .- .~ 2.0: ,0.040 ;-- 0.059.; . i . . . . . . .  
0.054 ~ .*_.. 20 .  0.041 j . . .  . ~ ,~ . . . .  . .  < l  

1.1, . . . . .  . .. . . _, - - , - 8 -?... ~- , ~ 4.3 ~ ..?.OIL 0,050 0.000' .~ .- . ~~~ 

7.4 : 
0.ooor- 7.5 .... . ... -. .?-. ... . .  l 0 i  0.05' : .. ....... __ . . .  i 

7.1 ; 1 .o 
7.0 ,. 4.3 

7-11 L .- 
. 7.2 1.0 13 .: . . . . .  

14 , .- ... <I.. .. -~7:2.: . .  ~ 

. . . . . . . .  . C!! 
..I6 . I . .  7.4 ~ 1 .o 

7.7 ~ ~ 1 .o . . . .  .. . . < I .  ~. 

~ .. . . . .  C l  
~ ~~ . c2 ~ 1 0  . . ~ 

.~ 11 

1 .o 12 ~ ... . . _ ~  . . . .  - 

5 0  

7.1 1.0 15 

. . . . . . . . . . . . . .  
17 

0.061 I 3 6  2 1.91 0.029 .... - ... 
2.0: 0.015 ' 0.0004 

C l '  , ~~~. 

. . . . . . . . . .  
~~ 2.0, ~.L-~ 0.011 0 000; . . . . . . . . . . .  

O.OOO! . ~. ' .  . . .  __ .. - . . . . .  2.01 0.020 i 
4.7 2.0, 0.064 i 0.oooj __- .__ __ . . . . . .  ._ ..... -. . . . . . . .  

13 2.0, 0.014 0.000, ~~ ~ . 
. . .  0.oOoi~- , ..... - -. . . . . . . . . .  . . . . . .  *. . .  2~01 0.030 i 

0.000~~ - 2.01 . -  0.046 1 . . . . .  -. . . . . .  1.7' 

0.049 ' 
0.053 I 
0.000, 

~ ~ 1~ 
0.033 0.000 

0 . m  

~ .~ . ~+ - 2.0: -. 0.043 - ... . . .  . .  1.0 ~. $ 6  1 7,4 

7 2  , ~~ '.O! 2.01 0010 ~. 
7.3 , 1.0 2.0, 0.022 

19 I 

'0 . 

22 ?!.. 7.3 1.0, ~ < 1  2.0 0,056 

. 
- , . . . . .  , .. 2 1  1 . L3.. ?.O . 20. .. ._ . . . .  - - ...... . ~ 4 1. 21 

. . . . . . . . . . . .  . . .  .~... -. . . . . .  
. . . .  0.069 0.000 1 ... t.~. . ~ . .  1.5 

0.7: 0.043 
~ . 7.1 1 .o 

! I .  - i 23 

24 

25 ; 
~. ~ 0.049 29 Ji- 1C . . . . . .  < t i  ~~ 

2 2 :  ~. 2' C l  7.1 : . . -~ 
...... ! 7.7.' - I.?., . . . . .  0 7 j  0.044 ~. , .P.Mb .............. 

. 0.038 I . . . . . . . .  . . .  ..... . .  26 - 7.0 2.2- ~- 0.9- ~ 0011 

2.2 0.9, 0.024 0.050 
I - L  

7.5 
0.080 . . . . . . . . . . . . . . . . . .  . . . . . . .  . . .  - 0.050 - c1 7.5 3.2 \ 2'. -. 

i 27 , 
28 

29 C l  7 3 .  ~ 2 9  4 2 0  0 045 - O W  
.. 2.0' 0,048 0.oW 

~1 . 7 3 .  . .  .. - . . . . . . . . . . .  . .-~~. 1.0 30 
31 4 ,  7.0 1 I .5 c2 4 2 0  0.045, o.ooo/ 110 - 

PLANT STAFFING 
~ a y  shin meraior Class: __ Cenification NO.: 
Day Shin Operator Class: 2 Cenification No.: 9558 Charles Harris 
Day Shin Operator Class: -C- Certification No.' 14198 Roger Gray 
Day ShM Operator Class: - Csnificalion No.: 
Lead Opralor Class: -A- Ceitificalion No.: 9184 William Tmndel 

Type ot Emuenl Disposal or Reclaimed Water Reuse Sprayfield 

Lhrnned Wet Weslher Discharge Advalsd Yea 0 No 0 No1 AWhcaMe a # yes CurnulattVe days 01 Wl Walher dlJdrstPe 

- Anach adddfonal Sheets If necessaw lo lis1 all wrlfied operators - 
3 

25 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT. PART A 
W." ra*w.dm.i, ,011 ,.pa** 0.8 ~ ( E n r i m " " * m  hDmUm".C*n4", Ot%,cnil m 9  H.Gd" Bdd.".?a fi*t.2>2 Onmll* Piond* 321831M167 

PERMITTEE NAME Floriba Wala Services Corporalw PERMIT NUMBER FLAOlI078 
MAILING ACORESS P 0 Box 6W520 

Onando FL 32880-8520 LIMIT Final REPORT Monthly 
ClASS SIZE Nm GROUP DMne*uC 

FACILITY Fioilds Central Commerce Pack W P  MONITORING GROUP NUMBER R.001 
LOCATION 140 Hope Shest MONITORINO GROUP DESC PUtaic ACC~III trrigotcon inctudtng l n n m  

I 1  Longwood FL NO OISCHARGE FROM SiTE 

COUNT S*mxlOle MONITORING PERIOO-From 0810112PO8 To owirzooe 
Quantity of Loading Units Quality or Concentration Unrts NO Freweniy Sample Type 

Of Of 
Parameter 

iI 
FkW 

PARM Code 50050 Y 
Mon Sile NO FLh-2  

Flow 

DARMCoOe 50050 I 
Vo? Site NO FLW 2 

aoo carbonscmus 
s day 20c 

a m  cabnatsous 

?ARMC& e0082 I 

PARMCade 80082 Y 
Won SKIS NO E F A - I  

Sdey 2OC 

Wan Site No EFA 1 

Solids Total Suipended 

PARM Code 00530 I 
Mon Sits NO EF8-1 

Or! Slle NO EFA-1 

7 0  

60 
(Mm, 

2 3.: 

60 0 
(Max ) 

i n  

6 5  
,Ma", 

5 O a v w e e k  

MGIL 11 E"eyTWS 
Weeks 

Every Tw(i 
WWtB 

MGiL 

Eve* Two 
Weeks MGiL 

su  ' 5 DByrFNeek 

i1ownein 

FIw.y.ll?elec 

Flow-melei 

Flow-mew 

Grab 

Grab 

Giab 

Grab 

Grab 

Graa 

Grab 

Grab 

ID 
N 



DISCHARGE MONITORING REPORT - PART A (Continued) 

MONITORING GROUP NUMBER ROO1 ~ e i m ~ t ~ u m b e r  FLA011078 Facilify Name Florida Central Commerce Pefk WWTp 
MONITORING PERIOD-From 0810112008 To 0013111oa8 

units NO Frequew Sample Tyw 
or Of 

Quantity of Loading Uni!s Quality or Concentration Parameter 
Ex. Analyiir 

Coliform F m !  % k S l  
m n  deleclm 

PARMCodO 51005 I 
n Sde NO EFA-1 

o1mm Fecal I PARMCOde 74055 I 

Mon Sile No EFA.1 

To ld  ReMual Chlorine 
(For Di~infe~l iDnl  

PARMCde 50050 A 
Mon Site No EFA-1 

Turb;dily 

PARM Code. 00070 I 
Man Sile NO EFA-1 

BOO carbonacew4s 
5 day. 2ac 

PARM Code, 80082 G 
Mon Sne No iNF-1 

Solids. Total Suspended 

PARM Code. 00530 G 
&don Site No. INF.1 

F l m  

PARM Code. 50050 P 
Mon Sile NO. FLW-1 

Flow 

~ 

PARM C d B .  50050 5 
MmSiIe No, FLW-1 

d*,&.&.ui":- ~ ' 

EL? .__ 
(TMRDFIPBCmllled CeDsWl 

PARM Code, 001 80 1 
Mon.Site NO. FLW-1 

~~ .. 

Sample 
Meawemenl 

Permil 
Measurement 

Sample 
Lleasuremenl 

Permit 
MEBLUWme"! 

Samp!e 
Measwemen1 

Pennil 
Meas",em@"t 

Samp!s 
Measureme"! 

Permil 
Mealuisrnenl 

Sample 

Permit 
MBmUrem%nl 

. .  

Meesurernenl 

Sample 
Meelutemen1 

PBrmil 
Mealmemen1 

Sawple 
Measurement 

Permit 
Maarutement 

sa& 
Measurement 

P e n *  
Measurement 

smp1.l 
. . . .... . 

Messurement 

Permit 
Measurement 

Sample 
Meawemen1 

.. 

0 045 MGlD 

~~ 

0 040 0041 MG'D 
- 

. 

I .o 

25 
(Max) 

#llOOmL 

flIlOOrnL 

(t 'OOrnL 

#flOOml 

MGIL 

MGIL 

NTU 

M U  

MWL 

MGIL 

NGiL 

MGli 

I 

I 

3 Dayweek 

3 DaysNYeeh 

L' 3DawM'eek 

3 DaySNYeek 

: con1,nuous 

COnIinUOUS 

Every Two 
Weeks 

Every Two 
Week3 

EveryTw 
WeehE 

Eveiy Two 
Week5 

0 5DaywWeek 

r. 
N 



c 

.-- 

DAILY SAMPLE RESULTS -PART B 
PermilNumber FLAOI 1079 FacMy Name Florida Cenlral Commerce Park W P  

Montlonng Penod From 6/1/08 TO 8131108 

TSS tW PH rRC (For TSS (rngR) Torbidrly Flow (MGD) F l w  (MGD) CBDD5 
(NTW (mglL) (S U ) Disinfect ) 

Bacteria I m W  

d 
50WO 00530 50060 Mo50 50050 80082 00530 

Won Site EFA-1 €FA-1 EFA-1 EFA-1 €FA-1 FLW-1 FLW-2 INF-Ol INF41 
71 E 74055 w400 

1 2 0  0 044 0000 
2 

3 

4 4 

5 C l  

6 

7 c2 C l  

8 

9 
10 

11 

12 

13 

14 

15 

16 

17 

(1  18 

19 <1  

20 

<1 

C l  

Cl 

23 

24 

25 ' 1  

26 - 1  

27 

28 e 1  

29 

30 

7 1  

i o  
7 2  

7 5  

7 2  

7 1  

1 3  
7 1  

7 2  

7 2  

7 2  

7 9  

7 3  

7 4  

7 7  

7 2  

7 4  

7 7  

7 4  

7 1  

7 3  

7 3  

7 4  

7 4  

7 4  

7 7  

7 3  
7 7  

7 2  

7 3  

I .o 
1 0  

3 6  

1 5  

1 0  

1 0  

1 2  

1 3  

1 3  

3 5  

5 0  

5 0  
4 5  

5 0  

5 0  

5 0  

3 6  

4 5  

1 0  

1 5  

1 1  

1 0  

4 4  

4 3  

5 0  

5 0  

1 0  

1 0  

5 0  

5 0  

C l  

4 

<I 1 

C l  

< I  

4 

C l  

<1 

<1 

c1 1 

1 2  

1 

31 7.4 5 0  = 
LANT STAFFING 

Day ShiR Operalor Class -. Certificalion No 

Day Shin Operator Class -. Certification No 
Day Shifl Opelalor Class. -. Ceniicat~on No 

Type of Effluent Disposal or Reclaimed Waler Reuse. 

Day Shifl Operator Class C_ Cerlification No.. 9558 

Lead Operalor Class ..A. Certification No.. 9184 

Sprayfield 

2 0  

2 0  

2 0  

19 
1 4  

1 5  

0 9  

1 2  

1 1  

1 6  

1 5  

1 1  

1 0  

1 0  

1 2  

1 2  

1 8  

2 0  

2 0  

2 0  

2 0  

1 4  

2 0  
2 0  

2 0  

2 0  

2 0  

1 9  

1 9  

0 019 

0.017 

0.048 
0.047 
0.047 

0.038 
0.045 
0 020 

0.019 . 
0.042 
0.040 

0 049 

0 040 

0.038 ! 

0.026 

0.021 

0 004 

0~098 

0.095 I 

0.165 

0.194 

0 023 

0 029 ,  

0.051 

0.024 
0.041 

0.052 

0.043 

0.051 

0.086 
0.086 , 
0 .m ;  
0.w0: 

0.093 

0.W3 

0.085 
0.086 
0.086 I 

0.093 

0 . m '  

0 . m  

0.000 
0.000 

0.086 
0.090 

0.089 
0.000 

0.000 

0.178 

0.086 
0.082 

0.092 
0.102 

0.085 

0 . m  
0 . m  
0.000 

0.087 

23 

160 

6 

271 

7 8  0 020 0 000 

Charies Hams 

William Trendel 

3 

28 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
*mt"CO",lplNa m.,, *,.,.sm,o l yp t  ofEn"Lrmnra,.l P,e.C"*". C."Rl Dlllrlit. l l l S  L(.puin BWI.Mld e"* I>*. 0rb"bo. rton4. 1 2 l l . l l S i  

PERMITTEE NAME: Florida Wale? Serrrer Coiparalion PERMIT NUMBER: F L A O I ? O ~  
MAILING ADDRESS: P.0 80x608520 

REPORT MwIthly Oileodo. FL 32880-8520 LIMIT Final 

FACILITY. Flaaida CsnVel Commerce Peck W P  MONlTORlNG GROUP NUMBER. R.WI 
LOCATION 140 Hope Street MONITORING GROUP DESC Public ACCBSI trrigstion, inciuding influent 

CLASS SIZE. WA GROUP: O*rn*tt!C 

Longwwd. FL NO DISCHARGE FROM S'TE. I 1  

:DUNN semiocle MONiTORlNG PERIOD-From 0910112008 To 0913012008 

n, 0 5  

Flw 

'ARM Code, 5W50 Y 
60" Sne NO FLW3 

FtOW 

'ARM Code. 50050 
don Stla NO FLW-2 

IOD. csrMnaceova 
day, 2OC 

'ARM Code, 80082 
$0" Site No. €FA-1 
;OD. Caibonacaous 
dey, 2% 

'ARM Code. 80082 1 
400 Site NO EFA-7 

lolids. %la! 5~1pendec 

'ARM Code. 00530 i 
bn Silt, NO €Fa-? 

iH 

'ARM Code. 00400 I 
lon Sile NO. EFA-1 

5 0  
(Max I 

m 
N 

1 

( 



DISCHARGE MONITORING REPORT. PART A (Continued) 

Colifom, Fecal. %leis 
than detecton 

PARMCDde 51005 I 
Mon Sffe No EFA-I 

Coliform Fecal 

PARM Code 74055 I 
Mon Slle No €FA-1 

Totel Residual Chlanoa 
(Fo: Disinfection) 

PARM Code, 50060 A 
Mon Sile NO EFh-1 

Turbtd?ty 

PARMCOde 00070 I 
Mon Srle No EFA.1 

BOD Carbonaceous 
5 aay 20c 

FARM code 800a2 G 
Mon Sile No INF-1 

Solid3 Tois1 Suspended 

PARM Code 00530 G 
'ylw Stte No INF-I 

Flow 

P A R M C o d e  50050 P 
M m  SIM No FLW-1 

en Site No FLW-I 

PARM Code. 00180 I 
won Site No. FLW-1 

Fecilily Nem. Flcdda Cenlml Cwnmene Psh W P  Pernil Number: FLAO11078 MONITORING GROUP NUMBER ' ROO1 
MONITORING PERIOD-From. osmizoos TO 0940.2008 

Parameter 

1 0  

25 
(Max1 

0 064 MGlD 

0.095 
(An Avo ) 

MGlD 

WlOOrnL 

i l i IOOrnL 

XllOOml 

dllooml 

MWL 

MGA 

NTU 

N I U  

MGh 

W G  L 

MG3L 

MGlL 

0 m 



DAILY SAMPLE RESULTS -PART 8 
PermitNumber FLAOl1078 Facility Name Flonda Cenlrsl Commerce Park Wwrp 

P 

Monitonng Perod From 9/1/08 To 9130108 

p~ TRC (For 1SS (mgiL) Turbidity Flow IMGD) Flow (MGD) CBODS TSS (mg1L 
Coliform ( S  U 1 Disinfect I WTU) (mglL) 
Bacleria (mg/Ll 

1 

2 

3 
4 

5 

6 

7 

8 

9 
10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 
28 

29 

30 

c”-il 80082 00400 50060 00530 5W60 m50 50050 80082 00530 
OonSlhe EFA-1 EFA-1 EFA-1 EFA-1 EFA-1 FLW-1 FLW-2 INFO1 INF-01 

7 0  0 009 o 085 
7 4  

r1 7 5  

:2 4 7 4  

7 4  

7 4  

7 3  

‘1 7 4  

-1 7 4  

7 4  

. 1  7 5  

7 4  

7 5  

i s  
- 1  7 2  

. i  i 3  
7 3  

c2 .1 7 3  

7 3  

7 2  

7 3  

.I 7 3  

1 7 3  

7 3  

1 7 3  

7 4  

7 3  

7 3  

’I 7 3  

:1 7 1  

10 
5 0  

4 1  

5 0  

5 0  

5 0  

50 
5 0  
5 0  

14  

5 0  

4 6  

1 6  

3 2  

3 3  

2 6  

1 0  

3 6  

2 8  

1 0  

2 2  

2 2  

1 7  

4 0  

3 7  

3 7  

5 0  

5 0  

1 8  

1 4  

1.5 

1.1 

1 

2 3  

< l  

<1 

1 

<I 

<1 

1 1  

<1 

C t  

< l  

C l  

31 = 
ANT STAFFING: 
ay Shill Operator Class __ Cerlifitation NO 

Day Shin Operator Class 1- Cemfcatian NO. 9558 
Day Shin Operator Class -C- Cerftfication No 14198 
Day ShiR Ormalor Class. __ Cellihcalion No 
Lead Operator Class: _ P -  Cenlficalion No. 9184 

Type of EMuent Disposal or Reclaimed Water Reme Sprayfield 

2.0 

2 0  

2 0  

2 0  

2 0  

20 
2 0  

20 
2 0  

2 0  

2 0  

1 3  

1 1  

0 7  

0 8  

0 9  

1 0  

1 3  

1 2  

2 0  

2 0  

2 n  
7 0  

1 7  

1 7  

1 5  

1 1  

0 9  
1 4  

1 3  

o 025 

0 065 

0 036 
0 061 

0 033 
0011 

0 041 

0 025 

0 043 

0 048 

0 043 

0 047 

0 005 

0 068 

0 017 

0 039 

0 012 

0 029 

0 028 

0 019 

0 055 

0 071 
0 048 

0 043 

0 051 

0 022 

0018 
0 048 

0 058 

0.102 

0.w0 
0.095 23 28 

0.099 

0.000 
0.000 
0.W 
0.097 

0 . W  
O W  

0 088 

0.088 

0 090 
0.w0 

0.088 
0.096 
0.058 47 63 
0.000 

n . m  
0.000 
0.000 

0.054 
0 050 

0.058 

0 . m  

o.oon 

0.055 
0.054 

0.054 

Chartef Harris 
Roger Gray 

William Trendel 

3 

31 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
m v h t * 4  M*I ?ha* n w n  We. 0IEnvbnnunt.l Pro*rrion. ceniial o i n m  1.111) MIDYW ~ o ~ w ~ i d s u m  252, onmd~,  r i ~ r ~ d a  ~ ~ 8 m . m ~  

PERMIT NUMBER: FLAOI1078 PERMITTEE NAME 
MAILING AODRESS P . 0 .  Box609520 

Florida Waler Sewices Corporalion 

Orlando, FL 32860-9520 LIMIT Final REPORT' Monthly 
CLASSSIZE NIA GROUP. Domestic 

Florida Cenlml Cammeice Park WNTP MONITORING GROUP NUMBER R-DOl FACILITY 

LOCATION 140 Hope sten MONITORING GROUP DESC. Public Access Inigetion, including influent 
I 1  Longwood. FL NO DISCHARGE FROM SITE. 

BOD CeibonaCBous 
5 dey 20c 

?ARM Code. 80082 Y 
Won Stte No EFA-1 
BOD carbonaceous 
5 aay 20c 

PARM code 80082 I 
UOn Slle NO EFA-I 

io; i~i;mn 10IOI12008 To MOLIITORING PERIO@--Fiam COUNTY SeminOIB 

Uiits NO Fiewency Sample Typr 
Of " 6  

Parameter Quanlib of Loading units Qualily or Concentration 

Solids Tola1 Suspended 

DARM Code. 00530 I 
@on Slle NO EFB-I 

on Sile No FLW-2 

I/ pH 

on S?le NO EFA.1 

Sample 
Measurement oo40 

Peirnit 0 095 
Measuiemsnt (An Avg ] 

0 046 sample 
Measuremen1 

2 1  

20 0 
iAn Avg! 

2 7  

30 0 
(Mo hvg ) 

' 0c 

so 
(Max)  

7 1  

6 0  
(Mi"! 

Ex Analym 

i 5 Daysweek Flow-meter 

5 Daysweek Fbu;-meter 

4 5 OaysiWesk FMw-meter 

5 DaysMleBk. Flowmeter 

e0 0 
(Max ) 

7 8  

8 5  
IMaxl 

Every TWO 
Weeks Grab MGlL 

3 DaysNVeek Grab MGlL 

S U  0 SDaysNVeek Grab 

S U  5 DaysMleek Grab 

N m 

1 

i 



DISCHARGE MONITORING REPORT. PART A (Continued) 

Permit Number FLA011078 MONITORING GROUP NLiMEER ROO1 Faciitty Name Floida cenlral Commerce park MP 

MONITORING PERIOD Fmm ICiG112008 To 10ilii2CC8 

Units NO Frequency Sarrpteiyiie Parameter Q u a W  of Loading Units Quality or Concentratlon 

Coliform Fecal %less 
than detecton 

PAR'd Code 51005 I 
Mon Slle No EFA-I 

Caliform fecal 

?ARM Code 74055 i 
Mon Site NO EFA-I 

Total Residual Chlorine 
IFoi Disintecsenn) 

PARMCNde SOW0 A 
MOR Slle NO EFA-1 

T"'5,dit) 

PARh'Cooe 00070 I 
M D n  Site No EFA-1 

aGD Caibonnceoun 
'. day 20C li- 
PARMCode 80082 G 
Man Sile NO 1NF.I 

Solids Tokl  Suspended 

PARM Code 00530 G 
Mon Site NO INF 1 

Flow 

PARM Code. 50050 P 
M O O  Stie No FLW 1 

P A W  CW8.00180 I 
MmSiIe No FLW-1 

MGO 

IdG'D 

MS D 

44 8% 

wi00mi 

PIlGOmL 

#llCGmL 

lllloomL 

MGL 

MGiL 

NTLi 

NTU 

MGiL 

MGk 

MGIL 

MGIL 

oi 
EX 

r 

c 

u 

0 

0 

m m 



-. 

DAILY SAMPLE RESULTS -PART B 
PemdNumber FLAO11078 FacMy Name Flonda Central Commerce Park WWTP 

Monilonng Period From 1011108 To 10131108 

CBOD5 Fecal pH TRC (For TSS (mg/L) Turbidiiy Flow (MGU) FIWJ (MGU) CBODJ TSS (rng/L 
(mg/L) Coliiom ( S  U ) Demfect t (NTUl (mg1L) 

Bacieria ImgiL) 
(#1tOOml) 

2 3 00 <1 

3 

4 

5 

6 d 

I <1 

8 
9 <1 

10 

11 

12 

13 Cl 

14 <! 

15 

16 2 00 <1 

17 

78 

19 

20 C l  

21 <1 

22 

23 C l  

24 

25 

26 

27 <t 

28 < l  

29 
30 3 2  C t  

7.1 

7.2 

7 3  

7 3  

7 3  
7 3  

7 3  

7 3  

7 3  

7 1  

7.2 

7.3 

7 3  

7.7 

7 3  

7.3 

7.3 

7.3 
7.8 

7.0 

7.5 

7.6 

7.5 

7.1 

7 ~ 2  

7.3 

7.4 

7.7 

7.4 

7.3 

1 .o 
5.0 

5.0 

5.0 

4 5  

3.9 

5 0  

5.0 

2 3  

1.5 

5.0 

5 0  

5 0  

5 0  

2 4  
1.0 

3.8 
5 0  

3.8 

3.3 

3 7  

5.0 

5.0 

5.0 

5.0 

5.0 

5.0 

5.0 

5.0 

1 .o 

W O O  50060 00530 MOM) 50050 50050 80082 (10530 
EFA-1 EFA-1 EFA-1 FLW-1 FLW-2 INF-OI INF-01 31 80082 74055 

IonSite EFA-1 EFA-1 EFA-1 

1 

C l  

4 
e t  

C t  

C l  

< I  

< I  

C t  

<1 

S l  

<t 

C l  

C l  

31 7.4 1.5 ___ 
~ 

ANT STAFFING' 
Uay Shin Owrator Class. - Certificalion No.: 
Day Shin Operalor Class. 2 Certification NO.: 11993 
Day Shifl Operator Class. __ Certification No.. 
Day Shin Operalor Class - Certification No.: 
Lead Operalor Class -A_ Certificalion No.: 9184 
Type of Effluenl Dbsposal or Reclaimed Water Reuse: sprayrield 

1 3  

1 2  

1 1  

1 1  

0 7  

0 9  
0 8  

1 0  

7.0 
1 3  

0 9  

1 5  

0 8  

2 0  

1 1  

1 1  

0 8  

1 0  

0 6  

1 7  

0 8  

0 7  

2 0  

0 8  

1 2  

0 9  

0 7  

0 8  

0 9  

2 0  

0.051 0 050 

0 040 

0 041 

0 019 

0 021 

0 047 

0 053 

0 048 

0 058 

0 049 

0 042 

0 035 

0 055 

0 035 

0 057 

0 0 4 4  

0 045 

0 024 

0017 

0 057 

0 047 

0 052 
0 041 

0 030 

0 029 

0 027 

0 024 

0 037 
0 050 

0 055 

0 054 

0.054 

0.075 

0.054 

0 046 

0.069 

0.056 
0.067 
0.055 
0 . W  

0.000 

0 000 

0.066 

0.061 

0.000 

0 060 
0.000 

0.000 
0 061 

0.066 
0.062 

0 091 

0 076 

0.082 

0.085 

0.084 

0.0w 

0.066 
0.072 

55 54 

5f 40 

41 42 
0 9  0 061 0 000 

Alfred Gerard.? 

William Trendel 

LcmPW We1 Weather DiKnargC Aclivaled Yes 

. Attach addltlonal sheets 11 necessary 10 list all certified operaton 

NO 0 No! ApQicaMe If F'. cumda!!ve days 01 we1 wedlltw discharge - 
3 

34 



-. 

DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
"*en i o m p l ~ m t d  mr,,tnlr 

PERMITTEE N4ME 
M4IL:NG ADirRES.5 F 0 Box 609520 

tn De"( .,,t"r,,o,,,".o,i, P,.,LmP". c(l,,na, Oi*,"Cl, 311% MlpUire B ~ U l t , l , d  Juris 28:. odln6o. *I*r,dd ilBe1 i?B 

PERNI' ?iL'!rlBER FLPlOl1078 F!cr13a -Wtiaie' Service$ Co:pc!el,o? 

Lilv'it Final REPCPT Monthly 

CLASS S Z E  
mandc ii. 32830.05~ 

NlA GRCUP Domestic 

public ACCBES Irrigation, including liifluenl 
FACILITY Fio'ldD Cen;ral Canmeice Dark \h"AiP Id,ONliORING G90UP NUMBER R-001 
LOCATION 140 Hope streel M3NITORiNG CROCP GESC 

LonSwmd FL NO DISCHiRGE FRO% Sa?€ l i  
. .  

F ! W  

PhRM Coee. 50050 Y 
Mon S!!s No FLW.2 

FiM. 

PARMCode, 50050 I 
Mon Site No FLW-2 

aoo. carbaneceous 
5 day. 20C 
FARM Code. 80082 Y 
Mon Site No EFA.1 
BOD, Cs:boiiaceour 
5 day ZOC 

DeRN iooe. 80082 i 
Ucn Site NO ETA-1 

Solbds Toia! Suipenosd 

PbRY rode 00530 ! 
/hi3n SBe Ni. E F 3 7  

li pH 

,. ..~:, 
.I. 

0 095 
(An Avg i 

C 2iG 

Repoil 
(140 Avg 1 

i 



DISCHARGE MONITORING REPORT. PART A (Continued) 

Olifoim cecal. y. iess 
han de!ectoii 

P A W  CMB. 51005 1 1 Mon Site No EFA-' 

Colifoin Frcai 

PkRM Code, 74055 I 
hlon Sile No EFA.1 

iota! Re~idual  Chlor,ne 
:For Dts:nfect.orl 

i 

PARK code 50060 A 
Ma^ Site NO EFA-1 

i"ibldli, 

?iRM Code, 00070 I 
Mom Site NO EFA-1 

BOO, Carbonsceous 
5 day. 20c 

?ARM Code. 8 M B Z  G 
Mon Sits No INF-1 

sotids. T M ~  SuSPeOded 

W R M  Code. 00530 G 
Mon Sile No. INF-1 

Flow 

?4?M Code 50050 ? 
'don Site l io  FLW.! 

?AB!: CwJe, 50350 
Moo Site NO FLW-! 

QCDCtl 

n, "! 



DAILY SAMPLE RESULTS -PART B 

PemilNurnber FLA011078 Facdrfy Name Flonda Central G)rnInercr Park W P  

Momtoling Period F inm 11!1108 TU t113010ti 

- 

CBOD5 Fecal pH TRC (For TSS (rngL) Turbidity Flow [MGD) F l ~ w  (MGD) CBO D5 TSS(rngi1 
(mglLj Coidorrn (S U )  Disinfen ) WTU) (rng:L) 

Bacteria irnglL) 
jtriloornl) 

1 

2 
n <l 

4 C l  

S 
6 r t  

7 

8 

9 

10 C 1  

1 1  .rl 

12 
I3 3 2  < I  

I 4  

15 
16 

l ?  C l  

18 c 1 

19 
20 i 1 

21 

2? 
" .. 
i _ l  

74 .i 

7 5 Cl 

26 c 2 < l  

27 

28 

28 
30 

lrrn Site 

31 __ ___ 
ANI  STAFF INC 

BO082 74055 00400 50060 00530 50060 50050 50050 80082 00530 
EFA-I  EFA-1 EFA-1 EFA 1 FLW 1 ! LW-2 INF-01 INF-01 EFA 1 ETA 1 

7 2  

7 3  

7 3  

7 3  

7 2  

7 2  

71 

7 1  

7 6  

7 5  

7 5  

7 5  

7 2  

7 2  

7 2  

7 3  

7 7  

7 5  

7 5  

7 5  

7 5  

7 6  

7 5  

7 4  

1 4  

7 4  

7 2  

7 6  

7 5  

7 5  

1 5  

5 0  

5 0  
1 7  

4 7  

5 0  

3 5  

5 0  

5 0  
3 6  

4 1  

4 3  
3 2  

3 6  

5 0  
5 0  

5 0  

1 0  
4 8  

3 5  

5 0  

5 0  

5 0  

3 5  
ii 

i 7  

3 0  
5 0  

5 0  
t .0  

0 9  

0 5  

06 
0 7  

2 0  

0 8  

0 7  

1 9  

0 6  

nt i  
0 9  

1 2  

1 ri 

i n  
1 0  

0 7  

06 

0 9  

O B  
1 0  

1 0  

09 
n ' i  
n8 

0 s i  

20 
1 2  

1 2  

09 
0 9  

0 042 

0 023 

0 056 

0 046 

0 054 

n 04s 

0 046 

0013 

0 028 

0064 

0 M9 

0 051 

0 045 

0 039 

o 028 

0 012 
0 050 

0 046 

0 061 

0 037 

n nu1 
n o n  
n 038 

0 041 

0 M Y  

0 0 4  
on18 
n o i q  

o ni i 
0 025 

0 065 

0 000 

0 (loo 
0 000 

0 000 

n on0 
0 000 

0 087 

o o m  

o oun 
O w 0  

0 0% 

0 063 61 

n 059 

n ono 
o oao 

0 058 

0 065 

0 060 

0 000 

0 ouu 
0 OLW 

0 GOO 
n nun 

0081 

0 065 56 

0 oco 
n ooo 
o oon 
r l  000 

91 

AI Gerard0 

William irrndel ._ 

3 

37 



N 

P 

0 

t 
P 
m 
m 
P 
0 
P 

m 

m 

X 
U 
LL 

r 
a 
0 

MPARTM€NT OF ENVlRONMMAL PROTECllON DISCHARGE MONITORING REPORT - PART A 
**.)q....P DLMI-.---0l9..*-C.-)Oq-- -nr 

m m 

1 



39
 



P 

DAILY SAMPLE RESULTS. PART B 
rnrhly Namr Flw~us Certral Gommetce Park W T P  

..,, I ,a3 1 3 8  T.. , i 

5006? W5.W 513960 so050 50050 ROOW 00530 
CLW-2 INT-01 INF.01 

0 048 

o 051 

0 065 

0 052 

3 036 

0 031 

(1 o x  
0 048 
0 C5' 

0 046 

0 071 

0 041 

0 033 
0 02; 

0041 

0 042 

n 041 

0 057 

0 UJY 

0 63s 

0 G i f  

0 C5' 

0 052 

0 (143 

0 001 

0 045 
3 027 

0 OIP 
3 045 

0 04 I 

40 



Seminole MONITORING PERIOO-From 0110112009 TO. 0113i12009 COUNTY 

IQuantity of Loading ' Units Quality or Concentration I Units : No. ' Frequency 1 Sample Type 1 I I Of 1 Of I 
Parameter 

1 

i 



DISCHARGE MONITORING REPORT. PART A (Continued) 

FenliN N B ~ F  Flonde Centre1 Cornmeroe Park W P  Pernil Number FlAGllG78 MONITORING GROUP NUMBER RGOl 
MONITORING PERIOC-Fmm 0110112WB To Oil3112W9 

Parameter IOuantity of Loading Units j Quality or Concentration Units NO ' ieqrancy SarnpleTypr 1 Of I Of 

- . 

. 

............. 

.... 

. . . . . . . . . . .  

.. . 

Flhv 

an.Sits No.FLW-I 

~-.. 

. . .  
Grab 

. . . . . . .  

Greb 

...... 

Grab 

Grab 

anahfzsi 

Bnblyler 

B"aiY2.1 

an*iyter 

Grab 

Gmb 

Grab 

Grab 

- 

... 

__ . 

..... 

... .- .. 

... 

~ 

.. - . 

.- 

.. .. - 

....... 

. . . .  - 

Calcuieled 
.. 

C*b"l*!ed 



PermnNumber: FIAO11078 

7 ! 7.4 

DAILY SAMPLE RESULTS. PART B 
Faollty Name Ftomfa Central Commerce Park WWTP 

0.mi 0,034 1.1 ~ 2.0 

,- 

11311G9 . . ~ ~  .- __ Monitoring Period From: 1/1/09 To: 

C80D5 Fecal pH TRC (For ,TSS (mg/L)l Turbidity  flow (MGD) I Flow (MGD) CBOD5 ' TSS (rng/L 
(mgW ' Coliform (S.U.) , Disinfect) ' i (NTU) ~ I , (mglL1 i 

( m W  ! ! Bacteria I 
(#rlOoml) ~ I 

, -  
I 

80082 74055 ~ 00400 50060 j 00530 --I , 5w60 1 50050 1 50050 . 80082 ! 00530 
~ 

.... ___ .-L.. 
EFA-1 , €FA-1 EFA-1 . EFA.1 1 EFA-1 , FLW-1 1 FLW-2 1 INF-01 INF-Ol 

____L I 1 7.3 

2 1  I 4 I 7.2 5.0 1 

....... 0.057 ~ 0.077 ~ 
C l  7.4 I 2.9 d ,- ~ + ~ _ _ ~  29 ! 

7.2 : 3.7 1.3 0.068 0.071 1 30 
......... .... 

I 
I:?_______ ----- '~ - ~~ - - ~~i .. . . . . . . . .  ~ -~ __^---~- . ~ . _ ,  

31 ~ 7.2 i 1 .8 2.0 0.010 0.000' .~ .. ___i -. _ _ ~ ~  
LANT STAFFING' ~ 

Day Shift Operator Class: - Certification  no^: 
Day Shm Operator Class: 2 Certification No.: 11993 M r e d  Gerardo 
Day Shm Operator Class: - Certification NO.: 
Day Shifl Operator Class: __ Certification No.: 
Lead Operator Class: -A- Certification No 9184 William Trendel 

_______ ~~~ ~~~~ ~ 

Sprayfield -.__ Type of Effluent Disposal or Reclaimed Water Reuse: 

Limned w e ~  ~ % a l t e r  ~~~chew ~ v a t &  yes: 0 NO. 0 NotAppltcaMe: 

'Attach additional sheets if necessaiy to list all cerbfled operators 

it yea. WmulaUaUyB Oars cfwl weaVWrdiYMw- 

3 

43 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
m."cDno-N* IC." .O") .  L!.* oltrmron-m Prot-" C u t "  1 )1 '10 (1 )10Y.pnnBo" , -~~ . ) I ,  ON"m 'L*. ,,e43 > I S ,  

PERMIT NUMBER: FLA011078 PERMITTEE NAME 
MAILING ADDRESS: P.O. Box SO9520 

Fionda Water Sewlces ~rpomt ioo  

Odanda, FL 32860-9520 LIMIT. 

FACILITY Fla6da Cenlial Cbmmens Pa* W P  MONITORING GROUP NUMBER 
LOCATION: 140 Hope S m l  

Final REPORT. Monthly 

R - W i  
Public Accafs Iblgation. Including Influent 

CLASS SIZE: NlA GROUP: OomWtiC 

MONITORING GROUP OESC: 
NO DISCHARGE FROM SITE. I 1  LOngwwd, FL 



DISCHARGE MONITORING REPORT. PART A (Continued) 

~acimy Name: Fldtida Central Commerce Park WWTP Permil Number 

...... 

-. ..... 

P /penit j 0095 1 
Site No FLW-1 'Measurement (AnAvs ) 

MONITORING GROUP NUMBER ROO? A011078 

1 0  
win1 

--+ 
conbnuws ~ analyzer 

-- .~ 
cmanums i anafvler 

Coniinuous anafvler 

. . . .  i 



PennitNumber FLAOl1078 

DAILY SAMPLE RESULTS. PART B 
Facilty Name: Florida Central Commerce Park wwrp 

Monitoring Period From. 2/1/09 - TO'--..--.__- m8/w 

24 C l  7 3  3.6 , 1.o.c 0.9 0.055 I 
25 

26 -4 7.4 

27 

...... 1 ___ ~~____ ________ ~ 

.. .. .... - -. 7.4 ! 1.6 ~ --..---_ ' 

. .......... ~ 

'- . ~~- ..... -- .. . .  .... ....... 
0.wo: .......... 28 .-.._..._~.._.._-_..._.I- 7.21 ~____ 1.01 1 . 8 ] 2 1 _  ................ 

! i ........ ~-2.~ ............ 4 . . . . . . . . . .  .- . . .  ~~. 
I 

30 
31 

. .~ 

= .. ...... I ~ - -  .. 
LANT STAFFING: 
ay Shin Operator Class: __ Certification No.: 

Day Shin Operator Class: - Certification No.: 
Day Shin Operator Class: - Certification No,: 
Lead Operator Class: -A- Certification No,: 9184 

Type of Effluent Disposal or Reclaimed Water Reuse: 

Day Shift Operator Class: C ce.ti?lc?!io" yo.: 11993 

.~ Sprayfeld 

Altrad Garado 

William Tiendel 

.......... .- 
Limitw We1 Weamel Dischawe AcNvated Yes 

' Fiow diverted to substandard pond 

0 No a Not Aoplicebb If yes cumulshve day3 of u*n weather discharge ____ 

- 
3 

46 



'
I

 
N

 
D
 

47
 



DISCHARGE MONITORING REPORT -PART A (Continued) 

Facilily Name Florida Central Cnmmerw Park W P  Permit Number FLA011078 MONITORING GROUP NiIMRFR Rnnt 

Parameter 
I 01 1 

IQuantity of Loading Units Quality or Concentration 

0041 0.040 

PARM Code, 50050 0 iparmtt 
Mon Site No FLW-1 Measurement (Ma Avg 1 j (3-Ma Avg ) 

1 Report 1 Repon 

I I 
!Measurement ~ 

I 
1, i (Max) 

.. I 

wee1(5 1 I i I _  - I -  
"^_^^ 

I .I 

i 



PermitNumber. FLA01107Ll 
DAILY SAMPLE RESULTS - PART B 

Faality Name: Florida Central Commerce Park WWTP 

Day Shat Operator Class: __ Certification No.: 
Day Shift Operator Certification No.: 
Day Shin Operator Class: -C- Certification NO.: 11993 AI Gerardo 
Day Shifl Operator Class: __ Cetiication NO.: 
Lead Operator Class:-A_ Certification No.: 91 84 William Trende 
Type of Emuent Disposal or Reclaimed Water Reuse: sprayfield 

~- ~~ ~ 

Llmhd Wet Weamer Dischaw AcUvatH: Yes 0 NO. u No1 Applicable~ Ifyes, WrnuiahvedayS O l w e l  westherdischarge. - ~_ - 
*Attach additional sheets if necessary to list all certified operators 

3 
49 



Flow 

PARM Coda. 50050 
Mon Site No FLW 2 

semi "Ole MONlT COUNTY 

Parameter /QUafltity of Loading Units 

. .  v- 
Sample 

0037 ~ mQd ! mgd /I Flow - 

,~~ . ~ .  
'Measuremen! 1 

Mon Site No. EFB-1 Measurement ~ 

I 
PARM Code, 0053; I ! 

... .~ 
PH 

... .. . ~~ 

PARM Code. OM00 i Permi 
Mon Site NO. EFA-I i Measurement , ! 

VG PERIOD-Fmm 0410112UOS TO 

Quality or Concentration 1 Units ' No 1 Of 

i 
2 3  

I Ex 
0 i 

O! 
Analyst$ 

5 Oayslweak 

5 Daystweek 

Sample Type 

Flow-meter 

Flow-meter 

5 DayrfiVeleeh FIw( meter 
~ 

5 Daystweek F lw  meter 

1 

'> 



.......
 

. 
.

.
.

.
.

 
E c 

__
__

 
- 

...
. 

._
 

c n 

. -_
__

 
. 

_- 
. 

..
..

. 
.~

 
..

..
..

..
..

..
..

..
..

..
..

..
..

. 
-.
__
I.
" 

51
 



DAILY SAMPLE RESULTS. PART B 

P PennitNumber FLAO11078 Facility Name: Florida Central Commerce Pah  W P  

4no% - .. - Monnaring Peiiod From. 4/1/09 TO: 

Day Shift Operator Class: - Cerlificatian  no^' 
Day Shift Operator Class: C 
Day Shift Operator Class: -C- 

Day Shifl Operator Class: - Certification NO.: 

Lead Operator Class: -A- Certification No.: 9184 William Trendel 
Type of Effluent Disposal or Reclaimed Water Reuse. 

Lintled Wet Weather Discharge Amvated: Yes. 

' Attach additional Sheets 5 necessary to list all certiied operators. 

Charles Harris Certkficatlon NO.: 9558 
Certification No. .  14198 Roger Gray 

- . Sprayfleld 

0 No 0 Not Applicable: I: yes, wmulative days c.f wetweamer dlxharge , . ~ - 
3 

52 



PERMITTEE NAME Aqua V~llhlms, Fi 
MAILING ADDRESS P O  Box490310 

PERMIT NUMBER: FLAOl'IOIB 

Lwsburg FL 34748 LIMIT Final REPORT Monthly 
NIA GROUP Domestlc CLASS SIZE 

FACILITY Florida CenlrBl Commerce Perk W P  MONITORING GROUP NUMBER RdO1 
LOCATION 140 Hope Slreel MONITORING GROUP DESC Public AICCISS Imgatlon, Including Inlluent 

[ I  longwood FL NO DISCHARGE FROM SITE 

06131lZ009 COUNTY Seminole MONllORiNG PERIOD-From: 0510112009 T o  
Quantity of Loadlng I UnltS Qualiiy or Concentration , Units 1 No Frwtiency Ssmpia Typ 

! I Of 1 
I 0 1 5 DayS,Week 

! ~' I I t  

Of , 
~ Ex , ., Analysis 

~ 

I 

I. , 

Parameter 

8 
Flowmeter ! I 

Sample i !  
Meewemen1 0'039 ! mgd 

PARM Code 50050 Y Ipermit , 0095 
M m  Si!* No FLW-2 ,Msa~uiemmI 1 (An AVQ) 

PARM Code 50050 I !Pernil 1 R e m  
Mon Siie NO FLW-2 IMea4uremsnl 1Mo Avo ? ", 

BOD.ca&"eceo"r l,mplE - - j 
5 day., ZOc 'MeaZuiemenl 
PARM Code, 80082 Y 'Permil 
Mon Sile No. EFA-1 - [Me?syremanl 
306, Carbnaceouli isample 

iMesnurement 5 dsy. 20C 

Mm.Sns NO. EFA-1 Measurement , 
Soltdi, Tolal Suspsodec 

Meaauremenl 

PARMCode. 00530 I :Permit 
Mon Site No. EFB-I .~eapuremeni 

' 1  '- ' - j 

I 

1 ~ .. . . .  ~. 
PARM Code. 80082 I Permit I 

I 

I I 
I 
I 

~ ~~~, 
27 

, 
60.0 i 

(Max.) 1 

! 

I MG1L 0 
, .... 

1 MGR 1 
MGIL ' 0 1 . ~ -  

1 MGlL 

I 

Grab 

Gisb 

Grab 

Grab 

m m 

1 

i 



i 

1 
I 

j 

I I 
! 

i 
, i 
i 
I 

j 

ow 0 Et0 0 

j 

1 I 

1 

.. 

1 

! 

i 
I 

.~ 

I 

i 

1 
I 

nlN 1 

1iDA , 

1IOR 1 

nlN 00 E 

bl 

i 



3 Jlon.Ste 

r 

CBOD5 Fecal pH TRC (For TSS (rngiL) Turbidity , Flow (MGD) Flow (MGD) CBOD5 TSS (rnalL 
(mglL) , COlifQn (S.U.) Decnfea.) (Mu) (mWU 

Bacteria ( W L )  
(#JlOOrnlI 

. .  .___ .___ .......... ~ . . _ _ _ _  .. ~ . 

- 8%82---74055 00400 -~ 50060 ~ _. 00530 ~~ 50060 . 5W50 6 . 50050 ... 80082 -~ 00530 
EFA-1 €FA-I ' €FA-1 EFA-1 €FA-1 i €FA-1 FLW-1 FLW-2 lNF-01 INF-01 

0.000' ___ .. .. l ~ ~ - ~  ....... __ 3 7 2  5.0 0.8' 0022 

4 <1 7 ~ 2  5.0 <I 
7.6 < l  0.7 0.047 : 0.063 5 

. .... . .. 0.055 0.057 5.0 6 7.0 

7 

. .. ...... 5.0 0.7- 0.042 0.062 ~ 
7.3 8 

.- 9 _ _ ~  . _ 5 0  . 0.6 

.__ __ 
. 0.8- 0.049 I 0 000: 

........ 0.8 ... . . . . . .  

...... . .  . ......... .- . -  - - . . . .  -. _- -.I 

-. ....... E1 -~ , _ _ ~  -. ~ ~ ~ - 5 0  ~ -.- 
.- .~ 

- <1 7.3 5.0 'T 0 7 .  0043 0.068 ~.. - 
.... ............. ._ 

0 020 .- _- -0 066- "~ 

7 8  . .  .... ct 0.7. 0.040 ~_ 0_009 . . .  1 L  E1 -..-3-o 

73-.-. - .i.. ~ .~ .- . 

.- 7 3 .  
.- . -- 10 ~ _ _  7.3 . 0 6  0.015 .. 0 000 5 - 0  ~. ~ __-_ ........... 

-~ 12 -. <1 8 0  ..... 0.020 ~ 
5.0 <L..-. ,0.6 0%- 

.~ ~~ 

.~ ~ ~ ~ -~ .~___. - 
.. 0 052 0.060 .__- 0.7 ..... ...... 7.9 1.4 

72 .. - . c2 . . . 5.0 <? 0 7  0 055 0.065 47 -~ __ .-'1 - .!.e. -. ........ 14 

'5 2~ 7 4  5.0 0.6 
16 - -~ _ _  .._7.4 4 0  0.8 0.031 

- ~~ 

.. . . . . . . . . . . . . . . . . . . . . .  . .  0.035 0.062 

o.Oo0 
.. . 

. . . . . .  ........ .. .... - - 
. .  . .. o.-.. .. . . . . .  - $ 7  ~~ ~ -- 7 4  -. - 5.0 ~~~~~ 0.4 0.015 

18 _ .-- C l  ....... 7.5 - ..2? C l  .. . .  1 4  . 0 048 0.062 

...... 19 . <I .- .- 7.6 5.0 '1 . 1 2  .. 0.075 ...... o.Oo0i 

. . . . . .  .. -. ~ 1.2 _. ~. ._____ . ___ 
~ 21 - - --. ~ ____ <1 - 7 6  5.0 <1 . 1 2  0.062 0.098 

.- .______ 
0.077 0.000' 5 0  ___. 20 7.5 -. - 

............... ~ _ _  .- 
0.090 22 5.0 1.2 

23 ... . . . . . . . . . . . . . .  7.6 3.5 . 1 2  0.016 0 065 
-. . 0.055 

~ ~~~ -. - ~~~~ _ - ~~~ 7.7-. ___ - .~  __ ~ 

~ . . 

~ 27 ___ -. - 7.7 5.0 0.034 . .  0.085 . .  - ..... .~ ~- .. ~ ~_ 

28 2.2 C l  -. 7.7 - ~- 3.8 ~ c1 ~ 0.9' 0.037 ...___ 0.076 68 13C . 

30 
~~ .. . . . . . . . . . . . . .  0.040 . 0.065 . ........ 29 - C l  ?.?.. 2.9 1.4 ~I... 1 1  _ _ _  

~ .~ ~-.___~ ._ '.9 - -. 5.0 .- --.-~!:3 0.022 0.065 . 

= 31 .... 7.8 5.0 1 2  0.091 - 
A N T  STAFFING: 

Day Shifl Operator Class: - CertiRwtion No,. 
Day ShiR Operator Class: __ Certification No.: 
Day Shin Operator Class: __ CetiificaOon NO: 
Day Shin Operator Class: _C- Cerlificalion No : 11993 Alfred Gerard0 
Lead Operator Class: -A_ Ceflificabon NO. 9184 William Trendel 
Type Of Effluent Disposal or Reclaimed Water Reuse: 

Llmiied Wet Weather DlXDaQSe AmMtW- Yes 

' Attach additional sheels if necessary la llsl all Certified aperaton 

SPryWld. ...... - -~ ....... .__ . 
0 No No! Appi'oble. a If yes. curnulaliedays alwelweatheidimrg .- -. 

/- 

3 

55 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
~ ~ = * n p ~ ~ . ~ - ~ ~ ~ . n ~ n a : a ~ * t ~ ~ ~ ~ ~ ~ i ~ ~ ~ ~ . ~ ~ ~ ~ ~ i . ~ ~ ~ ~ ~ ~ ~ . ~ ~ ~ - ~ ~ - ~ , ~ . ~ ~ ~ . . ~ ~ ~ .  ,2,e,.,,1, 

FLd011078 PERMlTTEE NAME: Aqua Utilities. FI. PERMIT NUMBER: MAILING ADDRESS: P.O. 80r490310 

LIMIT Final REPORT. Monthly 
CIASS SIZE: 

Leerburg, FL 31748 

GROUP: oornsouc WA 
R-Wl  FACILITY: F I M a  CenM Commsce Pa* WWrP MONITORING GROUP NUMBER: 

LOCATION: 140 HOW Sbeet MQNiTORlNG GROUP DESC PUbllC A c c m  lnigauon. including innuant 
[ I  L a n w ,  FL NO DISCHARGE FROM SITE 

-Em- *P(II*CI.U ~ C Y ' M C n m ~ . " l * o a , z ~ ~ w ,  - ~ . 



DISCHARGE MONITORING REPORT. PART A (Continued) 

MONITORING GROUP NUMBER RWl Fsciliw Name FlDnds CenM Commerce Pa* W P  Permit Number FlAO11078 

r. m 



DAILY SAMPLE RESULTS. PART E 
PermiINumber FLAO11078 Facility Name: Florida Central Commerce ParkkWWTP 

P 

Miniloring Period From: 6/1??.---- To: W30109 

(mg/L)/ Turbidly , Flow (MGD) 1 Flow (MGD) ! csoD5  i Tss (mgR 
I (NTU) : I (rngR) j 

i ! 
i 

i Saderia 1 
(#/100ml) 

! ! , 
PLANT STAFFING: 
Day Shin Operalor Class: - Certihcalion No.: 
Day Shff Operator Class: - Certification No.: 
Day Shff Operator Class: __ CertiRcalion No: 
Day ShR Operalor Class: -C- Certification No : 11993 
Lead Operator Class: -A- Certification NO.: 91 84 

Type of Emuent Disposal or Reclaimed Water Reuse: Sprayfield. . 

Alfred Gerard0 
William Trendel 

. .  ... . 
Llrnited wet weaimr ~tsc~~arge  A C Z ~ V S ~ ~ ~  yes: 0 NO: 0 ~oi~pp lmbie :  it yes. mrnu~ative aayr o~weiwsainer aiwwrge 

Anach additional sheets if necessary lo lis1 all certified operators. 

3 

58 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
hn conCI.d M I  uill RpD" I O  D.Pl E n . r a n M . 8  RL."b". C.""., a.an ,131 Y r M n  -."an M. *,, -"Ea "me. 11MIJICI 

PERMITrEE NAME 
MAtLlNG ADDRESS 

FACILITY 
LOCATION 

Aqua UPhties FI 
P O  Box4S0310 
Lee9hmq. FL 34748 

Floiide Central Commerce Park WWTP 
140 HOW Slree( 

PERMIT NUMBER 

LUAil 
CLASS SUE 
MONITORING GROUP NUMBER 
MONITORING GROUP DESC 

FLAOItO78 

Ffnal REPORT Wmthh/ 
NlA GROUP Oomertk 
R a t  
Publk A E C ~ ~ S  Inig11100, W v d l n g  Influant 

i o n m a ,  FL NO DISCHARGE FROM SITE I 1  

COUNR Semi& 
Quantity of Loading 
I I Parameter 

ARM Ccde. 50050 Y 'Permn I% n Site NO FLW-2 'Measurement 1 (L?:) 

n Sits NO EFB-1 ~ M w w m l  

Isam@= i 

NG PERIOD-Frm: 07l011200' 

Quality or Concentration 

, 

5 0  I 
(Max) 

0 5DayJMleek FIO*meler 

1 MGIL 
I- 

I 

MGlL 

I MWL 
l 

o 

m 
Ln 

1 

i.. 



DISCHARGE MONITORING REPORT - PART A (Continued) 

F~CUIW ~ a m e  Flonaa cenirei c m m o m  W P  P m n  Nil- FIAO11078 MONITORING GROUP NUMBER ROO1 
MONITORING PERKID-Fmm: 

0 
W 



DAILY SAMPLE RESULTS - PART B 
PermhNurnber: FLAO11078 

.. 7/1/09 To: From: 

Facility Name: Floraa Central Commerce Park WWTP 
- 

7131109 - .... ....... _ _  ... 
MonttMing Period 

0.9: 0.039 1 

. . . . .  . ...... 

. . . . . . . . . . . . . . . .  . . . .  .- . . . . . . .  . . . . .  ......... .. 
31 ' 

ANT STAFFING: 
3y Shin Operator Class: - Certihcalion NO : 

Day Shifl Operator Class: - Certihcmon No.: 
Day Shifl Operator Ciass: - CertiRcalion  NO.^ 
Day Shifl Operator Class: -C- Certification No.: 11993 
Lead Operator Class: -A- Certificalin No.: 9184 

Type of Effluent Disposal or Reclaimed Water Reuse: 
~ Spraeeld . 

Limiied We1 Weather Discharge AcUvaled Ye5 c] NO No1 Amlswble 

* Allach additional sheets if necessary Io  list all cerlified operalors. 

3 
61 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
U.nt--.dMI n*.npnm:w . lenr (mn*nu lP ,o lu*a ,~~unni t i i~ .~s . runn-  Z I Z M M ~ . ~ ~ .  i t i o m s i  

PERMITTEE NAME Aqua UtiU*s. FL 
MAILING ADDRESS. P.O. Box4Q0310 

PERMIT NUMBER: FUO11018 

Lscsburg. FL 34148 LMIT: Flnal REPORT: Monthly 
cuss SIZE: NIA GROUP' DamP3lic 

Flodda Cenlml CMnmerce Par* W P  MONITORING GROUP NUM8ER: ROO< 

Langrood. FC NO DISCHARGE FROM SITE I 1  

F A C I L W  
LOCATION: 140 HDpc Skeet MONITORING GROUP DESC: PUbllC Acc~PS Infgsllon, hcluding I n M l  

I( Parameter IOuanIlty of Loading I Units i Qualily or Concentratton 1 Units No d FrWuenoi d I s m P l e T ~  

N 
L n  

I su I 0 , 5 D a W e e r  I Grab Ii I I i 

1 



DISCHARGE MONITORING REPORT - PART A (Continued) 

Faci!m Name F l a w  CmW Commwce Pam WMlTP PeMl Numbar FLAQ1107ll MONITORING GROUP NUMBER RWl 
MONITORING PERIOD-Fm O(Vol lZM9 To: o~niizw9 

I 
Parameter 1 iQuantity of Loading 1 Units ' Quality or Concentration 

I ! i 



PermWumbec FLAOl1078 
DAILY SAMPLE RESULTS -PART E 

Facility Name: Florida Central ComrnerDe Park WWFP 

7 ~ 4  <l  i 1 0 :  ~~ 0~104 ! 0.000' I 

PLANT STAFFING: 
Day Shin Operator Class: - Certification No.: 
Day Shill operator Class: - Cenificalion No.: 
Day Shift Operator Class: __ Certification No.: 
Day Shifl Operator Class: -C- Cenification No.: 11993 Alfred Gersrdo 
Lead Operator Class: -A- Cerlification No.: 9184 William Trendel 

Type of Effluent Disposal or Redaimed Water Reuse: SE??!d . . . ~ .. - 

3 

64 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
rm.""npw.'Wa*.-*.:- d ~ ~ n O , ~ . U N n , ~ M ~ , , , , " ~ ~ . " . l i l 3 . * U ~ , 1 . ~ n . " ~ . . ~ i ~ .  ttlOUI.7 

PERMITTEE NAME. Aqua UVIih. fl PERMIT NUMBER: FLAO11D78 
MAILING ADDRESS: P.O. BO1490310 

Lmburg. FL 34748 LIMIT; Find REPORT: Monthly 
CLASS SUE. WA GROUP: DomRSHC 

MONITORING GROUP DESC: 
FAClLTP(: Fkxiaa cmtrsl C m -  Park WWTP MONITORING GROUP NUMBER R.001 
LOCATION: 140 Hops Shed Ptlbllc A C c m  Inigauon, lneludlng Influent 

L m w c d  FL NO DISCHARGE FROM S m :  I 1  

COUNTY- MONITORING P E R K I M m :  

Parameter /Quantity of Loading Quality or Concentration 
i 

1 



DISCHARGE MONITORING REPORT ~ PART A (Continued) 

Penoil Number FVIOI (078 MONlTORlNG GROUP NUUBER R W I  Faclly ~ a m e  F w a  Cential Commerce pan WWTP 

W 
W 

1 
\ i 



,-- 

DAILY SAMPLE RESULTS - P A R T  B 
PermitNumber: FLAOl1078 Facillly Name: Florida Central Commerce Park WP 

From: 911109 __" To: 9i3DIW Mantoring Period 

Day ShiR operator Class: __ Certiftcation No.: 
Day Shin Operalor Class: - Cetiflcation No.: 
Day Shfl Operator Class: - CeRifiuIlion No.: 
Day Shifl operator Class: -C- Certification NO.: 11993 

Type of Emuen1 Disporsl or Redeimed Water Reuse: 
Lead Operalo, Class: -A- Certification No.: 9184 

Sprayfield . 
Limited Wet W e a W  Dismsrge Acbvated Yes: 0 No: 0 Not Ap@icabb: - . Attach addiiionai sheets 1 necessary to list all certc%ed operators 

Alfred Gerard0 
William Trendel 

3 
67 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
m . n ~ ~ m p l . ~ , " . u m , . n p " b ,  D.C*e"*%n.nUI PranrUol C.",dDi."In( >1,.Y.p*,.m"L.".~ M. 112 mlnM n- 1211.l111 

PERMITTEE NAME Aqua Ubllbn. FI PERMIT NUMBER FLAOiW78 
hU\lLINGADORESS P O  Bor490310 

Lasrtwm, FL 34748 LIMIT Find REPORT uarmiy 
CLASS SUE WA GROUP 0omeUr. 

FACILITY F M d a  Central Crmmnca Pan W P  MONITORING GROUP NUMBER ROO( 
LOCATION 140 Hope Svecl MONITORING GROUP DESC Publk Access IM~aUoo, lneludlng Influen1 

L o n g d .  FL NO DISCHARGE FROM SITE I 1  

m 
ID 

1 



DISCHARGE MONITORING REPORT. PART A (Continued) 

MONITORING GROUP NUM8ER ROO7 ~aaiity ~ a m e  Flwida Central m m e w  Park W P  Permit Number: FlAO1107L1 
~ONITORING PERIOD-From. 10a112009 TO: IW31RW9 

Quantity of Loading Units Quality or Concentration ' Units No ' Fw"eW' ~ rr?Z Parameter I or ! C! ! 

on.Sle No. FLW-1 

." 

i 
I 

~ . . . ~  ! ....I ~. .~. 

i I 
L 

i 

m 
(D 

! 



0.047 ~ ...... 5.0 I I . 

.... ............. 0.073-: -~ !. .__~p~- -..T~-~p~-~./ ., 

. 0.6: 0 . . .  040 0.059 . ' 25 : .... 48 

.... ~ . ~ ~ .  . , . ~ .  . ~.~ _. . .OOOO.!" .... -. .I ..... L ~ ~ -  j-. ~- 8.0 1 

. . .  .... ........... 0.61 0.054 , 0-000~~. .. ..+ - . ~~ 

I 7.9.L .. -d--. ------!.O;_. . 
......... . -3 i 1.3; 0.054 0.072 - - .I.-. -.~- 

~ .~~ 
7.4 j -!.o:_--~.~ ~ ~.~ ... ...... 

11 I 

13 4 :  8.0 1 

Y L L  5?!_ ~- ..i ..... 

7.8 I 5 . 0 1  ~ 

12 ! <1 i 
0.8, 0.049 <I ~ . . . . . .  5.0 ! ...... 
0.71 0.031 ,. ' o.ooo! __ .-. - . .. .. .. .......... 8.0 

.......... <11 15 : <2 j C l  7.5 ~ 5.0 ! _~ ..... 
0.9 O M 6  ~ 0.057 1 ... . ~ i  - . . .  . . . . . .  ... 

[.-7-~ .i 0.9' 0.0221 ..... .-  0.058 ~ _ I  ____.___ :--_ 
16 ' 

, c i.-~-p_i- , ........ 
-7 

-. 
i- 

5.0 ' 
5.0 i 

19 I < I ,  ...... 7 5 .  ~..?"i ...... 1 4 ,  1.3! .. 0.052 0.057 

20 ! 

21 ~ 

22 I 
23 ~ 7.8 ~ 5.0 ! 
24 ~ 

26 I 

0.6' 0.034 ~ ~- 

~~ ! _ ~  ~~~~ 

d ,  7.7 5.0 I C l '  , - ~  .~l-. 
0.6- 0.065 ~ 0.056 . . . . . . . . . . . . . . . . . . . . .  .4 7.8 5.0 , - .~ ~ ~~ T'-' -i~- ~ ~ -~ . _. -~ 

<', 7.7 1 < I  0.5! 0.033 .. 0 oooj..-. 
0.061 

0.000 
!- ~ 

~r~ . ~ 

0.036 j ..... ....... ..... 

. . - . ?  ..,. ~- . ~ 

_____ f- -..- .,~. ~: ~ _ o b L  

-27- - - ~  I 
.... . i 0.023 0 5i .- .. ...... ....... 7.5 4 7 :  

25 .. 7.4 1 5.0 ! 1 0.6 0.023 ' 0.000 .. ;~~ ---- -, . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  
! < l  t 5.0 .. ~ . 1.1: - . 0 . 5 ; ~ ~  . . . . . .  0.047 0.000: .... 7-5 I . .  

7.8 5.0 ' 1 
2.9i .. 4 '  . 5.0 ... I <l i ...... 0.8. 0.031 ..... 0.065 , 45 ~ 53 7.8 j 

7.4 ! __ - 2- &-.-~.,-.. !,l!.~~ . . O O ? . L  ~- - ~ ~ p ~  

31 , - ~ -  .. 1 ~~ 7.7 1 5 0  ~~ 1.0- . 

............ ... ~ ~ . . , ~  

i 

.-. _c - ~ 

< I !  . . . . . . . .  7.8 5.0 ' -=1L.~ ..E ,_... I . 0.056 i ' ..... 0061 ~ ~- .... 
. . .  0.047 0.060 I i 

0~057 ~ I 

. . ........ . .  . . . . . . .  0.7: - ...... ... 
t~ 

' 

~ ~ _ _ l i _ ~ - - ~  ,~ .- 
28 : 

- 29 I 

-1 

_ _ ~  , ..- ~- - 

5.0 ! .... ....... . 
I 30 i 

PLANT STAFFING: 
Day Shin Operator Class: - Cenikation NO.. 
Day ShM Operator Class. - CeniRcation No. 
Day Shin Operator Cissa: - Cenificalion No. 
Day Shill Operator Class: _C- Csrt!fication No.: 11993 
Lead Operator Class: -A- Ceniflcation No.: 9184 

Type of Effluent Disfwsal or Reclaimed Water Reuse: SpraVfield ~ 

Limlled Wet Weamer DiJCharge Achuated: Y89: 0 No 0 Not Rpp1;icable: 

. Anach additional she13 if necessary 10 list all certified operators 

Alfred Gerard0 
William Trends1 

-. - __- 

II yes ~ m u l a l w e  days o( 4 1  weather discharge 

3 

70 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
*n*n cem- M Y  M. - e*: c.* * E"*Mnn*ny, **et% C."V.l uMn* 110 U.Wln Bun".* $.,#I I l l .  WM.. mea. nen15111 

PERMITTEE M E :  Aqua Utulth). FI. PERMIT NUMBER: FLAOiIO78 
WILING CDDRESS' P 0. Box 490310 

Leesburp. FL 34148 LIMIT: Flnal REPORT: Manlhhl 
CLASS SUE NIA GROUP: DWW*IIC 

F A C I U N  FloMa Centrsl Commem Pan W P  MONITORING GROUP NUMBER: R W i  
LOCATION i a o  tiope sweet MONl?ORlNG GROUPDESC Publlc Access Irrigrlloon. Including lnfluont 

I 1  Longwmd. FL NO DISCHARGE FROM SITE. 

//5 day. 2oc 
I I 2 1  , MWL 
I i 1 1 

1 

i 



DISCHARGE MONITORING REPORT. PART A (Continued) 



,-- 

. Anach addilional Sheets if neccssaly l o  lis1 all mitilied operalors. 

3 

73 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
- c a p W " " r m , . r s a , o  0.r rL.ro"-,-." C m r . E . . m n I 1 1 , * . C C . h * . . n - . I l I  -0. F M E .  Jw9Mu'I. 

PERMllTEE NAME AQuS U l l f l m  FI P E R M  N*b(BER F U O I  1478 
hUlllhGADDRESS P O  R2i4903lO 

LeeXlCq f .  34748 tu1m F "81 R F W R T  Monthly 
CLASS SIZE W A  G R O W  Domnslc 

FACllrrY Flo- Central Cmmerre P a n  V M P  hlON~ORlHG GROUP hUNSER RM)t 
LOCAllON 140 Hepa S2WI MOh'TOQING G R O W O E S C  PablIC Access ImgrUon lnsludlng Influin1 

t w  ri 110 DISCHARGE 'RON SITE I 1  

COUNM: SemhMe MONITORING PERIOD-Fmm 1M112009 To: IU3112009 

iouantity of Loading I Units I Quality or Concentration i Units ~ No 1 FrWuencl j Sample Type 
4 "f n, i 

1 Parameter i 

A R M W s .  09530 I 

. . - . . . . . .__ ._ . 

I 



DISCHARGE MONITORING REPORT. PART A (Conlinued) 

F a a l w  Name Fronds Csnhill Commsru, Pack W P  PRnM Number F(AO11078 MONITORING GROUP NUMBER RWI 



P 
DAILY SAMPLE RESULTS -PART B 

PermBNumber FlAOl1078 F a c i l i  Name: Flolida Central Corn- Park Wwrp 

12nlM9 70: ____ lZ l l IW . __ Monfionng P e m  From- 

Day She Operator Class __ Ceti6calion No: 
Day Shin Operator Class: - Certirmlion No.: 
Day She Operator Class: __ Cenibt lon NO.: 
Day Shift Operator Class: -C- Cetiication NO.: 11993 
Lead Operator Class: -A_ Cerfification No.: 9184 
Type of EMuenl Disposal or Reclaimed Water Reuse: 

~irnned wet wesmn wxharpe Anwatee yes 

*Atlach addRional sheets i f  necessary to list all tenrhea operatom 

Spraylield 
~~ ~ . 

0 NO 0 NOI nwiaaile 

,- 

Allred Gerard0 
William Trendel 

3 

76 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING Ktl'LJKI - rm I A 
I*nc-U*I.+U c.*dt."n-a,8- W~.-. , , , ,* .~~.u*. .~."l l .* , ,  mu. '- 1210L310 

PERMITTEE M E  Aqua UUIIWS. FI PERMlT NUMBER FLAO11078 
MAlLlNC&DDRESS P O  Bar490310 

REPORT Umlhr, LBtlbWg FL 34741) UhW Flnil 
CLASS SUE NIA GROUP Demesuc 

FACILIR Flonda Cenlral Cornmew Pan W P  MONITORING GROUP NUMBER ROD1 
LOCATION 140 Hops Sweu MONITORING GROUP DESC Pubic ~ s s a s  tntpawn, Including 1nnu.m 

L o w  FL NOOISCHARGEFROMSITE I 1  

COUNT? Semm* MONITORING PERIOD-Fmm Ollo~m~o TO oininoio 
Quamiry of Loading Unlls Qualily or Concentration 

of of Parameter 

SiteNo FLW.2 

OD carm--s 

... 

- 

3 1  

6 5  
. . . __ 

8 0  MCCde W I W  I Permit 
SmNO €FA-I Maasuremnt . .  



n 
lynl 

m r- 



P 

3 

79 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONlTORlNti KtPUK I - PAK I A 
LI uc I. w mW.7 Y. DU, Ll".+m.-."UI P-m. S n M  DI-. % ~ ! . I l , , * ~ ~ * # a  u ,U. ow*. -I lilOI.,", 

PERMmEE W E  AW. UQliths, FI PERMlT NUMBER F U O M O 1 1  
MAILINGAWRESS P 0 Box180310 

F W  REPORT HonVlW Leeibum, FL Y74B wrr 
C U S S  SIZE WA GROUP O r n U l k  
WNITORING GROUP NUMBER RdO3 FACILITY 

LOUTION 160 n- s w i  MONITORING GROUP OESC h ~ i c  L C C ~  imiqaaon. ineivding innumi 
FWaa Cmlnl Cornmane Park WIIITP 

Lonprom. FL NO ownmGE FROM SIE I !  

COUNTY MONITORING PERKD-Fmm' OUOllrntD TO OU18ROIO 

0 5DawWeek Flw-maw 
.- .. - __ .... 

SM HD. FLW.2 ' M u w m i  

1 7  MCli 
. 

20.0 -MOL 
. . . . . . . . . . . .  . . .  M n  Avo 1 

' ' ' . I  - ' 

2 .  2 6  MGiL . .  ...... ....... . . .  ..... 

2 1  MWL 

0 m 





P 

UAlLY SAMF‘Lt Ht>ULIS. PARI LI 

PermnNurnbei FLAOllO78 F8cdihl Name Florida Central Commersc Park W P  

M o n ~ l o r m ~  Perwd From Z l l l l O  T O  2l2.310 

80082 74055 OMW 50050 5W50 80082 00530 

7 2  1 . . .. . 
2 
3 
4 

5 
6 

7 

8 

9 

10 

11 

12 

13 
14 

15 

. . ~ .  

~. 

. .  17 

19 

20 
21 

22 

23 

24 

25 

26 

2 )  

28 

29 

30 
51 
_3 

ANT STAFFING 

6 9  
6 7  

6 6  

67 
6 7  
6 6  
6 7  

6 7  

66 
6 5  
6 7  

6 8  
7 1  

7 0  

70 
7 0  

6 9 .  
6 8  ~ 

68 
70 

68 
6 7  

69 
69 
6 9  

7 1  

7 3  

2 9  

33 
1 5  

2 2  

2 9  

37 
50 
5 0  

15 

1 9  

1 7  

3 4  

4 3  

46 
26 

2 3  

2 2  

5 0  
50 
1 0  

3 6  
5 0  

5 0  

5 0  

5 0  

5 0  

5 0  

50 

<1 

= 1  

1 1  

1 4  

1 7  

C l  

< I  

<1 

1 1  

1 1  

1 1  

2 1  

1 8  

1 8  

2 9  

2 4  

3 0  

3 0  
3 0  

30 
30 

1 7  

1 4  

1 5  

0 7  
0 7  

1 1  

1 1  

2 4  

I 8  

2 7  

2 7  

20 
30 
3 0  

3 0  
28 
18 

2 0  

1 8  

Day Sh6l operatof class - Ccrttkalion No 
Day Shm o p a l o r  Class - Cert8fiation No 
Oay Shgn Oper~tor Class - Csnlbcalm NO 
Day Shm oparalor Class -C- Cenihcmon No 11993 
Lead Operalor Class -A- Ccrllficalion No 9184 

T y p e  of Emwnt Disposal or Reclamea Water Reuse Sprayheld 

L i n l M  We1 Weaner O ~ ~ b ~ ~ w m M  Yes 0 No n NO1 AppluDle a 
. Anach addmnal sheets It necessary 10 lis1 all certified operalorr 

0.058 

0 050 

0 063 
0 041 

0 037 

0 040 
0 022 

0 055 
0 077 

u 050 

0 055 
0 058 

0 023 
0016 
0 041 

0 061 

0064 

0 072 

0 028 

0 023 
0 021 

0 062 
0 049 

0 059 

0 060 

0 070 
0 039 

0 046 

0 O W  
0. wo 
0 054 

o w 0  76 9 

0 000 

0 058 

0 000 

0.057 

0 056 
0 052 

0015 

.~ 

0 000, 
0.057 

0 051 

0.054 

0 055 

0 047 

0 054 

0 055 

0 OdB 

0.WO 
0 OW 

0 050 

0.049 
0.055 

0.053 
0 051 

0 055 

~~ . 
5. 5 l  

. 

Alfred Gerardo 
Wtlltam Trenael 

3 

82 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT. PART A 
VU"c-Im.- , .  c.m .rr.*n-wrnn- C " t . . , D I w  >M*.--nnb..l,, a,.*. *IO-. 1,,0, , , '1 

PERMll NUMBER FLAO11078 

LMlT Flnd REPORT Monthly 

PERMITTEE NAME *sw Uulihei FI 
MILING ADDRESS P 0 Box 480310 

~ m - 9  FL w a n  
CUSS SUE NJA GROUP brn..UC 

FACILN Pkn5aCnualCmlmna Pan W P  MONVORING GROUP NUMBER RmOI 
LOCATION 1 4 0 O S b e e l  MONlTORlNG GROUP DESC Public ACC.SS imp.uon. inciudvlg innvent 

Lagvmd FL NO OISCMARGE F R W  SITE I I  

ARMCcde.YIOM Y 
Sim NO FlW.2 

0041 

.. 

moa 

w 

M 

2 1  

2 0  I O  

6 8  

1.0 

. .  

a3 



MSCHARGE MONITORING REPORT. PART A IConltnuedl 

.0n* 

,, 
M" , 

. .  
' C  *,m, I I*-". 0 . 8  

~ . .. . . . . . . 

d m 



-cEmT-- Fecal PH TRC (F or f S S (  mg/L) Turbdty Flow (MGD) FIov(MGD) C80 0 5  TSS(mg1L 
(mglL) Colltonn (S U ) Dsmtcd 1 (NTUI (mgIL1 

Badena V ~ L I  
(Illooml) 

50060 00530 50060 50050 50050 84082 00530 
EFA.1 EFA-1 €FA-1 FLW-1 FLW-2 INF-01 INFO1 

1 2 2  3 0  0 053 0 054 
2 

3 

4 

5 

6 
7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 . 
20 

21 

22 

2 3  

24 

25 

26 

27 

28 

29 

30 

31 - 
IANT STAFFING 

7.4 4 4  

7 3  
7 3  
7 2  

69 

6 9  
7 1  

7 0  

7 0  

7 1  

7 0  

6 8  

7 0  

7 1  

7 2  

7 3  

1 2  

7 0  

6 9  

6 9  

7 1  

7 3  

7 2  

7 3  

7 0  

7 2  

7 2  

7 3  

73 
73 

3 4  

3 1  

3 1  

5 0  

5 0  

5 0  

1 8  

3 0  

1 2  

2 0  

3 4  

5 0  

5 0  

S O  
3 8  

5 0  

5 0  

5 0  

S O  

3 3  

2 8  

2 4  

2 5  

2 5  

1 7  

2 7  

4 3  

5 0  

1 0  

2 0  

1 5  

1 2  

1 4  

1 5  

1 2  

3 0  

1 9  

1 6  

1 6  

1 6  

1 2  

0 9  

1 5  

1 2  

3 4  

1 8  

2 0  

2 0  

3 0  

3 0  

2 6  

2 7  

2 9  

1 4  

0 9  

0 6  

0 9  

0 9  
" 7  

0 054 
0 104 

0 039 

0 049 

0 038 

0 030 
0 056 

0 049 

0 045 

0 052 

0064 
0 045 

0 023 

0 087 

0 051 

0 074 

o 017 
0 055 

0 018 

0013 

0017 

0 055 

0 054 

0 036 
0 054 

0 032 
0 043 

0 067 

0 059 

0 054 

0 051 

0 052 73 9( 

0 051 

0 059 

OOOO 
O M H )  

0 053 
0 056 

0 wo 
O W  

0 053 

0 055 
0 054 
0 055 
0 053 
0 054 4 1  71 

0 059 

0 056 

0 058 

0 057 

0 000 
0 000 
0 000 

0 053 

0 OS3 

0 053 

0 054 

0 053 
" .  0 053 0 053 

Alfred Gerard0 
William Trendel 

3 



! 



MONlTORlNti Ptnluu-rrom wI"II1"I" 10 W , U ' Y I "  

unib No Ffwuew SampceTVpe 
Of Of 

r Parameter Quanbty of Loading units auaitty or Concentration 

100% 
I ' Gmb 

1 a t l ioomL 9 s D a W &  Grab 

' !  
1 *' ' UtWmlj i3DslarWIC~ GBb 

............. . .  .... 
! 

... ............ . . . . . . .  

! 

MMsunmm I 
. I  1 (Mn.1 , ____ 

... .... ....... . __.-- ... 

__ ! (Mu) ......... ... .... .......... 
1.0 MGR o ConbnYws a n m u  

. . . . . .  .... -.--- -' 
. . . .  .... .h-%!!!EL.., ~~ 

Mon %e No FLW-I M6"Fem(Lnl 
. . . . . . .  . . . . . . . . .  . . .  . --- . . . . . . . . .  

Sample 
Measurement 
PemR 
Meawremtnt 

2 

r- m 

i,, 



0s 
0 5  

0 6  

0 6  

0 7  

06 
09 
10 

0 7  

06 
0' 

0 1  

0: 
0 8  

2 8  
1 0  

11s 
1 0  

1 0  

30 

40 
I0 
1 9  

7 7  

I 5  

1 9  

1 9  

I ?  

3 Y  

0 0% 

0 0% 
D 054 

o on 
0 058 

0 055 

0 055 

0081 

D 000 
0 000 
0 O M  

0 OQD 

D O l D  

0 055 

0 051 

0 054 

0 0 5 2  

0 o(9 
0 054 

" 052 

0 0% 

0 0.1, 

0 053 
0 OS1 

" 0 9  

0 os3 
0 054 

c 3% 

5n 9 

I ?  67 



Florida Department of 
Environmental Protection P 

Central District 
3319 Maguire Boulevard, Suite 232 

Orlando, Florida 32803-3767 

Charlie Crist 
Governor 

Jeff Kottkamp 
Lt. Governor 

Michael W. Solr 
Secretary 

SENT VIA E-MAIL TO: jmlivarcik@aauaamerica.com 

June 3,2010 

AQUA UTILITIES FLORIDA INC 
PO BOX 2480 
LADY LAKE FL 32158 

ATTENTION JOHN M LlHVARClK 
PRESIDENT 

Seminole County - DW 
Florida Central Commerce Park W W F  
Wastewater Facility - Permit No. FLAOI 1078 
Noncompliance Letter 

OCD-C-WW-I 0-0424 

r- 

/- 

Dear Mr. Lihvarcik 

On May 5, 2010, Department personnel conducted a routine inspection of the above-referenced 
facility. A copy of the inspection report is attached for your review. Please note the items listed 
below which need to be addressed: 

1. The thermometer in the sample holding refrigerator was not verified against the NIST- 
traceable thermometer since April 10, 2009. 

2. A current inspection and testing certification was not on-site for the reduced pressure 
zone (RPZ) backflow preventer on the potable water supply line. RPZs shall be tested 
annually. 

The Department requests a written response addressing the items listed above within 14 days 
from the date of this letter. Your response should include an explanation of any corrective 
actions that have either been taken or that you plan to take. Please note that this letter and 
report, being part of the Department's investigation, is preliminary to agency action in 
accordance with Section 120.57(5), Florida Statutes. Please direct your response and any 
questions to Blake Vahlsing at (407) 893-3313, or via e-mail: blake.vahlsinq@dep.state.fl.us. 

Sincerely, 

3&SM;cyCc 

David Smicherko 
Supervisor 
Wastewater CompliancelEnforcement 

DSlbvlar 
Enclosure: Inspection Report 
cc: Patrick Farris, PAFarris@aquaamerica.com 



COMET ENTRY DATE 

- - 1 - - l _ _  
F L O R I D A  D E P A R T M E N T  O F  E N V I R O N M E N T A L  P R O T E C T I O N  

TER COMP PORT 
F A C I L I T Y  A N D  I N S P E C T I O N  I N F O R M A T l O N  

@ = Optional 

Enlrv Datairime Name and Phywdl Location 01 Fmlmly WAFR ID. County 

Scmlnolc O ~ I O ~ I ~ O I O  I I 2 5  AM Fioridr Ccntrrl Commcrrc Park WWTF 

140 Hope Sirc~t  Phonc @ tril DatelTimc 

Longwood FL 

hsmels) of Fwld Kepresentatwer(s) Tille Phone 

Bill Trcndcl OperalO* (407) 509 8398 

FLAOl1078 

0510512nio 12 48 PM 

Name and Address of Permillee or Designated Repreronrarive 

Edward PclIcnz. P.E. 

Aqua Ulililics ofFlorida Inc 

1100 Thomas Avcnvc 

Leesbury, FI. 34748 

Title Phone @ opormr ceniIltati.n # 

Operations Managcr (352) 435-4033 

InrpeerionType: C I E I I I Simples Takm(V/N): N @? SmpleID#: Simpler Split (YiN): 1 
Were Photos laken(V!W): N @ Log book Volume : tough book @, Page NiA Domestic 0 Industrial 

r'. 

- 
Facility and/or Order ComplisnCE Stam: In-Compi#ancc O"t-of-c"mpl,ancc 

Recommended Actions: N o l l ~ o m ~ l l ~ l l ~ e  letter 

5. +Records & Rcpons I IC I %+Operation & Maintenance I IC 

Ni 
I 

13. Other: 

Blake W. Vahlsing M L l U U f j  

a d s a  
David Siiiicherko 

P 

90 

District OlliedPhone Number 

Central District Office 
407-893-3313 

Date 

May 6,2010 

D I l P  

May 25,2010 

Kwised. March 27. ZOO9 



Facility Name: Florida Central Commerce Park WWTF 
Facility ID: FLAOll078 
Inspection Type: CEI 
Date: 5/5/2010 I1:25 A M  

FACILITY BACKGROUND 

Address: 140 Hope Street, Longwood, FL 32750-5141, Seminole County 
Permit Information: Wastewater Permit issued: 81412009, and expired: 8/3/2014. 
Treatment Summary: Extended aeration treatment plant consisting of flow equalization, influent screening, aeration, secondary 

clarification, chemical feed facilities, filtration, chlorination, 3-day reject storage pond with provisions for 
retreatment, and aerobic digestion of residuals. 

Permitted Capacity: 0.095 MGD 

1 .  Permit: IN COMPLlANCE 

1 . 1  Observation: A copy of the permit was onsite. 

1.2 Observation: The pennit expires August 3,2014. 

2. Compliance Schedules: NOT APPLICABLE 

2. I Observation: The facility must submit the application for pennit renewal prior to 180 days of the permit’s expiration date. 

3. Laboratory: NOT EVALUATED 

4. Sampling: OUT OF COMPLIANCE 
~ 

4. I Observation: Chlorine meter - The HACH DR 820 handheld meter is calibrated daily with secondary standards. The inline CL 
17 is compared to handheld daily and are within range of each other. The inline meter calibrated July 22, 2009. 

good condition. 
4.2 Observation: Gelstandards - Secondary gels were verified with primary standards on May 28,2009. The gels appeared in 

4.3 Observation: p H  meter - Handheld meter is calibrated daily with 7.0 and 10.0 buffers. 

4.4 Observation: pH standards - Buffers of 7.0 and 10.0 are onsite. They expire April 201 I and May 201 1, respectively. 

4.5 Observation: Turbidity meter- The handheld HACH 2100 P is calibrated daily. The handheld grab is compared to the inline 
meter daily. The meters are within 20% of each other. The inline meter calibrated July 22, 2009. 

4.6 Observation: Turbidity standards - Secondary standards are used for calibration daily. Primary standards are used annually. 
The meter was last calibrated with primary standards on May 28, 2009. 

4.7 Observation: Thermomefers - The thennometer in the holding fridge was I T .  The thennometer was last compared to a NlST 
traceable thermometer on April 10,2009. Thermometers must be verified against a NIST traceable thermometer. 

4.8 Observation: Sampling - All sainples are collected as grab sample 

5. Records and Reports: OUT OF COMPLIANCE 

5.1 Observation: Operutor logbook - Logbook bound with numbered pages. Good visits and entries. 

5.2 Observation: Plant operated 7 days per week, 6 hours per day. 

5.3 Observation: Luhorafory certification - Certification for HBEL is onsite. I t  expires June 30, 2010. 

5.4 Observation: Operutor certifications - All operator certifications are onsite. They empire April 30, 201 I 

5.5 Observation: Operufing Protocol - Kept onsite. Was last updated September 2008. 

5.6 Observation: Backflowprevention device - RPZ was last inspected April 27, 2009. The RPZ must be inspected annually 

5.7 Observation: Generator log-  Generator is exercised one hour weekly. Exercise times are noted in the log sheets. 

5.8 Observation: Pathogen Moniroring - Pathogen Monitoring was Last perfoniied November 20, 2008. 

,--- 

91 



5.9 DMR review: lune 2009 -February 2010 All DMRs were received by the Department on time. 

5. IODMR review: No discrepancies or transcription errors were noted during the period reviewed. 

6.1 6. Facility Site Review: IN COMPLIANCE 

6.2 Observation: Security ~ The area is completely fenced. The gate was locked and advisory signs are posted. 

6.3 Observation: Headworks ~ The surge tank was in good condition. The tanks were mostly empty. Each tank has one diffuser. 
Reject pond returns to tanks. Bar screen in good condition. Raked every other day. Screenings go down chute, and are carried 
in a bucket to the dumpster. The dumpster is hauled to the landfill once a week. 

foam, or splashing noted. 
6.4 Observation: Aerarion Basins/Act. S/udge - The contents in bays are very dark. All diffusers working properly. No odors, 

6.5 Observation: B/owers/Motors - Four blowers are onsite, all have belt guards installed and appear in good condition. 

6.6 Observation: C/ar!Jier.s ~ Surface is clear. Two floating skimmers working properly. Weir and trough are level and appear in 

6.7 Observation: Fi/ters ~ Two sand filters. Both automatically backwash to surge tank when the float is raised. Filters appear in 

good condition. 

good condition. 

bottom of tank is clean. 
6.8 Observation: Disinfection - Contact chamber is covered. Steady chlorine drop at beginning of tank. Effluent very clear and 

6.9 Observation: Advisory signs ~ Reuse hose bibs are marked with advisory signs. 

6.100bservation: Generator ~ Generator in good condition. 

7. Flow Measurement: IN COMPLIANCE 

7.1 Observation: The effluent flow meter was last calibrated July 22, 2009. 

7.2 Observation: The irrigation flow meter was last calibrated July 22, 2009. 

8. Operation and Maintenance: IN COMPLIANCE c 

8.1 Observation: No problems observed. The facility is well kept. 

9. Effluent Quality: IN COMPLIANCE 

9.1 DMR review: No exceedances were reported during the period reviewed. 

9.2 lnline meter: TRC: 3.23 mg/L 

9.3 Inline meter: turbidity: 1.037 NTU 

I O .  Effluent Disposal: IN COMPLIANCE 

10.1 Observation: The reuse and reject storage ponds were well cut. The benns appeared in good condition. 

10.2 Observation: The ponds were fenced and locked. 

10.3 Observation: Reclaimed water advisory signs were properly posted in reuse areas. 

I I .  Residuals/Sludge: IN COMPLIANCE 

I I .  I Observation: Dige.srer ~ The level of the digester is very low. The digester is kept well aerated. No odors noted. 

I 1.2 Observation: Hauler ~ Facility has a hauling contract with American Pipe and Tank. All hauling receipts are kept onsite. 
Facility hauls approximately once a month. 

12. Groundwater Quality: NOT APPLICABLE 

92 



AOUA. r.-.Ic, 

June 16.2010 

Blake Vahlsing 
FDEP CD 
3319 Maguire Boulevard, Suite 232 
Orlando, FL 32803-3767 

Aqua Utilities Florida, Inc. 
1100 Thomas Avenue 
Leesburg, FL 34748 www.aquautilitiesllorida.com 

T. 352.787.0980 
F: 352.787 6333 

RE: Reply to Compliance Evaluation Inspection 
Florida Central Commerce Park WWTF 
Facility ID No. FLA011078 
Seminole County 

Dear Mr. Vahlsing: 

This letter is in responsc to your inspection of the facility referenced above on May 5,2010 

1 .  Aqua has purchased a new thermometer for the sample holding refrigerator. 
certification for this thermometer is cnclosed for your review. 

2. The RPZ was tested on June 10, 2010. A copy ofthis test is enclosed for your review 

The 

If you have any questions, please contact me at (352) 435-4029 or by e-mail at 
PAFarris~aquaamcrica.com. Thank you. 

Environmental Compliance Specialist 
Aqua Utilities Florida, Inc. 

Enclosure: Thermometer Ccrtification 
RPZ Test Record 

cc: Will Fontaine, via e-mail 
Harry Householder, via e-mail 
Michael Pickel, via e-mail 

An Aqua America Company 

93 



,.,,a;.,. 4 



86/14/2818 81:87 4872652819 CORRECT FLWJ P~GE 62/63 

95 



~ ... .. ~~ .. ... ~~ ~~ ~. - - 

A049 Reid Slreel P.0. BJX 1429 . Palalna. ii 32178-1429 9 (386) 329-4509 
Or, the inletnet a! LWW 

CERTIFIED NUMBER: 7004 0750 0003 3823 0134 

August 12,2004 

Aqua Utilities of Florida 
6960 Professional Parkway East, Suite 400 
Sarasota, FI 34240 

SUBJECT: Consumptive Use Permit #8357 

The District has received a copy of the Bill of Sale naming Aqua Utilities Florida as the 
owner of the parcel of property formerly owned by Florida Water Services. 

The above referenced permit is hereby transferred to Aqua Utilities Florida as the new 
permit holder, you are required to comply with all the conditions as noted in the permit. 
If you have any questions concerning the conditions of your permit, please contact 
Shannon Joyce, Hydrologist IV, 407-659-4848. 

Thank you for your cooperation with this matter. If you have any questions or if the 
District can be of further assistance, please do not hesitate to contact us. 

Sincerely, 

Q 
Division of Permit Data Services 

Enclosures: 
Permit 
Conditions of Issuance 
Compliance Forms 
Well Tags 

CC: District Permit File 
Lynn Minor, Data Management Supervis& 



,-- 

4OC-1.612 TRANSFER OF OWNERSHIP OF PERMIT 

(1) Transfer of Permitted Facility. Within (30) days of any sale, conveyance, or other 
transfer of a facility, system, or well permitted by the District, the existing 
permittee must notify the District, in writing, of such transfer, giving the name and 
address of the transferee and providing a copy of the instrument effectuating the 
transfer. 

(2) Transfer of Interest in Real Property. Within (30) days of any transfer of 
ownership or control of the real property at which any permitted facility, system, 
consumptive use, or activity is located the permittee must notify the District, in 
writing, of the transfer, giving the name and address of the new owner or person 
in effectuating the transfer. 

(3 )  Transfer of Permit. To transfer a permit, the permittee must provide the 
information required in subsections (1) and (2), together with a written statement 
from the proposed transferee that it will bound by all terms and conditions of the 
permit. Additionally, where applicable, the transferee must demonstrate that it is 
capable of constructing, operating and maintaining the permitted facility, system, 
consumptive use, well or activity. Once the required information has been 
provided, the District may transfer the permit to the transferee. 

97 



P PERMIT NO. 8357 

PROJECT NAME: Harmonv Homes 

A PERMIT AUTHORIZING: 

ORIGINAL PERMIT ISSUED: Januarv 18.2000 
TRANSFER PROCESS DATE: Auaust 11,2004 

The District authorizes, as limited by the attached permit conditions, the use of 8.47 million 
gallons per year of ground water from the Floridan aquifer for household type uses. 

LOCATION: 

Site: Harmony Homes 
Seminole County 

Section(s): 7 

ISSUED TO: 

Township(s): 205 Range(s): 30E 

Aqua Utilities Florida 
6960 Professional Parkway East, Suite 400 
Sarasota, FL 34240 

Permittee agrees to hold and save the St. Johns River Water Management District and its 
successors harmless from any and all damages, claims, or liabilities which may arise from 
permit issuance. Said application, including all maps and specifications attached thereto, is by 
reference made a part hereof. 

This permit does not convey to permittee any property rights nor any rights of privileges other 
than those specified herein, nor relieve the permittee from complying with any law, regulation or 
requirement affecting the rights of other bodies or agencies. All structures and works installed 
by permittee hereunder shall remain the property of the permittee. 

This permit may be revoked, modified or transferred at any time pursuant to the appropriate 
provisions of Chapter 373, Florida Statutes and 4OC-1, Florida Administrative Code. 

PERMIT IS CONDITIONED UPON: 

See conditions on attached "Exhibit A ,  dated January 18, 2000 

AUTHORIZED BY: St. Johns River Water Management District 
Department of Resource Management 

By: 

98 



P. 

"EXHIBIT A" 
CONDITIONS FOR ISSUANCE OF PERMIT NUMBER 8357 

AQUA UTILITIES FLORIDA 
DATED JANUARY 18,2000 

1. District Authorized staff, upon proper identification, will have permission to enter, inspect 
and observe permitted and related facilities in order to determine compliance with the 
approved plans, specifications and conditions of this permit. 

2. Nothing in this permit should be construed to limit the authority of the St. Johns River Water 
Management District to declare a water shortage and issue orders pursuant to Section 
373.175, Florida Statutes, or to formulate a plan for implementation during periods of water 
shortage, pursuant to Section 373.246, Florida Statutes. In the event a water shortage, is 
declared by the District Governing Board, the permittee must adhere to the water shortage 
restriction as specified by the District, even though the specified water shortage restrictions 
may be inconsistent with the terms and conditions of this permit. 

3. Prior to the construction, modification, or abandonment of a well, the permittee must obtain 
a Water Well Construction Permit from the St. Johns River Water Management District, or 
the appropriate local government pursuant to Chapter 4OC-3, Florida Administrative Code. 
Construction, modification, or abandonment of a well will require modification of the 
consumptive use permit when such construction, modification or abandonment is other than 
that specified and described on the consumptive use permit application form. 

4. Leaking or inoperative well casings, valves, or controls must be repaired or replaced as 
required to eliminate the leak or make the system fully operational. 

5. Legal uses of water existing at the time of the permit application may not be interfered with 
by the consumptive use. If unanticipated interference occurs, the District may revoke the 
permit in whole or in part to curtail or abate the interference unless the permittee mitigates 
for the interference. In those cases where other permit holders are identified by the District 
as also contributing to the interference, the permittee may choose to mitigate in a 
cooperative effort with these other permittees. The permittee must submit a mitigation plan 
to the District for approval prior to implementing such mitigation. 

6. Off-site land uses existing at the time of permit application may not be significantly adversely 
impacted as a result of the consumptive use. If unanticipated significant adverse impacts 
occur, the District shall revoke the permit in whole or in part to curtail or abate the adverse 
impacts, unless the impacts can be mitigated by the permittee. 

7. The District must be notified, in writing, within 30 days of any sale, conveyance, or other 
transfer of a well or facility from which the permitted consumptive use is made or within 30 
days of any transfer of ownership or control of the real property at which the permitted 
consumptive use is located. All transfers of ownership or transfers of permits are subject to 
the provisions of section 4OC-1.612, Florida Administrative Code. 

8. A District-issued identification tag shall be prominently displayed at each withdrawal site by 
permanently affixing such tag to the pump, headgate, valve or other withdrawal facility as 
provided by Section 400-2.401, Florida Administrative Code. Permittee shall notify the 
District in the event that a replacement tag is needed. 

9. If the permittee does not serve a new projected demand located within the service area 
upon which the annual allocation was calculated, the annual allocation will be subject to 
modification. 

99 



10. Landscape irrigation is prohibited between the h o m  of 1O:OO a.m. and 4:OO p.m., except as 
follows: 
(a) Irrigation using a micro-irrigation system is allOl.Jed anytime. 

(b) The use of reclaimed water for irigation is a i lwwd anytime, provicled appropriate signs 
are placed on the property to inform the general publlc and District enforcement personnel 
of such use. Such s i p s  musi be in acc,xdance wi:h local reslriiiions. 

(c) Irrigation of, or in preparation for planting, new landscape is allowed any time of day for 
one 33 day period provided irrigation is limited to the amouni necessary for plant 
establishment. 

(d) Watering in of chemicals, including insecticides, pesti:ides, fertilizers, fungicides, and 
herbicides when required by law, the manufacturer, or best management practices is 
allowed anytime within 24 hours of application. 

(e) Irrigation systems may be operated anytime for maintenance and repair purposes not to 
exceed ten minutes per hour per zone. 

11. Well No. 1 (GRS # 15638), as listed on the application, is equipped with individual, totalizing 
flowmeter. This meter must maintain 95% accuracy, be verifiable, and be installed 
according to the manufacturer's specifications. 

12. This permit will expire on January 18, 2020. 

13. Permittee must implement the conservation plan approved by the District in accordance with 
the schedule contained therein. 

14. The lowest quality water source, such as reclaimed water and surfacelstorm water, must be 
used as irrigation water when deemed feasible pursuant to District rules and applicable state 
law. 

15. All submittals made to demonstrate compliance with this permit must include the permit 
number 8357 plainly labeled. 

16. Total withdrawal from Well No. 1 (GRS # 15638), as listed on the application, must be 
recorded continuously, totaled monthly, and reported to the District at least every six months 
for the duration of this permit using District Form No. EN-50. The reporting dates each year 
will be as follows: 
Reporting Period Report Due Date 
January - June July 31 
July - December January 31. 

17. The permittee must have the flow meters calibrated once every 3 years within 30 days of the 
anniversary date of permit issuance, and recalibrated if the difference between the actual 
flow and the meter reading is greater than 5%. District Form No. EN-51 must be submitted 
to the District within 10 days of the inspection/ calibration. 

18. The permittee must maintain all meters. In case of failure or breakdown of any meter, the 
District must be notified in writing within 5 days of its discovery. A defective meter must be 
repaired or replaced within 30 days of its discovery. 

19. Maximum annual withdrawal from the following sources; the Floridan Aquifer, for household 
type uses must not exceed: 
8.470 million gallons for 2000 for 0.250 acres. 

100 



r- 

8.470 million ga!!ons f3r 2001 for 0.250 acres. 
8.470 million gallons for 2002 fo: 0.250 acres. 
8.470 million gallons for 2033 fa: 0.250 acres. 
8.470 million gallons for 2004 for 0.250 acres. 
8.470 million gal!ons for 2005 for 0.253 acres. 
8.470 million ga!lons for 2006 for 0.250 acres. 
8.470 million gallons for 2007 !or 0.250 acres. 
8.470 million gallons for 2008 for 0.250 acres. 
8.470 million galions for 2009 for 0.250 acres. 
6.470 million g a b n s  for 2010 for 0.253 acres. 
8.470 rnl!lion gallsns for 201 1 for 0.250 acres. 
8.470 million gallons for 2012 for 0.250 acres. 
8.470 million gallons for 201 3 for 0.250 acres. 
8.470 million gallons for 2014 for 0.250 acres. 
8.470 million gallons for 2015 for 0.250 acres. 
8.470 million gallons for 2016 for 0.250 acres. 
8.470 million gallons for 2017 for 0.250 acres. 
8.470 million gallons for 2018 for 0.250 acres. 
8.470 million gallons for 2019 for 0.250 acres. 
8.470 million gallons for 2020 for 0.250 acres. 

101 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

May, 2008 1 

. .  . I. I : .. '...( . '  . ' ' I  '.'.' ' . I I:.": .,I.. ' , .. .i' . \ . , . .  

infurinatioii provided in this repon i s  true and accurate to the best of in! knowidge and belief. I certify h a !  iili iirini.iii2 iiater t re i i i i i ie i~ t  c l i e in i ca i s  ~ i s e i i  31 i!iis lplan! cont i r i r i  t u  NSF 
Intemational Standard 60 or other applicable standards referenced in subsection 52-555.3?0(3). F.A.C. I also certify that the following additioiiai operations records for this plant 
were prepared each day that a licensed operator staffed or visited this plant during the inonth indicated above: (I) records ofamounts of chemicals used atid cheiiiical feed rates; aild 
(2) if applicable, appropriate treatment process perfvrinance records. Furthermore, I agree to provide these additional uperatioils records to the P\VS owner so the PWS owner can 
retain them, together with copies ofthis report, at a convenient location for at least ten years. 

I n 



MONTHLY OPERATION REPORT FOR P W S s  TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

I'\YS Nsilrc liarzn<>!',) i i r m e s  IP\YS ldenrificatini Nuinher 3300497 
i w s  rvpe IC! Community u Non-Transient Non-Community u Transient No?-Community L! Consecutive 
N u i n k r  $of Service Connections at Eitd 0 1  Montli. 
rwsowner: Aqiin l i i i l itier Florida 

contact !'err"": Brian Heath jcanincr ~crsoi i 's  'riilc Area Manager 
yonlaci Pcnoli's Mailing Address: 1'0 Uox490310 ICil).. 1,ccshsrg IStaic: Florida I~ i l i  code :\4749 
Coiilacl Pcnoa's Tdepkooe Numher: (352) 787-0980 /Coiitael Pcrrodr F a  Number: (3521 787-6?31 

bS ]Total lVopolal!on S e n d  at End oIMwlh:  228 

Canlacl Penaii'F f-Mail Address. beheath@aauaamerica.com 

g i  waici tre:itiiient j h n t  y x r i < ! < ~ r  I , c z i v c d  iii !.!m~l i l i cJ  1:i pi:i I ~ s l ' i h i ~  r c p v :  I L P ~ .  

i i i f ix i i ia l i r i r i  provided in th is  rcport i s  t r i ~  aird xcitrate to the hest of tiiy hiiwviedge aiid bclief. l c w i &  thal a l l  dti ikin$ i+a tc i  irentiiieiil c l ~ c i i i i c i ~ l ~  ijrcd 31 this plat i t  iixttoriii tu *SF 
lnternalional Staiidard 60 or other applicable standards referenced in subsectioii 62-T51.!20(3), F.A.C. I also certify tilai the followiiig additional operatioils records hi. th is  plant 
were prepared each day tliat a iicensed operator staffed or visited this plant duritig the lnonth indicated above: ( I )  records ofamounts of cheinicals used a id  ciietiiical f e d  rates; atid 
(2) ifapplicable, appropriate treament process pcrformaiicc records. Furtilerinore, I agree to provide ihcsc additional operations records to i l i e  PWS oii'iier so the I'U'S owner can 
retain 1lieiii. tugether witli copies of this ryjx&;at a convenient location for at least teti years. 



MONTHLY OPERATION REPORT FOR P W S s  TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

July, 2008 

I I I 1 1 
I I I 

! ! ! 

I ,  the ltnderiigned w t c r  tientinetit plant operator licensed i n  Fiorida, ani the ie:id,ctiii.f operator of ilie natct  tloitmetii p:aiir iucniiiied ti1 port I L>; ttiii t q v r ~ .  I cez-tif:,' that the 
infOrTnatiOil provided in this report is true and accurate to the best ofiiiy knowledge and belief. I certify that all drinking water treatment clieinicals used at this platit confenn to NSF 
~nternatjonal Standard 60 or otlier applicable smidards referenced in subsection 62-555.320(3),  F.A.C. I also certify that the following additional operations records for this plant 
were prepared each day that a licensed operator staffed or visited this plant during the month indicated above: (1) records of amounts of chemicals used and chemical feed rates; and 
( 2 )  ifapplicable, appropriate treatment process performance records. Furthermore, 1 agree to provide these additional operations records to the P W S  owner so the PWS owner can 

t a convenient location for at least ten years. 

William Trendel C-64 I I 
Primed or Typed N m c  Liitnsc Number 



MONTHLY OPERATION REPORT FOR PW'Ss TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

r. 
0 - 

I 1112s repon 10 delennitie which p l m s  mun provide this iniormaiion 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

PWS Name Harmony i l o i i m  /PWS lderitificstion Nuinher 3590497 
PWS Type t4 Cammuniv u Nwl-Transient Non-Community t.j Transient Non-Community U Consecutive 
Nuinber VfScwicc Connections 81 End or MontR: 61 /Total Populatioii Served ai lind uiMonllt. I58 
PWS Owner, Aqua Utilities Florida 
Coniaci Person: Brian Hcath IConrecr  erro on's iiiie: ARB Manager 
Contact Person's Mailing Address: PO Box490310 Icily Lcerburg IStaIe Florida I%ip Code: 14749 
Contact Perioo'r Tclcphonc Number: (3521 787-0980 /Contact Person's Far Niimhei- (352)  781-6333 
Contact Prrsao's E-Mail Address: beheath@aauaamerica.com 

~ 

I. thc undersigiicd izater treatinen: plant opciafor licensed III i luiiiia. ain t k  Ic3d'cliici-oyciatos oftl:c vats !rea>mcnt p l m  iJeiiIifix i i j  

information provided i n  this report is true and accurate to the best ofin) knowledgc and belief. I tertii, that a l l  drinkin$ water ticatiiient clictnicals used ai tiiis plant c o n f w i i i  to NSF 
lnternatiorial Standard GO or other applicable standards referenced in subscctioii 62-555.320(3), F.A.C. I also certir) that the foliowiiig additional operations records for this piant 
were prepared each day that a licensed operator staffed or visited this plant during the month indicated above: (I) records of amounts ofchenticals used and chemical feed rates; and 
(2) if applicable, appropriate treatment,pr ess performance records. Furthermore, I agree to provide these additional operations records to the PWS owner so the PWS owner can 
retain them, together with copiqfofthis r&, at a convenienl location for at least ten years. 

~t I o f ! l i , i  lcport. 1 wrti 

Willi8rn Trendel C-611 I 

Printed vr Typed Nsme Liceiise Number 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

1, t h e  iindersigncd watcr trealnicnt plant nperaioi licensed i n  iioriiin. ai:, tiic lcailciiieiopcraior of i i i c  r+a:ci trcat::lmt pl.ilit ideiitiiic<i 111 pati I of lhnI ill< 

infonnatioli provided in this report is true and accurate to the best of iny knowledge arid belief I cellivy that all drinking water ireatnient chemicals used a( this plant conftoriii tir NSF 
International Standard 60 or other applicable standards referenced in subsection 62-555.320(3), F.A.C. I also certify that the following additional operations record, for this plant 
We= prepared each day that a licensed operator staffed or visited this plant during the month indicated abovc: ( I )  records ofamounts ofchemicals used and chemical feed rates; aiid 
(2) ifapplicable, appropriate treatment process performance records. Funliennore, I agree to provide these additional operations records lo the PWS owner so the PWS ow'ner can 
retain them, together with copies of this report, at a convenient location for at least ten years. 

William Trendel 
Prii,icd VI Typed Nariie 



MONTHLY OPERATION REPORT FOR PW’Ss TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 
rPWS Idenl~ficniion Numher: 3590441 l P l m  Name. Iliamtony Homss I 

7 
7 
7 

i 



I I I I I I 



--------------------------------------------------------------------------------------

MONTHLY OPERATION REPORT FOR PW"Ss TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 
IpWSldcl1lirrcaliol1 NumbCl 3590497 IrlR111N~lO e ' IHnnllOllY H()Ille~ _~~_~___ _ _ _ _ _ __~ ~_ _ ~ _ 

III. lJail~ nata 10 .. the MOIl,h,,'e:... of: -"O"-c"- ..r.:..'2.0v ,,, _______ _________________________________'o"'be uOS

Means of Achieving Fllllr·Lllg vi ,-u ' In~di vall()II!Removal p Free Ch l<l rill~ r-- Chlorine Dio.\ ide r OZ Oll t' r- Combined Ch lo '-;11C I C ll lC1r~ l11ine.'l 

r Uhnl\io/c( Redialio ll , '" Othe r (lJ cscribe) : 


T Yre or DisinleCL3Il l Residllal ;vtainlaiJled ill DiSlribulion System : r,; Fre" Ch lo rine f Combined Chlorine (Chlo n\l));lIl'>I r- Chlorine Dio ,joe 

-·' ,tT Calculations or UY Dose. to Demostntc Four·Log Virus InaL'tivation, ifApplicable· 
. - ','.. CT CalClllat ions • ' UY Dosl! 

.. , ) LO"'es( CT i 


I - " Dislll feC1cnl Provided ~ • I 


Days Planl . t.t Lowest Residual COlllaCI Timo Before or at . LoweSl ReSidual 

Staffed or Net Qua.~tll)' ,'~ Disinfectant (T) III C First " Minimum Disirifecla fll . I 


Visiled by 6fFil1ished " ' : '.'" tonanirafi~n (C) Measurement .Cu5tamer Lowes! tiv Dose Concent,r. tian at Emergenc)' or Abi1\lJi nal ()pe raling 

Day of Operator Hours planl W ate!, , Before or at Firs! Point During During.Peak " , Minimum CT Opc'rating Required, Remote Po;'nt in C<Jnd ilions: Repair Of 1\1ainlenance Worl< thal 


the (Place ill Producted" ' Peak 'now ;Customer During • Peak Flow, Flow, mg. Temp of pH of WlI1er. Requi~d, m~ UV Dose, . mIV- Distribution Involves Taking Waler System C:ompooenls 

Mo nth "X~ ) Ooeration gal. Rqte. 'Ilnd , Peak' Flow, mg/l.. "linUieS minll. Weler, 0C ifApplidlble milJ/L mW-~etlcm ' sec/em' Sl'steln, mgIL , a Ulof Opcratiol1 


I X 24 .0 08 0.8 Plant ()IT line J h \'dro-tMl~ r~p 


2 X 2Hl iI .8 08 " 

J X 24 a 0.8 0.8 "" I 


4 X 140 Q.8 0.8 " 

5 240 " 


. 6 X 24 0 10 0 q " .. 


7 X 24 .0 0.7 0.7 " 
 C") 

g X 24 .0 0.7 07 


" ,X 24.0 0 7 0 7 " 

10 X 24.0 13 12 " .. 

·11 .x 24 0 1.1 1.1 " 

12 24.0 " 

t3 X 24.0 I. I I 1 " 


14 X ~4.0 0.9 03 


I5 X 24.0 OR 0 8 ' 

16 X 24.0 0 8 07 " .. 


17 X 24 0 0" OS 

18 X 24 .0 1.0 08 ' ­
19 24 0 

20 X 24 .0 (l Q 0.9 " .. 


21 X .24.0 1.0 08 

22 X 24 0 1.3 '-- _, I 1 

?) V "' .... n 1.2 I 2 .. 


24 X 24 .0 I 2 I 2 " " 


15 X 24.0 1.1 I I 

"0 24.0 " 

'27 X 24.0 I 0 I 0 hv~ Irt - : a l1 h re nlaced 

28 . X ]d .O 1.2 1.1 l1\'dro · Ia<l~ leplQced 

29 X 24 0 1.0 I 0 h \'d "Hall ~ . chlu(Jl'a led 

30 X 24 .0 1.2 I I fl ushed . It~d ;' 10 sJlllnle 

31 X 240 10 III 


Total 
Avr,crnge ,. 
MaximlJm 

• Reli;r 10 Ih. 1I 1~ I UC!lOIl S rOJ lhls ICpor\ IQdN<' I Ill IIIC willch p ian l' m\.s l pro ' lat Ihls Inform~Oon 

, . 

OEP ,o!.. PUg(~~ 1)OO3\A l1ft~r\ .tf.l " 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

See Pages 4 for Instructions, 
l.fuiMeilmW;iiAi!~~d~$jijUi@i~~N~o~v=e~m~b~e~r~,~2~o~o~8~___________________________________________ ________ 

A, Public Water S _ . - ... \~ " ..... 1 .... ..... ........ .. . ..... .. 


PWS Name : Harmon y HOllies 1 1)\\,:'; :dclltificRtioll NUlllber' 3590497 
I'WS Type [..] Com munity l JNon -Transien t Non -Community 
Numbe r orSc rvice C(>1lIlecliOlls ar End 01';"10nll)' 61 
PWS OWI1~r : Aq ua Uti lir ie, Flori da 
Con tac t Person: Edwa rd Pel k il l. 

Contact Person's /I·1ai ling. Ad dress: PO 8 0.x 490J 10 
COlltact Person's Telephone Numb er' (352) 737-0980 
COil tac t Pelson's E-Ma il Add ress. e iQe llen z@ a guaamerica.com 

l JTra nsien t Non-Communi ty 11 Consecutive 
ITolal f\>pu ialioll Served 3t End (.1' Idol1 lh . 1>8 

IColl tact Person's Title: /I;lanager of Operation:; 
ICily Leesburg ISlale Florid a IZql Code 

lCOiliRct Person's F,x Number: (352) 787-633 3 

)4749 

B. Wa ter Trea tm ellt Plant InformatIOn 
I'l al1 l Name : Harmony Homes PIUIl !Telep hone Number: 4iJ7 -339-5 424 
Pl ant Add ress 101 Plymoutll Avellue City: Allam onte Spr State , Flond a IZir Code: j270 I 

Type of Wa ler Trea tme nt bJ r'lallL [ . .] Raw Ground Water l J Purchased Finished Water 
PerOl itred Ma~11l1l1l 11 I)ay Operating Caracir y or l'lalll. g" llons per day­ 216 .00(1 
PlnllT Categol)· (per ~ul>secl i oll 62-699. J 10(41. FAC) , IY Pla ll t CI" ss Ipcl' lubsecl ioll 62 -699310(4 ). i',A l'l C 

Licensed .operators ' Name :License Class Li cense Numbei' Oay(s) / Shines) Worked 
Lead/Chi ef Operator: Wil lia m Trelldel C 641 1 Days 151 Shift 
.other Operator~: Terry McCa rt hy C 46 17 Day s I st Shin 

'<t 

. el'tahcation hy Lead/ChiefOperatOl' 
I, the unders igned water treatment plant operator liccnsed in Florida, am the lead/chie f ope rator of th e water treatment plant identified in pa rt I of this repo rt . I certi fy that th e 
info rma tion prov ided in th is repo l1 is true and accurate to the bes t of Illy knowledge and belief 1 certify that all dri nk ing water treatment chemicals used at th is plant confo rm 10 NSF 
Internat ional Standard 60 or other applicable standards referenced in subsection 62-555.320(3), F,A.C. I also cCl1i fy that lhe fo llow ing add it iona l operations records for this plan t 
were prepared each clay that a licensed operator staffed or vis ited th is plan t du ring the 1l10n th indicated above: ( I ) recol'ds of amoun ts of chemicals used and chemica l feed rates; and 
(2) ifappl icab le, approp riate treatmcnt process performance records, FunhemlOre, I agree to provide these add itional opet-at ions reco rds to th e PWS owner so the PWS owner can 

retai n ~h el11 ' /g~ther ~ ith cOP'" oftlr""~' '.~ ":""O~." ,,,01'00 rm' "',,,' " " Y"" • 

! i ,I t. l.IL.a~1f;,. . /l~,;~ c=/Ic::l.>;~,;;/j)() William Irel1 de l ..;_ _ ________l -6;...4 11 

Siglwl urc and Date Pril1 ted 01 Typ elJ N~i11C LiCClll~ NliflIhrr 

D~P f OIr(P" 'na'" Page',~5 WDP)lIlIo , a \. 

mailto:l.fuiMeilmW;iiAi!~~d~$jijUi@i~~N~o~v=e~m~b~e~r~,~2~o~o~8


-------

MONTHLY OPERATION REPORT FOR PW"Ss TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 
[PWS_ldcn tilica t, on Number: 3590497 IPlant Nal11e . IHannony Ho mcs - -- - - - -I 

III, Daily Data fm'the l\1ollrhl\'e:u' of: No\'em ber. 2008 

Means o f Achieving Fo ur· Log Virus Inactivut ion/ Removal : P " ree Cil lo rine r Cill orille Di oxide r O W ll C r- C" ,l1b in ed Chlo rine (Chi oralll ine s ) 
r U ltrav iole t Rad iat ion r O ther (D escribe), 1 

T y pe of [)isi nfec tant Re~ idua l M a in ta ined in Di s tributi on System : rv Free CIl I ()l'in~ r Co mbined Ch lo rine (Ch lorarnines ) ! Ch INine D iO.\:idc 

.....~. : ' -. "~'{ 
, 

:: ,(~T, Glil~ulations, tir' UWQosc, t<i DtmostaJe four~bog Vir~s Jnactixa:t ibb, i[Appl icable* .. , . ..: .,. , "i .: ." ..; ) \J.., t~,~\ " ..... ·;..,....l ~ .. u~ CT Catt uhltiqris UV Dose · '. 
, 

, " ., ' .. , \ . t" " . ',' . .: " 

j 

": ~ .;:~ , 
" 

~ 

:" r .' ..' '::' ~ . ~ J . , ~ 
,. 

~ . ~ .. LO weS'ICT .' 
I', • , : i:. . , ' :;" . 

r .-. , , ; ; ... ......... ' .' •... Dis infectE nl Provided 
LO\\'est ReSiJ uill ' " "CUl1tnc[ Time 

. , 
" DaysRlaJl t Before or at' Lowest Residual 

, Staffed or Ner Qua n'ti iy , , . i .•' DiSInfectant . '.~ ' fT)atC F'irst · MJt tim4 m' TJ is i ~ fe'ctal.J t 
~ ~., 

'yfsi;ed by of Fin iS~a Cnncentratiojt IcI . Measurement . CU51 0incr" . LO ,,:est uv Dose Con'centralio n at Emergency or Ab nllntlnl Qperati ng ! 

Day or .Opei·ntor Hours plant W~r.er '. ', SeCOre or at Firsl . , P6i~ t During Durin g Peak ~ Mi nim uol Cl Opera ting 1' :Req uired. R emote' Point.in Condi tio'os: Repa,r or' Mu inlenilllce Work th ai I 

the . ( PIB~ in Prooucteq, Peak Fl ow Custom'cr During : Peak Flow. Fi o,v; mg: Temp of IJH of \Vat er, R'equi'''4. mg UV Dose, . mIV- Distri bution In volves Taki ng Waler Syste n't .CoIl)Ponent~ 
Month ,IX" ) . Oper~ ti on gaL Rale, gpd P,e aJiFlot~~ mg& .Jn lnutes mini!.. . WOl er, "c if Applicable luiniL mvV-scc{crn J . . '2 System. rng/L. . . Out o fciperrui ~nSec/em 

I 24.0 X 1. 1 10 Pl anJ OffL ,n e Due To H)'dro Ta ni< 
2 . Planl Off l. ine Due To lhdro T3nk 
J 24.0 X 10 0<1 Pl onl Off l. i:> e Due Tn HydlO Tan k 
4 24.0 X I I 1.1 Planl Off Li ne D II~ To H\ dw Tank 
5 24 .0 X I I 1. 0 Planl on'Line Duc To l-/ yd rQ Ta nk 
6 ' 24 .0 X 1. 1 10 Plan l orr Line Dlle To H\'dlO Ta nk 
7 240 X 1 2 10 Plan! OIT Line Due To Hldro Tank 
8 :)40 X I J 13 Plan l Ofl Lin e Due To I h·dro Tan k 
9 l' lan' 0 1', l. ilIe Dlle To Hydlo 1ank I 

10 2~ 0 X 10 1 0 Pion I OITL ine DlI " To H\ dro Tenk 
I I 2" 0 X 1 0 10 Plan' On'U ne Due To Hy dl o Tan k 
12 H OX U 12 Plonl OITLine Due To Hydro Tank 
13 24 .0 X 1.1 I I Plan' OIi'L ine Due To H\' drQ Tan k J 
14 2~ . O X I ) I 2 I' looi Off L1I1< Due To H\'d .o Ta nk 
15 . 24 .0 X 1.0 1 0 Plan I QIT L',;c Dll e To HydroTa n' 
16 Plant Or.- Line Du e To Hydro Tank 

I 17 24 0 X 1. 1 1 0 Planl Oll Linf Du e Tn H\'olO Tank 
18 24 .0 X 1. 0 1.0 Plan, OfT Line Due To Hldro Ta nk 
19 24 .0 X 10 10 Plon l OIT Lrne Duc To H\'dfrJ rank 
20 24 .0 X I 0 0.9 Planl Oll Li ne Due 10 II vdro Tan k 
.11 .­ 24 .0 X 10 0.9 Plan I Off Li ne Due To Hvdro Tank 

. 22 24.0 X 1 2 10 Planl Off Li ne Duo T(, H)'OIO Tan k 

. ; . .2 3 _~ p l ::~:l C'!TLi n': [1 ~,:, T':, H~ ' d~ ': T~ ·! ~. 
' ", 24 . 24.0 X 1.1 I II Planl Ofr LlIle Due To ":. 01' 0 Tan, 

2.5 24 .0 X 1.2 1.0 l'lanl Oil Li ne Due Tq Ilyd ro T3n ~ 

26 n o x I I 1 0 Planl OITL ine DUe To Il ' dro THn~ 
27 24 .0 X 10 10 Plan ~ Ofr Line Du e Tn If rd "l Til nk 

. 28 24 0 X I 2 1.1 Pia", Off Li ne Dll e To I Iyd,o Tu nk 
: " 29, _ 24.0 X 1 0 10 Plnn l OfTL,n c Due ro II)'o ro Tank 
: ' '30.' . 24 .0 X 1.0 Pl ant OfT Line Due T~ Hj'd,o Tank 

"3 1 
Toial. ' . ,." )-;;: . 

-~ ,-

Avgeragc ·'! , .t,··,~ !Q· 

Mnximum . ", 

• Rerer 10 the 1 11 ~lruC l ion s rur th is re porl to determi ne winc h pl alll5 InuS I provide 111) 5 in:nf! n::li :O:J. 

;:-:: Ff>Fn( r:.s 9C()(JIAlltll'~Ie' I' ai!( \ 

ll) 



- -

MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

Polyrnel' Page 3 Due in December 
See Pages 4 for Instructions. 

Ilmlm€"m!,);I!@il@jtDlttlCti1ttltt·hli.J_~D~e:.'c~e~m'..'..::be , ______--.J:.r~.:2:.:::0:::0:,:,8_______________________________________ 
A. Public Water System (PWS) Information 

PWS Name Harmon y HOilles I:,'\I:S Identi llc0:JC, li ' JlI Jllhcr: 3)<)0497 

PWS Type o Community l J Non-Transient Non-Community l ITransient Non-Cornmunity LJ Consecutive 
NUl11ber of Service COl l n~cliollS al End of MOlllll : G I ITolal Populalloll SC I'ICU al I:no of Month: 158 

I'WS O"'11er: !"q lla Utilities Flor id~ 

Contacl Person: Ed\\ ard Pellcn l, 1 Canine! Person's TI ric Manager oi'Opcralinns 
('Ol11aCl Person's Mail ing Address: PO Box 4903 10 ICil Y 1.eesburg IState ~Iondil fz ip Code ,<l74 Q 

Contact Person's Telephone Number: (352) 787-0980 IConlacl Pcrson\ Fax NlimiJer ' « 12) 787-1i333 
Contacl Person's E-Mail Address: ejQellenz©aguaarnerica.com 

B. Water Trel-ltment Plant InformatIOn 
rl~nl Nal11e: Hannony Homes 
Plant Address 101 Plymollth AI'enue 
Type of Vv'otel' Tre81111~n t My Plant: L.lJ Raw Ground Water l J Purchased Finished Water 

C, ly 
Plnn l Telepil one Nllmher: 

Altam(lnleSpr SlMe' r'lorida 
"01-339·)424 

!Lip Code: J~701 

I 
I 
I 

I 

i'crmillcd Maximul11 Day Opel'~til1g Copacity uI' PlanL gallons pcr day 
[,Innt Category (per subsection 62-699.3 10(4 J. FA.C.) IV 

216.000 

Plalll Cla lS (per sub,cctiol1 (,2-699 J 10(4). FA .C.) C , 
(D 

Licensed Operators Dav(s) / Shift(s) Worked Name License Number License Class 
Lead/Ghief Operator: William Trendel 641 1 Days I 5t ShiftC 
Oener Operators: Terry McCanhy Days 151 Shift4617C I 

- - I 

I I:Certilicatioli' by' Lead/Chief Operator' 
I, tbe ulldersigned water treatment plant operator licensed in Florida, alll the lead/chief opel'3tor oflhe water U'eatment plant identified in pan I of this report, I ceI1i£); that thE' 

ill formati on provided in thi s report is true and accurate to the best of Illy knowledge and belief. I cenify that all drinki ng water treatment chem icals llsed at this plant conform (0 NSF 
International Standard 60 or othe,' applicable standards l'eFercilced in subsecl ioll 62-555.320(3), F.A,C. I also cl:l-tify that the follo\-I'illg additional operat ions ,·ecord s for lhi~ plal\t 

were prepared each day that a licensed ope ratol' staffed 01' visited this plant during the month indicated above: ( I) records of amounts of chemi ca ls lI seo and cilemi cG I fe(~d ral ts ; and 
(2) ifapplicable, appropriate treatment pl'ocess perFormance t'ecOt'd s, Fu rlherlllOl'e, I agree to prov ide tile se add i ti ona l operat i01ls records to th e PWS owner so the IJWS OWlm can 

l'elail1 them, together w ith copie s of this report , at a convenient location for at leasl ten years, 

.{) William I rmtlc1 ( -(,·/ 11 

I'rlil leu 01 Typed "1 ame 1. ll' t 115 e " lllllbcl 

1)'jO(, IO!: I? r Otm .r '" ',~, qt'\Q ~ .3 l AII '}lnt)le ~ =- \
l " 

http:ejQellenz�aguaarnerica.com
mailto:Ilmlm�"m!,);I!@il@jtDlttlCti1ttltt�hli.J_~D~e:.'c~e~m


----

MONTHLY OPERATION REPORT FOR PW"Ss TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 
I[>\\' S-!dc'llifiC:!i iUl\ NliilltJel. _ J 590497 IPl on l N;lIlle III ann Oil)' Homes_ __ _ _ _ _ ___-_____-_-1 

--_ ._ ._ ._ .­

III, Daily nata fOl' tlu.! l\1onth/Year of: December, 2008 

Mell ll> of Achieving Four-Log Virus Inacli va tion/Removo!' 1.1 f're" Clliolill': ! Chh,lfillt Dil1 \jd~ ! OZ('I\~ ! l \ ' I11 o ll lcd Chlorll ' < (Cl doro",lll cs I 
r Ult ru v;u k t Rad iation 1- Other (Describe) 

Type Qr Dlsinf'e<.:Lant Resi dual Maintail1ed in Distl'ihurion SysLelll ' I.... Free Chlo rine r C0l1 1bined Chlorine t Chlor:OOll i".:; ) ! Chl()rin~ Dil"iJe 

CT Calculalions. or UV D\lse, to j)emostate Four-Log Virus Inactivation, iLA pplicable" 
cr CalcllialiQns UV Dose 

Lo\~'e$t CT 
DisinfeclJlJ11 Pmvidc.d I 

Day; rl anl Lowesl Residual (cliiaci Time Before or al l.owesl Re>;duill 
Slarred or Net Qu artt ity Disinrectan t en.,e Pir<; ! Minimum Disinfectalll 
Vlsiled \}y of Fin isheti COl)celltrati"n (C) Meosureme nt .Cll S[o,:"!ler Lowes! UV Dose COllC'cnlratJOn ttl Emcq;enc:, or Abnormill Operating 

Day or Operator Hours plJnl Water Before m at FJI'~l PQinl During .DUfll1g I',.ak MinmllJIll ('1 OiJe'UI;ng R«Juited . Remole PO;1l1 in (ondilions; R~pnit 01 Mu;nlenance Work Ihal 
ille (plnce in Producted, I' eak flow Customer Dunng Pe3k Fk'~ ·· ·.·. Fir·"" mg-· Tem~ of pH orwmer. Rcqui rtrl. Ing UV DusC' . mW· Dis(ribullon l"vol ,,("5 Takin ~ Wal<l S;.,;lcm Conlponenls 

M,'nth ·X'·) Opcmtiol1 gal. Rate, gpd. Peak Flow, rng<L minutes inin:L Water, (Ie if ApplIC able !nIHiL InW.''SC(!cm l 5ec/cml SYs tem, 1Tl ~ L Out C1r Opcrmion ! 

I ::>4 .0 1 1 . , I'lalll OOS 
2 cd 0 12 1. 0 1'1'"10aS 
3 240 I J I I ['I an 1OU S 
d 24 0 1.500 I.J I ~ 1' I0 1I1 0 0 S 
5 24 .0 I J I ::> PlanlOOS 
6 24 .0 2,700 [ 'I I:'> P[an,OOS 
7 cd 0 PI,nI OOS 
8 24(1 10 10 P1 311100S I 
9 ::>4 .0 2Y)0 I.::> 10 ['lanlOOS 
10 "'to 9.800 U III PlanlOOS j 

11 140 9.1 00 12 I I I'Ial11 Back In Sccvlce I 
12 2~ 0 9,300 2.8 2O 
13 24 .0 8.400 1.7 I J 
14 ~ .~ 0 9,000 I 

15 . cd.lI 9,000 OS (/ 7 

16 240 9.S00 U 1.0 ! 

17 2·~ U 9,000 15 12 I 
18 ,.J () 9.000 00 1.8 I 
19 ' ,".0 10.800 [ 7 I 5 
'21) 2J a 9.200 1 ~ 18 
21 ::: J .O 8,7 50 
22 ]40 8,750 i.Q I 5 

:{) 24 (I 9. IOU 14 i ~ 

24 24 0 i 1.600 I 7 1 ; 

25 1·; (J 12 }OO 1.5 I ! 
26 ~j U 9.-100 29 2J 
17 2:' r) 9.500 1.5 I. 
28 2~ 0 19.1j(l0 n <, I I 
29 , 2 ~ . O 22.800 I J 11'1 

30 l -tO 8.'lUO IJ I I 
31 0 .1 n 12,400 

Towl 14~ .. UJ IJ 

A"J2.efUJ.!e 7.81 '1 
M~;{imum 1 2.~OO 

• Ht:lc- r [n the J!i'li l! II Cllc1l1 1\i flU II f! '- rt·pNIIIl l'fetl"."JllHnc \\111~ 1 1 pl i\14lo; n\ U ~ { pl OV Joe 1111 ) i l l l'OII1l ~lI 11 l ll 

JeT rt , ...... ). \:IU-r/i ,'Il l" P~l e t.{ ~ 

~ 



IVIUIY I n i - 7  urmwi IUN K t V U K  I KJK PWSS I KtAl ING KAW GROUND WATER OR PURCHASED FINISHED WATER 

January. 2009 1 

m 
r 

1, thc iindenigncd ua!er treatment pierit operator Iiccnied :n rloiid3, ani :he le&Lch,efoperdtoi ot  tiic %stet trcdtinmt plant tdcnfificu in pail ! of t i l l s  repoil' I ccillf,b filar !'le 
iiiicak used at thi? pldtit eoniorm to NSI; 

a1 operdtions records for this plant 
Is used and chemical feed rates, and 
WS owner so the PWS owner can 

C-6411 
I icrnre humbci 



MONTHLY OPERATION REPORT FOR P W S s  TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

c 2  i 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

FebNary. 2309 1 
A 

R 

0 
2 

- 

I> the uiidec-sigiied water treatment plant operator iiccuscd i n  Florida, ani :lie Icnd.'cliiefoperator of  tiic water tr?ntiiien! @an! idcnlilled in ]'at7 I ot'ihis repoil. I ccsiifl that  t h C  

information provided in this report is true and accurate to the best of my knowledge and belief. 1 certify that all drinking water treatment clieniicals used at this plant conform io NSF 
International Standard 60 or 
were prepared each day that month indicated above: (1)records ofamounts of chemicals used and cliemical feed rates; and 
(2) ifappiicablc, appropria 
retain them, togefhsr with 

in subsection 62-555.320(3), F.A.C. 1 also certify that the following additional operations records for this plull 

nt process performance record 
s report, at a convenient loc 

to provide these additional operations records to the PWs owner so the PWS owner can 

C-6411 
% ,  Willim T&del 

Signature and Dale Printed or Typcd Name I.imnse Number 



PWS Identification Number: 3590497 lPlanl Name IHnrniony l l ~ n i e s  

Februav, 2009 
?.iC3*lS ol'~\ciiicviag toor-i.0g V,N> Inaclir2riirrL~KL.,iiorr! I 'I~Y Chlorine r thlorineDioxidc Ozone r Cornhinod ChlorineKhloramhes) 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

PV/S Owner: Aqua Utilities I'loiidn - 
contact Penon: Edward Pcllenz \Contact Pmon's Tilie 

Contact Person's hlailing Address 
Conracl Person's Telephone Number: x- e' ellenz a uaarnerica.com 

hlanager of Operalions 
POBox490310 [City: Leesbuig 1Slate Florida /zip C O ~ C  34749 

(352) 787-0980 /conlsct P ~ ~ ~ ~ ~ ~ * ~  F ~ X  Nurnher: (352) 787.6330 

March, 2009 1 
A. Public ~~ ~~ Water S y s t e m  (I'WS) I n f o r m a t i o n  . . . . . . . ."" 1 

IPWS Identil$callan Number: 53YU4Y I PWS Name, lfarmony Homes 
IWS 'rypc: Community u Non-Transient Non-Community U Transieot Non-Community u consecubve 
Number of Service Connections at End of  Month: 6 1  f rml  Populalioii Served at End of Montb: 158 



MONTHLY OPERATION REPORT FOR P W S s  TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

Apr'  2009 I 
A 

R. Woter Tredtlrlelit Plant information 
I'lmit Name: lisrmoliy tlanles /Plant Telephone Number. 407-139-5424 
Plant Addrcrs 101 Plynoullr Avenue \City: AliainoiiteS~rlSlate. Florida /Zip code: 32701 

'Type of Water Tresttnent by Plam li Raw Ground water u Purchased Finished Water 

information provided i n  this report is true and azciimte t o  the best o f  l i ly knowledge and hcliei i certify thaf all drinking wvarer t!-caiinaiit ~ I i c i ~ i i ~ i l l s  tised ai this plant canioi-til to XSF 
Intemational Slandard 60 or other applicable standards referenced in subsection 62-555.320(3), F.A.C. I also ccrliiy that the following additional operations records [Or th is plant 
were prepared each day that a licensed operator staffed or visited this plant during the month indicated ahove: ( I )  records of amounts of chemicals used and clieinical feed rates; and 
(2) i f  applicable, appropriate treatment process performance records. Furihermore, I agree to provide these additional operations records to the I'WS owner so the Ph'S owner can 
retain them, together with copies ofthis repotl, at a con!fenienl location for at least ten years. 





MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

- 

1. the undersigned water treatment piant tnpcrztoi Iiceuscd in VIoriciii, a i l !  t j~r Iezii;cilii:foyci:?:oi of  t i le  g\z:tcs tica:iile!rt plant ideiitificd i n  1pit I iol'this i w i r i .  1 c e n i C %  h i !  til: 
infOnnatioI? provided in this report is true and accurate to the best ofmy knowledge and belief. I certify that all drinking w.ater treatinen: ciieniiczl! used Lit t l i i E  plallt coilforln to SSF 
llltemafional Standard 60 or other applicable standards referenced it1 subsection 62-555.320(3), F.A.C. I also certify that the following additional operations records for this Plant 
Were prepared each day that a licensed operator staffed or visited this plant during the month indicated above: (1) records of amounb of chrniicals used and chemical feed rates; and 
(2) if applicable, appropriate treatment process performance records. Furthennore, I agree to provide these additional operations records to the PWS Owner SO tile Pws O W I m  can 
retain them, together with copiFs of  this '20". at a convenient location for at least ten years. 

William 'Tmndel C-64 I I 

l'linted or Typed Name Limnre Number 

DEP Form GZ-555 Sao!3J~itsrnatp Page I 

( t 

W 
2 



MONTHLY OPERATION REPORT FOR P W S s  TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

PWS Name l l amo i i y  Honirs IPWS ldeiitificatinii N m b e r  3590497 

i'WS Type. t4 Community t..! Non-Transient Nan-Community u Transient NoMommunity U~onse;tltive 
Ntrinbei olService Coonnectiorir 81 llnd oTMmth: 61 ITotal Pnpulatiori Served a1 End ofMonlh: 158 

PWS owner Aqua Utilities Florida 
Contact Person: Edwrd Pellenz ICIMIISCI Permn's Title Melager of Opemlions 
Cniiiact Person's Mailing Address: PO Box490310 Icily: Lecrhuig (%ale: Florida (Zip Code. 34749 

Contnct IPersods Telephone Nuniber: (352) 787-0980 li:rmtact Person's Fax Number: (352) 787.6333 
eipeilenzoaauaamerica.com Contaci I'erwii's E-Mad Acidreis. 

8. 

c 

Water Treatment I'lant Information 
Pia,# N""K flamony Homes /I'lant'lelcphonc Nuinher 407-339-5424 

Plant Address: 101 Plymouth AY~IIUC Icily: Altamostc Spr(Slalc: Fiorida /Ziti Code: 32701 

'Type of Water Treatment hy Plant: u Purchased Finished Water 
Permitted Msxiinuin Day Opeiatiiig Capacity of Plant. gall~lis /per day: 

iii Raw Ground Water 
216,000 

1 

infomialioti pruvided iii this rrport is true and accui'aie to the best of tny knowledge arid helicf, I ceitiry Illill 311 drinking water tri'atrncnt clietuicals used at lliis plet;l cunlortn tu NSI' 
Interriatianal Standard 60 or other applicable standards referenced i n  subsecrioil 62-555.320(3), F.A.C. I also ccrIiQ that the Following additional opciations records C1>r this piaill 
were prepared each day that a licensed operator staffed or visited this plant during the month indicated above: ( I )  records ofatnounts of  chemicals used and chemical feed Tdtes; and 
(2) if applicable, appropriate treatment process performance records. Furthermore, I agree to provide these additional operations records to the PWS owner so the PWS owner cat1 
retain them, together with copies of this report, at a convenient location for at least ten years. 

C-641 I 
I.ICCIISC Number 



MONTHLY OPERATION REPORT FOR PW'Ss TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

m 
N 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

I 

I ,  the undersigned waier treatment plant operator licensed iii Florida. am !he leadichief operator of the Xh:er treatn:en! plant identified in part I ofthis report I c e r t i ~  that the 
information provided in this report is true and accurate to the hest of my knowledge and belief. I certify that all drinking water treatment chemicals used at this plant confvnn to NSF 
International Standard 60 or other applicable standards referenced in subsection 62-555,320(3), F.A.C. I also certify that the following additional operations records for this plant 
were prepared each day that a licensed operator staffed or visited this plant during the month indicated above: ( I )  records of amounts of chemicals used and chemical feed rates; and 
(2) if applicable, appropriate treatment process performance records. Furthermore, I agree to provide these additional operations records to the PWS owner so the PWS owner can 

nt location for at least ten years. 

William Trmdcl C-6411 
Printed or Typd Nemc License Number 

0 
2 



MONTHLY OPERATION REPORT FOR PW'Ss TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 
[PWS Identification Number 3590497 J P h t  Name /Harmony Homes I 

* l l e l c '  lo ('it i n r l ~ f l i o ~ <  io. ' l i s  i ep~n Io drrermmc which p l m s  m u ~ l  pimkde ihir mformauon 

DEP Fy gW(3)Memste Page 2 
\ 



tl3lVM C13HSINId a3SVH38nd 80 t131VM ClNnO89 Ma E)NIlV'3tll SSMd YO3 ltlOd3tl NOlltrtl3dO AlHl<OW 



' MONTHLY OPERATION REPORT FOR PW'Ss TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER - 

August, 2009 1 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FiNlSHED WATER 

#VALUE! 

I, the undersigned water treatment plant operator licensed in Florida, am the 1ead:chiefoperator ofthe water treatment pian1 identified in p a l  1 acthis report I certify r h n t  the 
information provided in this repon is lrue and accurate to the best ofmy knowledge and belief, I cenify that all drinking water treatment chemicals used at this plant conform to NSF 
International Standard 60 or other applicable standards referenced in subsection 62-555.3?0(3), F.A.C. 1 also cenify that the following additional operations records for this p l a t  
were prepared each day that a licensed operator staffed or visited this plant during the month indicated above: ( I )  records of amounts of chemicals used and chemical feed rates; and 
(2) if applicable, appropriate treatment process performance records. Furthermore, I agree to provide these additional operations records lo the PWS owner so the PWS owner can 
retain them, together with copiej ofthis report, at a convenient location for at least ten years. 

William Tnndel C-6411 
Prtnted or Typed Name I.ICCIISE Number 



MONTHLY OPERATION REPORT FOR PW"Ss TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

of Achieving Four-Log Virus inactivn~ior~Rcrnoval. I7 free Chlorine [; Chlorine Dioxide r OZOM p combined Chiorhe (Chloramincr) 
Ulirsvloln Radiation E Othsr (Describe): 

m 
W 
c 



2 

w m 

tl3lQM a3HSINIJ a3SVH38nd 80 831VM aNflO83 MW 9NIlV38l SSMd tlOd ltlOd38 NOIi#l3dO AlHlNOW 



MONTHLY OPERATION REPORT FOR PW'Ss TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

r. 
2 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

See I’agr, 1 for Instructions. 
N3vemoer. 2009 

Harmon Homer 

3 t , ‘ 3 ,  # 
I. the undersigned water veahnent plant operator licensed i n  Flo:ida, air1 the Ieaii,%hirfopentor o f  (tie water treatment p!ant idmtified ia par! i of t h i s  repoit. I certif) t i s i  tlie 
information provided in this report is true and accurate to the best o f m y  knowledge and helie?. I certify that all drinking water treatment chemicals used at this plant conform lo  NSF 
International Standard 60 or other applicable standards referenced in subsection 62-555.320(3), F.A.C. I also certify that the following additional operations records for this plant 
were prepared each day that a licensed operator staffed or visited this plant during the month indicated above: (I) records of amounts of chemicals used and chemical feed rates; and 
(2) if applicable, appropriate treatment process performance records. Furthermore, 1 agree to provide these additional operations records to the PWS owner so the PWS owner can 
retain them, together with copies of this report, at a convenient location for at least ten yean. 

I A . ,  
ii Wtlliam Trends1 C-641 I 

Signalure and Dale Pimlcd or Typcd Name License Numkr 

m 
2 

UfP F a n  62.555 9WO1Altsinele Page 1 



MONTHLY OPERATION REPORT FOR PW"Ss TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 
(PWS IdcnUfiWmn Nurnkr 3590497 [Plmi N m c  /liarmonyHomtz 1 

K r k r  $9 I(+ mt?i,tionr fer ~ h r i  irpon to dcimninir uhceh plants m u ~ l  provide lhii infomalaon 

D e P f m '  =s" w o ( , > * m m t .  Page 2 
'\ 

m 
E! 



. 

MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

I. h e  undersigned i i i tcr  treamcnt plant operzror liccnsed "1 F h i d a .  61% t i e  Ic?d:ch,efi-peieror o f k  i w e ~  ~wan- i e~ :  plml iAcntitie,I ~ i i  p r ;  I oi ihii  repoir 1 cent?, that h e  
infonnution provided jii ih i r  report i s  We and accurate 10 the hert o l m y  ho>wledgc and bel:zf. I curti* lnat ali drinking water :irame~,t chemicals used 31 this plan: conform IO NSF 
Intema~ioml Slandaid 60 or other applicable standards referenced in subrecrion 62-555.320(3), F.A.C. I ais0 cen;fy that the following additional operntionr records for this plant 
were prepved each day that a licensed operator stun'cd or visited this plant during the month indicated above: (I) records of amounts of chemicals used snd chemical feed rater; and 
(2) if applicable, appropriate meamen1 process performance records. Funhemore, 1 agree to provide there additional upemlions recordr to the PWS ewer so !lie PWS ewer can 
retain them, together with c-ir report, at a convenient location for at leas1 le" y e m .  



MONTHLY OPERATION REPORT FOR PW'Ss TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

. 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

#VALUE! 

m, i o  - 
Jan 2010 I 

. . .. .. .. ... . 
ICmlyI Rm' i  Tule MuurgerOiCpNEiom Conllrl PCM"' Uuvd Prllmi 

Conlscr Pcrron'i Mailing AMrcrr 
Conlac1 Prison's Tclcphone N m k  

ICQ LmSbuq I s w c  Ronda IZipCadr 31749 Po Bar 490310 

032) 781-OPKO lConucl Penon'i F u  Numkr. (352) 717.6333 
C o n w  P c m ' s  E-Mall Addrns eiwlIenz@aauaamerkz.com 

B. Wirer Treatment Plant Infarmation 

N 
2 

information provtdtd in &is rcpon is frue and accurate to the best oF my knowledge and belief. 1 certify that all drinking water m c n l  chemicals used at this plant.confomr io NSF 
lntcrnafional Standard 60 or other applicable siandards deerrnccd in subsection 62-555.320(3). F.A.C. 1 a h  cerrify that the following additional operatiom records for this plant 
w e e  prepared each day that n licensed operaror staffed or visited this plant during the rnonrh indicated above: [I) rccordr of amounts of chemicals uxd and chemical feed rates; and 
(2) ifapplicable, approprim bcamnl  process performance records. Funhennore. I agree to provide &csc addifionai operations mords to the PWS owners0 the PWS owner can 
retain them. together with c9pies of this repon. at a convenient location for at Itas ten years. 



MONTHLY OPERATION REPORT FOR PW'Ss TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

- 
February 2010 1 

informallon provided in this rcpon is me and accurate to the best ofmy knowledge and belief. I certify that all drinking water rreamKnr chemicals u x d  a! th~s plant conform to NSF 
International Standard 60 or other applicable standards referenced in subsection 62-555.320(3), F.A.C. 1 also cenify that the fallowing additional operat~ons records far this plant 
were prepared each day that a licensed operator staffed or visited this plan1 during the month indicated above: ( I )  records of amounts of chemicals wed and ckmical feed ores: and 
(2 )  ifapplicable. appropriale 
rerain !hem, togelher with 

performance records. Funhemore. I agree to provide these addifionat operations records to the PWS owner sothe PWS owner can 
ai a convenient loeation for ai least ten yem, 



I I I I I I I I 

t 
11.0 I I I I I I 
I (‘I I 
160 I I I I I I 
110 

11’1 I I I I I I 
I I1 

La I I I I I I 

Ln IO 1 I I I I I 
Zl 

2 

P 

- - 
- 
t t 



MONTHLY - OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

March, 2010 I 

information provided in this report is true and accurate IO the best of my knowledge and belief. I cenify that dl drinking water marment chemicals used at this plant conform to NSF 
International Standard 60 or other applicable standards referenced in subsection 62-SSS.320(3), F.A.C. I a h  cenify that the following additional operations records for chis plant 
were prepared each day that a licensed operator staffed or visited chis plant during the month indicated above: [ I )  records of mounts of chemicals used and chemical feed rates; and 
(21 if applicable. appropriate treatment process performance records. Funhennore. 1 agree to provide these additional operations records to the PWS owner so the PWS owner can 
retain them. together with copies olthis repon, at a convenient location for at 1-1 ten years. 

, A  

William Trmdel 
Printed or 1)wd Nunc 

c.6411 
Licrnr Number 



MONTHLY OPERATION REPORT FOR Pw'Ss TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 
IPWC IAmiiGrminnn NimA-r I l Q N O ?  IPb", Id.".. In- u- . . . ~  - _. . -. . . . . . . .- ,. . ._ . . _. . 

Mod, 2010 



MONTHLY OPERATION REPORT FOR PWSs TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 

April 2010 

I, the undersigned wale: tren:ment p h n r  operator licensed in l ior ida. 3in rhr :e~d'chiei;Iperatorofrhe i i 3 t e r  treatment plan1 :den!ifjed ir pa.: 1 o f h ?  xpon I cenif, !hat the 

infunnation provided in tliis repon is  true 2nd accurate 10 the hest i i f  iny knowledge and belief. 1 certify lhal a l l  drinking water lrcalinent chemicals used at thls plant conform to NSF 
Inrcrnational Standard 60 or orher applicablc imdards referenced in subsection 62.551. 320(j), F.A.C. 1 also certify that the folioiciii: additional operations records for this plant 

were prepared each day that a iicensed operator staffed or visited this plant during the imonth indicated u b o w  ( 1 )  records of ainounts of.chemicals used and chemical feed rates: 2nd 
(2) if applicable. appropriate treatmeni process perforinaitce records. Furthemiore. 1 agree io provide these additional operations records to the  P W S  owner so the PWS w n e r  can 
retain them. tosether with copies of&$ repon. 31 a canvcnieni location for a1 least ten years. 

William Trendel 
Printed or . l y F d  Sanic 



MONTHLY OPERATION REPORT FOR P W S s  TREATING RAW GROUND WATER OR PURCHASED FINISHED WATER 



HBEL. Inc. 
P 5 6 W  US. I North. Fort PiErco FC 34346 

?hone (m) 465-8584 Fax (7R) 467-1584 

To: Will Fontaine 
Aqua Utilities Florida, Inc. 
140 Hope Street 
Longwood, FL 327505141 

Date issued: June 16,2009 

~ 

Client: Aqua Utilities Florida, Inc. 

Workorder ID: Harmony Homes Tnannual [2134838] 
Received: 5/26/09 12:33 

~. ~ ~ . .  ... __  ~.~ 

Dear Will Fontaine; 

Analytical results presented in this report have been reviewed for compliance with the 
HBEL, Inc. Quality Systems Manual and have been determined to meet applicable 
Method guidelines and Standards referenced in the July 2003 National Environmental 
Laboratory Accreditation Program (NELAP) Quality Manual unless otherwise noted. 
The Analytical Results within these report pages reflect the values obtained from tests 
performed on Samples As Received by the laboratory unless indicated differently. 

/-. 

FDOH Safe Drinking Water Act, Clean Water Act and RCRA Certification #'s: 
E96080, E83509 

Questions regarding this report should be directed to the Report Signatory at (772) 465-8584 
referencing the HBEL Workorder ID [Number]. 

Respectfully submitted, 

~ ~ ~~ 

4155 St. Johns Pkwy Suite 1300 ,* l C C 0  

~. Eric 4 Charest 
HBEL, Inc. Laboratory Manager 
Note: This report is not lo be copied. except in full. wiuloul the expressed written consent of HBEL. Inc. 

500 US 1 North 
rofl Pierce, FL 34946 
FDOH # E96080 

Printed 6/16/09 

6- 

Sanford, FL 32771 
FDOH # E83509 L- - 

1, x 

Page 1 of 6 
150 



HBEL. Inc. 
p 5 6 0 0  US. I North. Fort PiErcE. FC 3A946 

Phone (7R) 465-8584 Fax 467-1584 

Client- Aqua Utilities Florida, Inc. 
Workorder ID: Harmony Homes Triannual 
Received: 5/26/09 12:33 

Quality Control Summary 

[2134838] 

MB=Method Blank LCS=Laboralory Control Sample LCSD-Labomby C&trol Sample Duplicate MS-Mabix S ~ k e  NiSDcMatrli Spike Duplicate DUP=Sample Duph’cale 
~~ 

HBEL SamDle 
~ ~ 

Method Narrafives (If  Applicable) 
Sample ID Analyb’cal Method Description 

Qualify Control Summary 
Method HBELBatch Analytical Issue 

PEST5347 

2134838001 Decachlorobiphenyi Surrogate - Oulslde acceptance Limits 

EPA 515.1 

PEST5355 

2134838001 2,4,5TP Accuracy -Outside acceptance limits in the MS. 
2134838001 2.4.5-TP 

2134838001 

2134838001 Dalapon Accuracy - Outside acceptance limits in the MS. 
2134838001 Dalapon Accuracy - Outside acceptance limits in the MSD. 
2134838001 Dinoseb Accuracy - Outside acceptance limits in the MS. 
2134838001 Picloram 

Precision - Outside acceptance limits between the MS and MSD. 

2,6Dichlorophenylacetic acid Surrogate - Outside acceptance Limits. r- 

Precision - Outside acceptance limits between the MS and MSD. 

The above due to matrix effecls. AccuracyIPrecision demonstrated with other QC samples 

P .- 
500 US 1 Norlh 

F n i  Pierce, FL 34946 
FDOH # E96080 

. .- .~ 
4155 St. Johns Pkwy Suite 1300 
Sanford, FL 32771 
FDOH # E83509 

Printed 6/16/09 
151 

Page 2 of 6 



HBEL. Inc. 
5600 US. I North. Fort Pl€rc€. FC 34946 
Phone: (772) 465-0584 Fax: (7R) 467-1584 

CERTIFICATE OF ANALYSIS 
[2134838] 

Clienf: Aqua Utilities Florida, Inc. Workorder lD: Harmony Homes Triannual 

Reporting Laboratory Prep Analyzed Lab 
Parameter Qualifier Result Units Limit Method Balch Datemme DateiTime Analyst ID 

1 

I Sampled: 05/26/09 8rOO Received: 05/26/09 12:33 Laborafoty ID: 2134838001 
Sample ID: Point of Entry Grab 
PH Q 7.77 su 
Aluminum 
Barium 
Beryllium 
Cadmium 
Chromium 

Iron 
Manganese 
Nickel 
Silver 
Sodium 
Zinc 
Antimony 
Arsenic 
Lead 
Selenium 
Thallium 
Mercury 
Chloride 
Fluoride 
Nitrate as N 
Nitrite as N 
Sulfate 
1,2-0itmm0-3- 
chloropmpane 
1 ,Z-Dibronmethane 
Chlordane 
Endrin 
gamma-BHC (Undane) 
Heptachlor 
Heplachlw epoxide 
Methoxychlor 
PCE 
Toxaphene 
2,4,5-TP 
2,4-0 
Dalapon 
Dinoseb 
Pentachiwophenol 
Picloram 

5600 US 1 North 
Fort Pierce, FL 34946 
FDOH # E96080 

Printed: 611 6/09 

copper 

~~~~~~~~~ 
P 

0.0030 U mg/L 
0.0048 mgll 

0.00070U mgn. 
0.0018 U mg/L 
0.027 mglL 
0.54 mglL 
0.011 mglL 

0.00010u mgR 

0.0020 U mg/L 
0.0010 U mgiL 
19 mgk 
0.014 mgn. 
0.0013 mgk 
0.0012 mglL 
0.00070 U mg/L 
0.0022 u mgL 
O.OOIOU mgn 
0.000060 U mgil 
31 
0.16 
0.1 1 
0.0022 u 
14 
0.0035 U 

0.0046 U 
0.13 U 
0.10 u 
0.020 u 
0.036 U 
0.027 U 
0.043 U 
0.14 U 
0.60 U 
0.19 u 
0.22 u 
2.3 U 
0.23 U 
0.39 U 
0.23 U 

0.200 
0.0030 
0.0018 
0.00010 
0.00070 
0.0018 
0.0014 
0.025 
0.0037 
0.0020 
0.0010 
0.50 
0.010 
0.00082 
0.0010 
0.00070 
0.0022 
0.0010 
0.000060 
5.0 
0.011 
0.0030 
0.0022 
1.4 
0.0035 

0.0046 
0.13 
0.10 
0.020 
0.036 
0.027 
0.043 
0.14 
0.60 
0.19 
0.22 
2.3 
0.23 
0.39 
0.23 

EPA 150.1 
EPA 200.7 

EPA 200.7 
EPA 200.7 
EPA 200.7 
EPA 200.7 
EPA 2W.7 
EPA 2W.7 
EPA 200.7 
EPA 2w.7 
EPA2W.7 
EPA 200.7 
EPA 200.7 
EPA 200.9 

EPA 200.9 
EPA 200.9 
EPA 200.9 
EPA 204.9 

EPA 245.1 
EPA 300 0 

EPA 300.0 

EPA 3W.O 
EPA 300.0 
EPA 300.0 
EPA 504.1 

EPA 504.1 

EPA 505 
EPA 505 
EPA 505 

EPA505 
EPA 505 
EPA 505 
EPA 505 

EPA505 
EPA515.1 
EPA 515.1 
EPA515.1 
EPA515.1 
EPA 515.1 
EPA515.1 

Results reported on Wet Weigh1 Basis 
WCGE31106 0~13010912:~~ GS ~96080 
META9404 06/5M921:43 DM E96080 
META9404 06/5m921:43 DM ~96080 
META9404 06/510921:43 DM E96080 
META9404 06/510921:43 OM E96080 
META9404 06/5/U921:43 DM E96080 
META9404 ffi/510921:43 OM E m  
META94M 06/510921:43 DM E96080 
META9404 06/5/0921:43 DM E96080 
META94M 06/510921:43 DM E55080 
META9404 06/5/0921:43 OM E96080 
META9404 06/5/0921:43 DM E9WO 
META9404 06/5/0921:43 OM E96MH) 
META9390 06/img 19;31 DM E96080 
META9393 061210916:15 DM EgM)80 
META9403 O6/5/0920:35 DM E96080 
META9396 06N0912:23 DM E95080 
META9395 0612109 19:05 DM E96080 
lMETA9398 06/2/09 10:10 08/3/09 1 2 : 3  DM E96080 
IC8076 06/1/09 14:37 SP E96080 
IC8071 05/27/0912:58 JL E96080 
IC8071 05/27/09 1258 JL E96080 
IC8071 05/27/0912:58 JL E96080 
IC8076 06/1/09 1437 SP E96080 
PEST5350 06/1/09 15.W 0612109 123 JL E96080 

PEST5350 

PEST5347 
PEST5347 

PEST5347 
PEST5347 
PEST5347 
PEST5347 
PEST5347 

PEST5347 
PEST5355 
PEST5355 
PEST5?55 
PEST5355 
PEST5355 
PEST5355 

06/1/09 1500 0612109 1:23 JL 

05/27/09 9:W 05/27/0923:21 JL 
05/27/09 9:W 05/27/09 2321 JL 

05/27/09 9ix) 05/27/09 2321 JL 
05/27/09 9:00 05/27/0923:21 JL 
05/27/09 9:W 05/27/0923:21 JL 
05/271099:W 05/27/09 2321 JL 

05/27/09 900 05/27/09 2321 JL 
05/27109 9:oo 05/27/09 2321 JL 
06/2/098:00 06/5/09 1.46 JL 
06/2/09 8:W 0615109 1:46 JL 
06121098:W 05/5/09 146 JL 
06/2/098:00 ffi/5/09 1:46 JL 

0612M98:OO OW5109 1:46 JL 
0612rn98:oo ffi15109 1:46 JL 

E96080 
E55080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E55080 
E96080 
E96080 
E96080 
E96080 
E96080 

- 
4155 St. Johns Pkwy Suite 1300- 
Sanford, FL 32771 
FDOH # E83509 , Y 

0 _I I 
Page 3 of 6 

152 



HBEL, Inc. 
5600 US. I North. Fort PIEKE. FL 34946 
Phone (7R) 465-8584 Fax (77Z) 467-1584 

CERTIFICATE OF ANALYSIS 
[2134838] 

Client: Aqua Utilities Florida, Inc. Workorder lD: Harmony Homes Triannual 

Reporting Laboratory Prep Analyzed Lab 
Parameter Qualifier Result Units Umit Method Batch DatelTime Datemme Analyst ID 

1 

1 ,l,l-Trichlwoethane 
1 .1,2-Trichlorcethane 
1 ,I-Oichloraethene 
1 ,2,4-Tdchlorobenzene 
1.2-Oichlwobenzene 
1 ,2-Dichloraethane 
1,2-Dichloropropane 
1,4Dichlorobenzene 
Benzene 
Carbon tetrachloride 
Chlwobenzene 
cis-1.2-Oichlmethene 
Ethylbenzene 
Methylene chloride 
Styrene 
Tetrachloraethene 
Toluene 
Total Xylenes 

Trichloraethene 
Vinyl chloride 
Alachlor 
Atrazine 
Benzc4a)pyrene 
bis(2ethylhexyl)phthalate 
Di(2-e1hylhexyl)adipate 
Hexxhlorobenzene 
Hexxhlorocyclopentadiene 
Simazine 
Carbofuran 
Oxarnyl 
Glyphosate 
Endothall 
Diquat 
Gross Alpha 
Radium 226 
Radium 228 
Color 
Odw - Dechlorinated 
Total Dissolved Solids 
Cyanide 
Surfactants as MS. 

--trans-1,2-Dichloraethene 

Mol.w1.340 

0.21 u 
0.44 U 
0.23 U 
0.41 U 
0.21 u 
0.29 u 
0.40 U 
0.23 U 
0.20 u 
0.24 U 
0.30 U 
0.21 u 
1.5 
0.23 U 
0.21 u 
0.24 U 
0.22 u 
2.9 
0.35 U 
0.36 U 
0.32 U 
0.60 U 
0.48 U 
0.069 U 
0.84 U 
0.67 U 
0.30 U 
0.23 U 
0.62 U 
0.41 U 
0.13 U 
13 U 
2.8 U 
1.9 u 
2.0 U +I- 1.8 p c i i  
0.6 +/- 0.2 p c i i  
0.4 U +I- 0.2 pCiiL 
3.0 cu 
1.0 u T.0.N 

0.0047U rn@L 
0.022 U rng/L 

300 mg/L 

, ~. _ _ _  .~ 
,600 US 1 North 
Fort Pierce, FL 34946 
FDOH # E96080 

Printed: 6/16/09 

0.21 
0.44 
0.23 
0.41 
0.21 
0.29 
0.40 
0.23 
0.20 
0.24 
0.30 
0.21 
0.21 
0.23 
0.21 
0.24 
0.22 
0.46 
0.35 
0.36 
0.32 
0.60 
0.48 
0.069 
0.84 
0.67 
0.30 
0.23 
0.62 
0.41 
0.13 
13 
2.8 
1.9 

1.8 
1 .o 
16 
0.0047 
0.022 

EPA 524.2 
EPA 524.2 
EPA 524.2 
EPA 524.2 
EPA 524.2 
EPA 524.2 
EPA 524.2 

EPA 524.2 
EPA 524.2 
EPA 524.2 
EPA 524.2 
EPA524.2 
EPA 524.2 
EPA 524.2 
EPA5242 
EPA524.2 
EPA 524.2 
EPA524.2 
EPA 524.2 

EPA524.2 
EPA 524.2 
EPA 525.2 
EPA525.2 
EPA 525.2 
EPA525.2 
EPA 525.2 
EPA 525.2 
EPA 525.2 
EPA 525.2 
EPA531.1 
EPA 531.1 
EPA 547 
EPA 548.1 
EPA 549.2 
EPA 900 0 
EPA 903.1 
EPA Alter. 
SM2120 B 

SM2150 B 

SM2540 C 
SM45WCN E 
SM5540 C 

VOC3097 0612/0922:41 WR E96080 
VoC3097 0612/0922:41 WR E m 0  
VOC3W7 06/2/0922:41 WR E96080 
VOW097 06/?/0922:41 WR E96080 
vOC3097 06/2/0922:41 WR ~$6080 
VoC3097 06121092241 WR E96080 
VOC3W7 06/210922:41 WR E96080 
VOU097 06/210922:41 WR E96080 
VOC3097 061210922:41 WR E m 0  
VOC3097 0612n92241 WR E m  
VOC3097 06/2n922:41 WR E96080 
VOW097 06/210922:41 WR E96080 
VoC3097 06121092241 WR E96080 
VOC3097 0612M922:41 WR E96080 
VOC3097 06/210922:41 WR E96080 
VOC3097 06/?/0922:41 WR EgM)80 
VOC3097 06No922:41 WR E m  
VOC3097 061210922:41 WR E96080 
VOC3097 06N0922:41 WR E96080 
VoC3097 06No92241 WR E m 0  
VoC3097 ffiNO922:41 WR EjtjMH) 
SVoC2783 06/1/0913:00 06/5109022 WR E96080 
SVOC2783 06/1/09 13:OO 06/5/090:22 WR E96080 
SVOC2783 0611iW 13:OO WY09 0:22 WR E m 8 0  

SVOC2783 06/1/09 13:OO 0615109 0:22 WR E96080 
SVoC2783 06/1/09 13:W 06/yO90:22 WR E96080 
SVOC2783 0611R9 13:W 06/WO9 0:22 WR E96080 
SVOC2783 Ow1109 13:OO 0615109 0:22 WR E96080 
HPLC2602 05/29/091653 JJM E96080 
HPLC2602 05/29/09 16:53 JJM E9M)80 
HPLC2604 06/1/0912:00 JJM E m 8 0  
SVOC2779 06/1/09 14:oO 0612109 23:24 WR E m 0  
HPLC2605 06/21099:30 0614109 1 2 : 3  JJM E96080 

SAL1134 06/9/09 1758 SAL EM129 
SAL1134 06/11/09 16:24 SAL E84129 
WCGE31087 05/27/09 16:OO TCL E96080 
WCDE19090 05/27/09 7:33 PA E83509 

WCGE31110 05127109 14:W 05/2810911'33 GG E96080 
WCGE31108 05127109 1515 05/29/09 17:41 GG E m 0  

svoc2783 w i m g  n:oo ffi/mg 0:22 WR E96080 

SAL1134 06/15iW10:36 SAL E84129 

WCGE31096 05/29/09 12:25 SP E96080 

~~ 

4155 St Johns Pkwy Suite 1300 
Sanford. FL 32771 
FDOH # E83509 * i = 

153 
Page 4 of 6 



HBEL, Inc. 
"5600  US. I North, Fort Pkrca. FL 34946 

Phone (77.2) 465-8584 Fax (7R) 467-1584 

Laboratory ID: 2134838002 
Sample ID: Trip Blank 

CERTIFICATE OF ANALYSIS 
[2134838] 

SampIed; 05/26/09 0:OO 
Matrix: Water 

Received; 05/26/09 12:33 
Results reported on Wet Weight Basis 

Client: Aqua Utilities Florida, Inc. Workorder ID: Harmony Homes Triannual 

.. 

Result Q i a  ifers U = No1 Detected 
App cable Fsonoa Depanrnent of Enwonmenla Pro!eclim Qual Beis defined oelow 

0 

I = Analyie detected between h e  Laboralory Method Delecuon -irnlt ana Laboratory Reporting Llm I 1 

Slatemeni of Esernated Jncena nly ava lable Lpon requesl 

Sample held beyond Ihe accepiea holding ume 

-_ -~ 
600 US 1 North 

Fort Pierce, FL 34946 
FDOH # E!)6080 

Printed. 6/16/09 
I 

~~~ ~ ~ 

4155 St. Johns Pkwy Suite 1300 
Sanford, FL 32771 
FDOH # E83509 

T 

154 
Page 5 of 6 



Laboratory not responsible tor ornitfed rndrmation 

- FDOH # E96080 -FDOH # E85370 
5600 U.S. 1 North 307 Coolidge Avenue 
Fort Py FL 34948 Lehigh Acres, FL 33936 

\I 
I ) A R B O R  B R A N C H  - - A ENVIRONMENTAL 
E LABORATORIES, INC. a 

5600 US I North. Fort PISKC. FL 34946 
Phon.: (m) 465.2400, Ext 285 Fax; mE))467-1584 

FDOH b' E84418 
. . . . . , . . - 

~~ ~ . . - . . . . . 

e-mail: 

Turn Around Time 

@ ; I  IT. 

Phone: 4 0 7 - m  - 833qfJ, Fax, 437-33 - L  7 QQ 

4u7 
Client Contact. 

thrm_yr/ H o w  I Rush in - Business Days 

. .  
Project Name: 

Suite 13M) Brooksvilla. FI. 34601 



Florida Department of Environmental Protection 
Safe Drinking Water Program Laboratory Reporting Format 

r'. PUBLIC WATER SYSTEM INFORMATION [to be completed by sampler - Please type or printlegibly) 

System Type (check one) UCommunity DNontransient Noncommunity UTransient Noncommunity 

Address: 

City: State: ZIP Code: __I 

Phone #: Fax #: .. .- 

€-Mail Address: - . 

SAMPLE INFORMATION (to be completed by sampler) 

Sample Number: - .__I Location Code ( i  known):- 

05/26/09 Sample Time: - 8:OO ... AM __ Sample Date: 

Sample Location (be specific): Point of Entry Grab 

Disinfectant Residual (Requked when r e p o r t i  results for trihabmethanes and haloacetic acids): ~~~ 

__ ~~ 

~ mglL Field pH: 

Sample Type (check only One) 

UDistribution DRoutine Compliance (wib 62.550) nQuar te t i y (wh ich  Ob? 
UEntry Point (to Distribution) nConfirmation of MCL Exceedence' USpecial (not for compliance with 62-550) 

OPlant Tap not for compliance with 62-550) OComposite of Multiple Sites** UViolation Resolution 

O R a w  (at well or intake) UClearance (permitting) UReplacement (of Invalidated Sample) 

U A v e  Residence Time Sampling Procedure Used or Other Comments: ~~~ ~ 

Reason(s) for Sample . .. (Check all that apply) 
7- 

U M a x  Residence Time n o t h e r :  -~ ~ ~~~~ 

U N e a r  First Customer - 
~~~~ 

*See 62-550,500(6) for requirements and restric6ons. 
Note: See 62-550.512(3) for additional requirements 

for Nitrate or Nitrite MCL exceedences. 

* See 62-550.550(4) for requirements and 
atlach a results page for each site. 

Sampler's Name: ~ 

Sampler's Phone #: 

Samplel's E-Mail Address: ~~ 

- Sampler's Fax #: ~ _ _  

~~ ~~ ~ .~ 

CERTIFICATION (to be completed by sampler) 

~~~~~~~~ ~~~~~~ . ~ ~ _ _ _  1 )  .. 
Print Name Print Title 

do HEREBY CERTIFY that the above public water system and sample collection information is 
-'completed and correct. 

. ~~. Date: . Signature: ..~ . ~~ 

Repor6og Formal 62-550.733 Effedme January 1995, Revised January 2004 I 
156 



Florida Department of Environmental Protection 

LABORATORY CERTIFICATION INFORMATION (lo be compfeted by lab - Please lype or print legibly) 

Safe Drinking Water Program Laboratory Reporting Format 

P 

ATTACH A CURRENT DOH ANALYTE SHEET 

Lab Name:-HBEL, Inc. Florida Certification #: E96080 

Address: 5600 US 1 North - Certification Expiration Date: 06/30/2009 

Fort Pierce, FL 34946 - - Phone#: ~~ (772) 465-8584 

ANALYSIS INFORMATION (to be completed by lab) Date Sample@) Received:: 5/26/09 

P w s  ID (From Page 1): 

Lab Assigned Report Number or Job ID: 

Group(s) Analyzed and Results attached for compliance with Chapter 62-550, F.A.C. (check all that apply): 

Sample Number (From Page I): 

21 34838001 

Inorganics Synthetic Organics Volatile Organics Disinfection Byproducts 
U A l l  17 LIlAl l30 @All 21 UTrihalomethanes 
@Partial HAll Except Dioxin UPart ial nHaloacetic Acids 
ONitrate OPartial OBromaie 
UNitr i te UDiox in  Only Radionuclides nChlori te 

UAsbesios Only Secondaries 
aAll14 
DPart ial 

@Single Sample 
UQtr ly  Composite** 

Were any analyses subcontracted? X Yes ~ ~~ No 

,If yes, please provide DOH certificalion numbers: , ~ ~a4129 
,--- 

. -. 
AllACH DOH ANALYTE SHEET FOR EACH SUBCONTRACTED LAB 

CERTIFICATION 

1 3  . Eric Charest ~~~~ .... ~ Laboratory ~~ Manager . ~ . ~  ~ 

(Print Name) (Print Title) 
do HEREBY CERTIFY that all attached analytical data are correct and unless noted meet all requirements of the 
National Environmental Laboratory Accreditation Conference (NELAC). 

Date: ~~ .~ 16-Jun-09 .. 

a currenl Analyle Sheet for the attached analysis resuks will result 
in rejection of the report, possible enforcement against the public water system for failure to sample, and may resull in notiticatiin of the DOH 
Bureau of Laboratory Services. 
'*Please provide radiological sample dates Jocations for each quarter. 

COMPLIANCE DETERMINATION (to be completed by DEP Or DOH) 

Sample Collection Info Satisfactory: O Y e s  /]No Sample Analysis Info Satisfactory: n Y e s  U N O  

OReplacement Sample(s) Requested (circleor highlight group@) above) DRevised Report ReqUeSted(ciraeochighligh1 grcup(s) above) 

UAdditional Monitoring Required (circle or highlight group(s) above) 

Reason(s): EMCL(s) Exceeded UDetection(s) nlncomplete Report 
EMissing Analyte Sheet(s) ULocation Unsatisfactory OAnalysis Unsatisfactory 

-. ~~~ - ~ ~ _ _  mother.  ~~ . ~ 

.r~ Person Notified: - ~ ~ ~ ~~~ ~ Date Notified: -~ 

Comments: - ~~~ ~~ .- 

I ~ ~~~. ~ 

Date Reviewed:- DEPlDOH Reviewing 
R e p o h  Format62-550730 Efleclive January 1995, Revised January 2004 

157 



HBEL. hc. 
' S O  US. I North. Fort Pierce. FL 34946 

on€ (7R)465-8584 Fax: (7R)AG'-l584 

INORGANIC CONTAMINANTS 
62 - 550.310 (1) 

Client: 

Sample Location: 

Sample Number: 

Sampling Date: 

Date Received: 

Contam Contam 
ID Name 

1040 
1041 
1005 
I010 

3 9 1 5  
20 

1024 
1025 
1030 
1035 
1036 
1045 
1052 
1074 
1075 
1085 

Nitrate as N 
Nitrite as N 
Arsenic 
Barium 
Cadmium 
Chromium 
Cyanide 
Fluoride 
Lead 
Mercury 
Nickel 
Selenium 
Sodium 
Antimony 
Beryl1 iu m 
Thallium 

Aqua Utilities Florida, Inc. 

Point of Entry Grab 

2134838001 

5/26/09 8:OO 

5/26/09 1233 

Analvsis 
MCL Units Resilt Qual 

Workorder: Harmony Homes Triannual 

Analytical Analysis DOH Lab 
Method Lab MDL Datemime Ceri # 

11 01 
[ I  I 
[0.01] 

121 
[0.005] 

P3.11 
[0.21 
141 
[0.015] 
[0.002] 

P I 1  
[0.05] 

[1 601 
[0.006] 

[0.004] 
[0.002] 

mg/L 
mg/L 
mg/L 
mg/L 

mg/L 
mg/L 
mg/L 
mg/L 
mg/L 
mg/L 

mgR 
mg/L 

mg/L 
mg/L 
mg/L 
mg/L 

0.11 
0.0022 
0.0012 
0.0048 
0.00070 
o.ooia 
0.0047 
0.16 
0.00070 
0.000060 
0.0020 
0.0022 
I 9  
0.0013 
0.00010 

0.0010 

EPA 300.0 
U €PA 300.0 
I EPA 200.9 
I EPA 200.7 
U EPA 200.7 
U EPA 200.7 
U SM4500CN E 

EPA 300.0 
u EPA 200.9 
U EPA 245.1 
U EPA 200.7 
U EPA 200.9 

EPA 200.7 
I EPA 200.9 
U EPA 200.7 
U EPA 200.9 

0.0030 
0.0022 
0.0010 
0.0018 
0.00070 
0.0018 
0.0047 
0.01 1 
0.00070 
0.000060 
0.0020 
0.0022 
0.50 
0.00082 
0.00010 
0.0010 

5/27/09 1258 E96060 
5/27/09 1258 E96080 
6/02/09 16:15 E84129 
6/05/09 21:43 E96080 
6/05/09 21:43 E96060 
6/05/09 21 :43 E96060 
5/28/09 11 :33 E96060 
5/27/09 1258 E96060 
6/05/09 20:35 E96080 
6/03/09 1238 E96080 
6/05/09 21:43 E96080 
6/03/09 1223 E96060 
6/05/09 21 :43 E96080 
6/01/09 19:31 E96080 
6/05/09 21:43 E96080 
6/02/09 19:05 E96080 

Reporting Fwmat 62-550.730 
Elfeclive January 1995, Revised JanuaryZW4 

. Result* mu51 be reported with appropriate qualiliers in acc&nCe with Flmda Adminisbatwe Code Rule 62-160. Table I .  Results Qualified vvlvl A. F. H. N. 0. T, z, ?. *. are 
unacceptable for wmvliance wth 62-550. Resuits qualified with a J. 0. R. or Y must be accompanied by winen justification and wiii be waluated an a case by case basis. To 
"'a monlloring violation. unacceptable resu115 must be replaced with acceptable resuI1~ from samples collected during the same monaoring peri 

s d 0  US I Nonh 
Fon Pierce, FL 34946 
FDOH # E96080 
Printed: 6116109 1 

~~~ 
.. . 

4155 St.' Johns Pkwy Suite 1300 
Sanford, FL 32771 
FDOH # E83509 

158 

i 



HBEL, Inc. 
- -JO US. I North, Fort PiErcE. FL 34946 
Phone V72) 4658584 Fax: (7R) 467-1584 

SECONDARY CONTAMINANTS 
62 - 550.320 

Client: 

Sample Location: 

Sample Number: 

Sampling Date: 

Date Received: 

Aqua Utilities Florida, Inc. 

Point of Entry Grab 

2134838001 

5/26/09 8:OO 

5/26/09 1233 

Workorder: Harmony Homes Triannual 

Contam Contam Analysis Analytical Analysis DOH Lab 
ID Name MCL Units Result Qual: Method Lab MDL DateiTime Ceri # 

1002 
1017 
1022 
1025 
m 8  
. A 2  
1050 
1055 
I095 
1905 
1920 
1925 
1930 
2905 

Aluminum [0.21 mg/L 0.0030 
Chloride [2501 mg/L 31 
Copper 111 mg/L 0.027 
Fluoride PI mglL 0.16 

Iron [0.3] mg/L 0.54 

Manganese [0.051 mg/L 0.011 

Silver LO.11 mg/L 0.0010 
Sulfate [250] mg/L 14 

Zinc [51 mg/L 0.014 
Color 1151 CU 3.0 
Odor - Dechlorinated [3] T.O.N. 1.0 

PH [6.5-8.5] SU 7.77 
Total Dissotved Solids [500] mg/L 300 
Foaming Agents [0.5] mg/L 0.022 

EPA 200.7 
EPA 300.0 
EPA 200.7 
EPA 300.0 
EPA 200.7 
EPA 200.7 
EPA 200.7 
EPA 300.0 
EPA 200.7 
SM2120 B 
SM2150 B 
EPA 150.1 
SM2540 C 
SM5540 C 

0.0030 
5.0 
0.0014 
0.01 I 
0.025 
0.0037 
0.0010 
1.4 
0.010 
1.8 
1 .o 
0.200 
16 
0.022 

6/05/09 21 :43 
6/01/09 14:37 
6/05/09 21 :43 
5/27/095/27/09 
6/05/09 21 :43 
6/05/09 21:43 
6/05/09 21 :43 
6/01/09 14:37 
6/05/09 21 :43 
5/27/09 16:OO 
5/27/09 7:33 
5/30/09 1255 
5/29/09 12:25 
5/29/09 17:41 

E96080 
E96080 

E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E83509 
E96080 
E96080 
E96080 

Reporting Format 02550.730 
Effecthe January 1995, Revised January 2004 

5 - A  US 1 Norfh 
F w i  Pierce, F.. 34946 
FDOH # E960f0 
Printed: 6/16/09 

___ 
4155 Sl. Johns Pkwy Suite 1300 
Sanford, FL 32771 
FDOH # E83509 

159 



HB€L. Inc. 
5600 US. I North, Fort Piarcs. FL 34946 

,phon.: rn) 465-8584 em ( 7 ~ )  467-1584 

SYNTHETIC ORGANICS 62 - 550.310 (4) (b) 

Client: Aqua Utilities Florida, Inc. 

Sample Location: 

Sampling Date: 5/26/09 8:OO 

Date Received: 5/26/09 1233 

Point of Entry Grab 

Workorder: Harmony Homes Triannuai 

Sample Number: 2134838001 

PWS ID (From Page 1): 

DOH 
Contam Analysis Analytical Lab Extraction Analysis Lab 

ID Contam Name MCL Units Result Qual: Method MDL RDL Date Datemime Cert# 

2005 Endrin 121 UdL 0.10 U EPA 505 0.10 0.01 5/27/09 5/27/092321 E96080 
2010 
201 5 
2020 
2031 
2032 
2033 
2034 
2035 

gamma-BHC (Lindane) 
Methoxychlor 
Toxaphene 
Dalapon 
Diqual 
Endothall 
Glyphosate 
Di(2-ethylhexyl)adipafe 

2036 Oxamyl 
2037 Simazine 
“9 bis(2-sthylhexyl)phlhalate 

2u40 Picloram 
2041 Dinoseb 
2042 Hexachlorocyciopenladiene 

2046 Carbofuran 
2050 Atrazine 
2051 Aiachlor 

2065 
2067 
21 05 
2110 
2274 
2306 
2326 
2363 
2931 

Heptachlor 
Heptachlor epoxide 
Z4-D 
2,4,5-TP 
Hexachlorobenzene 
Benzo(a)pyrene 
Pentachlorophenol 
PCB 
1.2-Dibromo-3-chloropropane 

2946 12-Dibromoethane 
2959 Chlordane 

l0.21 ug/L 0.020 

(31 ug/L 0.60 
PO01 ug/L 2.3 

[lo01 ugR 2.8 

(4001 ug/L 0.67 
(2001 ug/L 0.13 

161 ug/L 0.84 

171 Ug/L 0.23 
(501 ug/L 0.23 

131 ug/L 0.48 
121 Ug/L 0.60 

1401 ug/L 0.043 

P O I  ug/L 1.9 

17001 ug/L 13 

141 ug/L 0.62 

15001 ug/L 0.23 

(401 U ~ / L  0.41 

(0.41 ug/L 0.036 

POI ug/L 0.22 
L.21 ug/L 0.027 

1501 ugR 0.19 
111 ug/L 0.30 
f.21 Ug/L 0.069 
(11 ug/L 0.39 

L.21 ug/L 0.0035 
r.021 ug/L 0.0046 
P I  Ug/L 0.13 

[.51 UgiL 0.14 

U EPA505 0.020 
U EPA505 0.043 
U EPA505 0.60 
U EPA515.1 2.3 
U EPA549.2 1.9 
U EPA548.1 2.8 
U EPA547 13 
U EPA525.2 0.67 
U EPA531.1 0.13 
U EPA525.2 0.62 

EPA525.2 0.64 
U EPA515.1 0.23 
U EPA515.1 0.23 
U EPA525.2 0.23 
U EPA531.1 0.41 
u EPA525.2 0.48 

U EPA525.2 0.60 

U EPA505 0.036 
U EPA505 0.027 
U EPA515.1 0.22 
U EPA515.1 0.19 
U EPA525.2 0.30 
U EPA525.2 0.069 
U EPA515.1 0.39 
U EPA505 0.14 

0.02 
0.1 
1 
1 
0.4 
9 
6 
0.6 
2 
0.07 
0.6 
0.1 
0.2 
0.1 
0.9 
0.1 
0.2 

0.04 
0.02 
0.1 
0.2 
0.1 
0.02 
0.04 
0.1 

5/27/09 
5/27/09 
5/27/09 
6/02/09 
6/02/09 
6/01/09 

6/01/09 

6/01/09 
6/01/09 
6/02/09 
6/02/09 
6/01/09 

6/01/09 
6/01/09 

5/27/09 
5/27/09 
6/02/09 
6/02/09 
6/01/09 
6/01/09 
6/02/09 
5/27/09 

5/27/09 2321 
5/27/09 2321 
5/27/09 23:21 
6/05/09 1:46 
6/04/09 1230 
6/02/09 2324 
6/01/09 1200 
6/05/09 0:22 
5/29/09 1653 
6/05/09 022 
6/05/09 0:22 

6/05/09 1:46 
6/05/09 1:46 

6/05/09 0:22 
5/29/09 1653 
6/05/09 0:22 

6/05/09 022 

5/27/09 23:21 
5/27/09 23:21 
6/05/09 1:46 
6/05/09 1 :46 
6/05/09 022 

6/05/09 0:22 
6/05/09 1 :46 
5/27/09 23121 

E96060 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 

E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 
E96080 

U EPA 504.1 0.0035 0.02 6/01/09 6/02/09 123 E96080 
U EPA 504.1 0.0046 0.01 6/01/09 6/02/09 1:23 E96080 
U EPA 505 0.13 0.2 5/27/09 5/27/09 23:21 E96080 

Reporting Famat 62-550.730 
Effective January 1995. Revised January 2007 

’ ReSuItS must be reponed wiul appropriate qualities in accordance with Florida Administrative Code Rule 62-160. Table 1. Resu119 Qualiied wim A, F. H. N, 0. T, 2. ?. *. are 

NOTE Results indlcating non-detection wilh a reponed lab MDL >50% 01 the MCL wlll not be accepted lor 
compliance with 62-550.310(4)(b). 

y-ceptable for COmpliance wm 62-550. Results uualied wlvl a J, Q, R, or Y must be accmpanied by witten justifleation and MI1 be evaluated on a care by case basis. To 
a mnitoflng violation. unacceotzble results must be replaced wilh acceptable reesults from samples mllected during the same mmilaing perlod 

~~ 
-. 

5009 US 1 Nwth 
Fort,Pierce, FL 34946 

4155 St. Johns Pkwy Suite 1300 
Sanford, FL 32771 

F D q H  # E96080 FDOH # E83509 Y ” . Printed: 611W09 = 
160 



HBEL, Inc. 
5600 US. I North. Fort Plrrce FL 34946 
n o n e  (772) 465-8584 Fax c/R) 467-684 

VOLATILE ORGANICS 
62 - 550.310 (4) (a) 

Client: Aqua Utilities Florida, Inc. 

Sample Location: 

Sampling Date: 5/26/09 8:00 

Date Received: 5/26/09 12:33 

Point of Entry Grab 

Workorder: Harmony Homes Triannual 

Sample Number: 2134838001 

PWS ID (From Page 1): 

Contam Analysis Analytical Lab Analysis DOH Lab 
ID Contam Name MCL Units Result Qual: Method MDL RDL Datemime Cert# 

2378 
2380 
2955 
2964 
2968 
2969 
-6 
2Y77 
2979 
2980 
2981 
2982 
2983 
2984 
2985 
2987 
2989 
2990 
2991 
2992 
2996 

1,2,4-Trichlorobenzene I701 ug/L 0.41 
cis-1.2-Dichloroethene I701 ug/L 0.21 
Total Xylenes [1ooooI ug/L 2.9 
Dichloromelhane [51 ug/L 0.23 
1,2-Dichlorobenzene [6001 ug/L 0.21 
1,4-Dichlorobenzene [75] ug/L 0.23 
Vinyl chloride [ I1  ug/L 0.32 
1,l-Dichloroethene 171 ug/L 0.23 
trans-1.2-Dichloroethene ( IOO] ug/L 0.35 
1.2-Dichloroelhane [3] uglL 0.29 
1.1.1-Trichloroethane [2001 ugIL 0.21 
Carbon tetrachloride [3j ug/L 0.24 
1.2-Dichloropropane 151 ug/L 0.40 
Trichloroethene [3l ug/L 0.36 

1.1.2-Trlchloroethane [5] ug/L 0.44 
Tetrachloroethene 131 ug/L 0.24 
Chlorobenzene [IO01 ug/L 0.30 
Benzene [ I 1  ug/L 0.20 
Toluene [lOOOl UglL 0.22 
Ethylbenzene (7001 udL 1.5 
Styrene (701 ug/L 0.21 

U 
U 

U 
U 
U 
u 
U 
U 

U 
U 
U 
U 
U 
U 
U 
U 
U 
U 

u 

EPA 524.2 0.41 
EPA 524.2 0.21 
EPA 524.2 0.46 
EPA 524.2 0.23 
EPA 524.2 0.21 
EPA 524.2 0.23 
EPA 524.2 0.32 
EPA 524.2 0.23 
EPA 524.2 0.35 
EPA 524.2 0.29 
€PA 524.2 0.21 
EPA 524.2 0.24 
EPA 524.2 0.40 
EPA 524.2 0.36 
EPA 524.2 0.44 
EPA 524.2 0.24 
EPA 524.2 0.30 
EPA 524.2 0.20 
EPA 524.2 0.22 
EPA 524.2 0.21 
EPA 524.2 0.21 

0.5 
0.5 
0.5 
0.5 
0.5 
0.5 
0.5 
0.5 

0.5 
0.5 
0.5 
0.5 
0.5 

0.5 
0.5 
0.5 
0.5 
0.5 
0.5 
0.5 
0.5 

6/02/09 22:41 E96080 
6/02/09 2241 E96080 
6/02/09 2241 E96080 
6/02/09 2241 E96080 
6/02/09 2241 E96080 
6/02/09 2241 E96080 
6/02/09 22.41 E96080 
6/02/09 22141 E96080 
6/02/09 2241 E96060 
6/02/09 22141 E96080 
6102109 22:41 E96080 
6/02/09 2241 E96080 
6/02/09 22:41 E96080 
6/02/09 2241 E96080 
6/02/09 22:41 E96060 
6/02/09 22:41 E96080 
6/02/09 22:41 E96080 
6/02/09 22141 E96080 
6/02/09 2241 E96080 
6/02/09 22:41 E96080 
6/02/09 2241 E96080 

Repoltlng FMmal62550.730 
Efleclive January 1995, Revised January 2007 

* ReSUils m w t  be rwoned wtlh appropiate qualifiers in amordance Wilh Florida Administrative Code Rule 62-160. Table I. Results Qualifled Wilh A, F. H, N. 0. r, 2, ?. *. 
wcceptabk far compliance with 62-550. Rewlls qualified Vnlh a J. Q. R, M Y  must be accompanied bywinen justtficalmn and will be evaluated on a case by case basis. TO 
avoid a monitoring violation, uMcceptaMe resuits must be replaced Vnlh acceptabk resulk from Samples collected during Ihs =me monlionog period. 

-. ..~. ~- ~~~~ ~ ~~~.~ ..~ ~~ 

/- 

’ US 1 Nwlh 4155 St. Johns PkWySuife 1300 Fori Pierce, FL 34946 

P 
FDOH # E96080 

Printed: 6/16/09 1 

Sanford, FL 32771 
FDOH ff E83509 

161 



SOUTHERN ANALYTICAL LABORATORIES, INC. 
I I o aAwiEw BOULEVARD. OLDSMAR. FL 34677 61 3~ss-1 a44 F ~ X  SI 3-855221 e 

Harbor Branch Environmental Laboratory 
Don Hash 
5600 US 1 North 
Fort Pierce, FL 34946- 

June 16,2009 
Project No: 92357 

Laboratory Report 
FDEP Report form attached for the following samples: 

Client ~rojsct Description: 2134838 

Samole Number SamDle Descriotion 
92357.01 2134838-001 

Date 8 Time Collected 

05/26/09 08:Ml 05/29/09 09:15 
Date 8 Time Received 

TAL4 Test results presented in this report met all the requirements of the NELAC standards. 

FDOH Laboratory No. E84129 

0 NELAP Accredited 
Approved By: Francis I. Daniels, Laboratory Director 

Leslie C. Boardman, Q.A. Manager 

Page 1 of 3 

162 



, 
SOUTHERN ANALYTICAL LABORATORIES, INC. 
IlOBAWlWBOULEVAFID OLDSMAR n 34677 8136551844 FexBl38552218 

Harbor Branch Environmental Laboratory 
2134838 
Sample IO: 2134838.001 

June 16.2009 
Sample No.: 92357.01 
PWS ID: 

,-- 

Radionuclides 
62-550.310(6) 

DOH LaQ 
RDL h 1 y J i s  Analysis Ceiliicaion Conlaminan1 Conlamimnl AnalFiS Alglybcai 

ID ~ ~ NWW MCL Units Rerull Qualifer Melhm LaQMDL Ermr Anaiyrismle Time u 
DCYL 2.0 U1 EPA9OO.O 2.0 3 1 6  05/15109 10% E84129 

17:s E84129 

4030 Radim-228 5' pciL 0.4 U1 EPARA-05 0.4 1 0.2 06/11/09 1624 E84129 

4002 Gmss Alpha (1x1. Uranium) ... 
4020 Radium226 5' pCiL 0.6 €PA 903.1 0.03 1 0.2 wmm9 

ComQined Limit 
**. I f  me msu~ts exceed 5 p c i i ~ .  a measurement for radium-226 1s required. 

If the resuils exceed 15 PCill, measurements for radium-226 and uranium are required 

Page 2 Of 3 

163 



Harbor Branch 
Environmentd Laboratory 

HARBOR BRANCH ~ O N M E N T A I . .  LABORATORY 
5600 U. S. I North, Ft. Pierce, FL 34946,772-465-2400 ext. 292 

Fax: (772) 467-1584 
CI IAIN OF CUSTODY RECORD 

Receiving Laboratory: - !/qL 
The samples are to be shipped by toarriveon ~ Z Y A ~  . TAT: -CD 

Subcanuacring Form OOlA 
wv WI 

Effcclivs Dale 12/05/2002 

AL LABORATORY COLLECTION REMARKS 

/I ' ' I I 



Florida Department of Environmental Protection 
Safe Drinking Water Program Laboratory Reporting Format 

PUBLIC WATER SYSTEM INFORMATION (to be completed by sampler- Please type or Print legibly) 

System Name: 
.__ pws I.D. #: r i r~~-~~lr l~1r l  

System Type (check one) nCommunity UNontransient Noncommunity UTransient Noncommunity 

... .__ Address: - 

City: _. Slate: - ZIP Code: 

Phone #: ._ Fax #: ~ ~~~~ 

E-Mail Address: ~ 

SAMPLE INFORMATION (to be completed by sampler) 

Sample Number: . ~~ Location Code (if known): 

05/26/09 Sample Date: 

Sample Location (be specific): Trip Blank 

Disinfectant Residual (Required when reporting results for tnhalornethanes and haloacetic acids): ~ ~ mglL Field pH: 

Sample Time: 12:OO AM 
- ~~ . ~ ~. ~ 

.~ .. _ _ I . . . . ~  

Reason@) for Sample (check all that apply) P Sample Type (Check Only One) . . . 

UDistr i  bution URoutine Compliance (with 62-550) nQuarterly(which Qtr? 

UEn t ry  Point (to Distribution) CiConfirmation of MCL Exceedence* DSpecial (not fwcompliance with 62-550) 

OPlant Tap not for compliance with 62-550) OComposite of Multiple Sites** UViolation Resolution 

n R a w  (at well or intake) UClearance (permitting) 'dReplacement (of Invalidated Sample) 

~~ L]Max Residence Time UOther: . .~. .. ~ 

@Ave Residence Time 
C N e a r  First Customer 

Sampling Procedure Used or Other Comments: -. - 
- ~ .~~~ - 

T e e  62-550.500(6) for requirements and restrictiins. 
Note: See 62-550.512(3) for additional requirements 

for Nitrate or Nitrite MCL exceedences. 

* See 62-550.550(4) for requirements and 
attach a results page for each site. 

~~ ~ Sampler's Name: ~~ 

Sampler's Phone #: ~ - ~ Sampler's Fax#: ~. 

Sampler's E-Mail Address: ~- ~~ ~ ~ ~ . ~ ~ _ _  

CERTIFICATION (to be completed by sampler) 

7 ~~~ ~~ 1, .. 
Print Name Print Title 

do HEREBY CERTIFY that the above public water system and sample collection information is 
':ompleted and correct. 

Signature: . ~~ ~ Date: __ 
Reporting Format 62-560.730 Effective January 1995. Revired January 2W4 

165 

i 



Florida Department of Environmental Protection 

LABORATORY CERTIFICATION INFORMATION (to be mmpleled by lab - Please type or print legibly) 

Safe Drinking Water Program Laboratory Reporting Format 

P 

ATTACH A CURRENT DOH ANALYTE SHEET 

Lab Name: - HBEL, Inc. Florida Certification #: E96080 .. 
Address: 5600 US ~ 1 North . ~. ~~~ ~~~~~~~ Certification Expiration Date: 06/30/2009 

Fort Pierce, FL 34946 Phone #: (772) 465-8584 

ANALYSIS INFORMATION (to be completed by lab) 

pws ID (From Page 1): -_ 
Lab Assigned Report Number or Job ID: 

Group(s) Analyzed and Results attached for compliance with Chapter 62-550, F.A.C. (Check all that apply): 

Date Sample(s) Received:: 

Sample Number (From Page I): 

5/26/09 

2134838002 

-. Inor@ Synthetic Organkc2 Volatile Organics Disinfection Byproducts 
U A l l  17 n A l l 3 0  M A l l  21 /~]Trihalomehanes 
UPart ial O A l l  Except Dioxin OPartial UHaloacetic Acids 
nNitrate OPartial OBromate 
UNitrite ODioxin Only Radionuclides OChlorite 

UAsbestos Only Os ing le  Sample 
OQtr ly  Composite** 

Secondaries 
U A l l  14 - r. I Partial 

Were any analyses subcontracted? -X Yes ~ No 
,- 

- If yes, please provide DOH certification numbers: 
ATTACH DOH ANALYTE SHEET FOR EACH SUBCONTRACTED LAB 

E84129 

CERTIFICATION 

1 2  ~. Eric Charest .... , Laboratory Manag,gr 

do HEREBY CERTIFY that all attached analytical data are correct and unless noted meet all requirements of the 
National Environmental Laboratory Accreditation Conference (NELAC). 

Signature 

Failure to provide a valid and 
in rejection of the report, possible enforcement against the public water system for failure to sample, and may result in notification of the DOH 
Bureau of Laboratory Services. 
**Please provide radiological sample dates locations for each quarter. 

COMPLIANCE DETERMINATION (10 be completed by DEP or DOH) 

Sample Collection Info Satisfactory: O Y e s  U N O  Sample Analysis Info Satisfactory: n Y e s  U N O  

nReplacement %mpk(S) Requested (circle or highlight group+) above) nRevised Report Requested (drde or highlight grouds) above) 

p,AddiIional Monitoring Required (circle or highlight group(s) above) 

Reason(s): ZMCL(s) Exceeded UDetection(s) nlncomplete Report 

(Print Name) (Print Title) 

Date: 16-Jun-09 
ion number and a current Analyte Sheet for Ihe attached analysis results will result 

nMissing Analyte Sheet(s) nLocat ion Unsatisfactory nAnalysis Unsatisfactory 
g o t h e r :  ~- ~~ . ~______ ~~. 

-Person Notified: ~- ~ Date Notified: 

-. . ~~~ 

Comments: 
, DEPlDOH Reviewing Official: Date Reviewed: ~~~~~ 

Repmting Format J-550.730 EffectlveJanuary 1995. Revised January 

166 



HBEL. Inc. 
5600 US. I North. Fort PiErce. FC 34946 

Fax; (m) 467-1584 p o n e  W) 465-6584 

VOLATILE ORGANICS 
62 - 550.310 (4) (a) 

Client: Aqua Utilities Florida, Inc. 

Sample Location: Trip Blank 

Sampling Date: 5/26/09 0:OO 

Date Received: 5/26/09 1233 

Workorder: Harmony Homes Triannual 

Sample Number: 21 34838002 

PWS ID (From Page 1): 

Contam Analysis Analytical 
ID Contam Name MCL Units Result Qual: Method 

Lab Analysis DOH Lab 
MDL RDL Datemime Cert# 

2378 
2380 
2955 
2964 
2968 
2969 

2977 
2979 
2980 
2981 
2982 
2983 
2984 
2985 
2987 
2989 
2990 
2991 
2992 
2996 

P Y 6  

~,2,4-Tri~larabewene [70] ug/L 0.41 
cis-I ,2-Dichloroethene I701 ug/L 0.21 
Total Xylenes [looW uglL 0.46 
Dichlorornethane [51 ug/L 0.23 
1,2-Dichlorobenzene I6001 ug/L 0.21 
1.4-Dichlorobenzene V51 ug/L 0.23 
Vinyl chloride [I1 ug/L 0.32 
1.l-Dichloroeihene I71 ug/L 0.23 
trans-1.2-Di~loroethene [IOO] ugR 0.35 
1,2-Dichloroethane L31 ug/L 0.29 
1 .l,l-Trichloroethane 12001 ug/L 0.21 
Carbon tetrachloride [31 ug/L 0.24 
1,2-Dichloropropane 151 ug/L 0.40 
Trichloroethene 131 ug/L 0.36 
1 ,I 2-Trichloroethane [51 ug/L 0.44 

Tetrachloroethene I31 ug/L 0.24 
Chlorobenzene I1001 ugfL 0.30 
Benzene [I1 ug/L 0.20 
Toluene I lOOOI uglL 0.22 
Ethylbenzene ~7001 UgiL 0.21 
Styrene ~701 ug/L 0.21 

U 
u 
U 
U 
U 
U 
U 
u 
U 
U 
U 
U 
U 
U 
U 
U 
U 
U 
U 
U 
U 

€PA 524.2 0.41 
EPA 524.2 0.21 
EPA 524.2 0.46 
EPA 524.2 0.23 
EPA 524.2 0.21 
EPA 524.2 0.23 
EPA 524.2 0.32 
EPA 524.2 0.23 
EPA 524.2 0.35 
EPA 524.2 0.29 
EPA 524.2 0.21 
EPA 524.2 0.24 
€PA 524.2 0.40 
EPA 524.2 0.36 
EPA 524.2 0.44 
EPA 524.2 0.24 
EPA 524.2 0.30 
EPA 524.2 0.20 
EPA 524.2 0.22 
EPA 524.2 0.21 
EPA 524.2 0.21 

0.5 
0.5 
0.5 
0.5 
0.5 
0.5 
0.5 
0.5 

0.5 
0.5 
0.5 
0.5 
0.5 
0.5 
0.5 
0.5 
0.5 
0.5 
0.5 
0.5 
0.5 

6/02/09 23:15 E96080 
6/02/09 23:15 E96080 
6/02/09 23:15 E96080 
6/02/09 231 5 E96080 
6/02/09 23:15 E96080 
6/02/09 2335 E96080 
6/02/09 23:15 E96080 
6/02/09 23:15 E96080 
6/02/09 23:15 E96080 
6/02/09 2335 E96080 
6/02/09 23:15 E96080 
6/02/09 233 5 E96080 
6/02/09 2315 E96080 
6/02/09 23:15 E96080 
6/02/09 23:15 E96080 
6/02/09 23:15 E96080 
6/02/09 23:15 E96080 
6/02/09 23:15 E96080 
6/02/09 23:15 E96080 
6/02/09 2335 E96080 
6/02/09 23:15 E96080 

Repolting Format 62-550.730 
Eiidive January 1995, Revised January 2007 

Results musf be reponed with apwopnate qualieis in amordance with Florida Administralive Code Rule 62-160, Teble 1 Re~ults Qualified wah A, F. H. N, 0, T. 2, ?, *, 
unaccepfable fw mmpliance with 62-550. Rem115 qualided With a J, Q. R, orY mu51 be accompanied by Written juslication and will be evalualed on a care by case basis. TO 
avoid a monitoring violation. unacceplabia results mu% be replaced with ahceptabk r & h  from samples Collected dudng Ihe Same moritOring period. 

.- 
5 US7 North 
Fon Pierce, FL 34946 
FDOH # E96080 

Pnnted 6/16/09 

- .. .- 
4155 Sf. Johns Pkwy Suite 1300 
Sanford, FL 32771 
FDOH # E83509 

167 



DRINKING WATER BACTERIOLOGICAL SAMPLE COLLECTION 
AND LABORATORY REPORTING FORMAT 

4!55 St John9 Parkway 
Suite 13iM 

Sanfwd, FL 32771 
FDOH # El13509 

P r 1  [;a' 
56W US 1 North 

Fort Pierce. FL 34946 
FDOH # E96080 i Lab Receipt Date and Time: J$:/[Lj 1 4 c ?  

1 Received for Laboratory By: - 
HEEL Number: .?&&& - ~- SubContract Lab ID: .p 

I i I I I I  ! :  j 



Florida Department of 
Environmental Protection 

Central District 
3319 Maguire Boulevard, Suite 232 

Orlando, Florida 32803-3767 

VIA EMAIL 
JMLIHVARCIK@AQUAAMERlCA.COM 

Mr. Jack Lihvarcik 
Aqua Utilities Florida, Inc. 
1100 Thomas Avenue 
Leesburg, FL 34748 

Charlie Crist 
Governor 

J e f f  Kottkainp 
Lt. Governor 

Michael W. Sole 
Secretary 

October 31, 2008 

OCD-PW-SS-08.1351 

Seminole County - PW 
Harmony Homes 
PWS ID Number 3590497 

Dear Mr. Lihvarcik: 

This confirms a visit to the subject community public water system on October 29, 2008 by Chris Rossing 
to conduct a sanitary survey inspection. A copy of the sanitary survey inspection report is enclosed for 
your reference and records. 

Deficiencies found during the sanitary survey and in Department records are listed in the enclosed report. 
These deficiencies shall be corrected in order to return to compliance with Florida Administrative Code 
(F.A.C.) Rules 62-550. 62-555. 62-560 and 62-602. 

Please correct the indicated deficiencies, and notifv the DeDartment in writino that the deficiencies have 

P.  

been corrected, no later than December 19. 2008. 
indicate the corrective actions taken.) 

(You may use the attached response form to 

If you have any questions, please contact Chris Rossing by e-mail at Chris.Rossing@dep.state.fl.us or by 
phone at (407)893-3318, extension 2294. 

Sincerely, 

Reggie Phillips, Environmental Supervisor II 
Drinking Water Compliance and Enforcement 

RFP/cr 
Enclosures 

cc: Edward J. Pellenr, P.E., Operations Manager [EJPELLENZ@AQUAAMERICA COM] 
Patrick Farris, Aqua Utilities Florida, Inc. [PAFARRlS@AQUAAMERICA COM] 

Chris Rossing, DEP Drinking Water Compliance and Enforcement 
P 

169 



State of Florida 
Department of Environmental Protection 

Central District 

SANITARY SURVEY REPORT 

Plant Name HARMONY HOMES County Seminole PWS ID # 3590497 
Plant Location 196 Magnolia Street. Altamonte Swings. FL 32701 Phone 4071339-5424 
Owner Name Aaua Utilities Florida, Inc., Attn: Jack Lihvarcik Phone 3521435-402s 
Owner Address 
Contact Person Patrick Farris Title Env. Comdiance SDec. Phone 352i435-4029 
This Survey Date 10/29/08 

1100 Thomas Avenue, Leesburn, FL 32748 

Last Survey Date 9121/05 Last Compliance Inspection Date 7/9/98 

PWS TYPE: Community 

PLANT CATEGORY a CLASS: ( 5 ~ )  

MAX-DAY DESIGN CAPACITY: 216.000 epd 

PWS STATUS: ApDroved 

TREATMENT PROCESSES IN USE 
Disinfection. iron seauestration - Aauadene 

SERVICE AREA CHARACTERISTICS 

Foodservice: O Y e s  0 No [XI N/A 
Subdivision 

,- Number of Service Connections 67 
Population Served 234 Basis ODerator 

O&M Log: Yes No Location Plant 

CERTIFIED OPERATOR: & 
Operator(s) & Certification Class-Number: 

OPERATION a MAINTENANCE 

William Trendel C-6411 

Hrslday: Required Visit* Actual Visit* 

Non-consecutive Days? 
Comments 

Dayslwk: Required 3 Actual 3 
[XI Yes 0 No N/A 

*Visits must add 111) to a cumulative total of 
at least 0.3 hriweek. 

MONTHLY OPERATION REPORTS (MORs) 
MORS submitted regularly? 
Data missing from MORS? 
Average Day (from MORs) 
Maximum Day (from MORs) 50,600 g ~ d  
Comments 

Yes 0 No N/A 
No Yes 0 NIA 

6,959 god 
I0/07 

Flow Measuring Device Flow Meter 

Date Last Calibrated 7/27/06 

- 
' Meter Size & Type 3" McCroineter 

RAW WATER SOURCE 

0 PURCHASED from PWS ID # 
[XI GROUND; Number of Wells 1 

Emergency Water Source Citv of Altamonle Sorinns 
Emergency Water Capacity 2" Manual interconnect 

STANDBY POWER SOURCE: Not Reauired 
Source 
Capacity of Standby (kW) 
Switchover: 0 Automatic Manual 
Hrs Operated Under Load 
What equipment does it operate? 
[7 Well Pumps 
0 High Service Pumps 
0 Treatment Equipment 

Satisfy avg. daily demand? OYes  U N O  nunknown 
Audio-visual alarm? O Y e s  U N O  
Comments 

PLANS AND MAPS ~- ~ 

Coliform Sampling Plan Yes 0 No 0 N/A 
DlDBP Monitoring Plan 0 Yes No 0 NIA 
Lead and Copper Plan 0 Yes IXI No 0 N/A 
Distribution System Map Yes 0 No N/A 
Emergency Response Plan Yes No N/A 

PREVENTIVE MAINTENANCEIO&M 
Operation & Maintenance Manual [XI Yes 0 NO 
Preventive Maintenance Program Yes NO 

Flushing Program 

Isolation Valve Exercise 

Yes No 0 N/A 
Records 0 Yes No 0 N/A 

c] Yes No N/A 
Records 0 Yes @ No 0 N/A 

Comments 

CROSS CONNECTION CONTROL 
#BFPAs 1 #Tested UeS 
WWTP RPZ N o  Date Tested iX& 
Written Plan No_ Date Unknown 
Comments 



PWS ID # 3590497 
Date 10129108 

GROUND WATER SOURCE 

SET 

BACKS 

PUMP 

Well casing 1 2  ab, 

Septic Tank >loo’  

WW Plumbing >loo’ 

Reuse Water NIA 

Other Sanitary Hazard None observed 

Type Submersible 

Manufacturer Name Sta-Rite 

Model Number Unknown 

Rated Capacity (gpm) 300 

Motor Horsepower 10 

e grade? N O *  . . 

Well Casing Sanitary Seal OK 

Raw Water Sampling Tap Yes 

Above Ground Check Valve Yes 

Security Yes 

Well Vent Protection Yes 
~ 

COMMENTS *The Department will continue to accept the well casing height as i t  ciiii-entlv exists unless the well 
is shown to be chemically or microbiallv contaminated. 

c 



PWS ID # 3590497 
Date 10129108 

Capacity (gpm) 

Motor HP 
Date Installed 

CHLORINATION (Disinfection) 
Type: 0 Gas [XI Hypo 

\ 

\, 
\ 

Make Stenner Capacity 85 gpd 
Chlorine Feed Rate 
Avg. Amount of C12 gas used 
Chlorine Residuals: Plant 1 .1  1 * Remote 1.28* 

NIA 
~ 

Remote tap location 
DPD Test Kit: n On-site w With omrator 

107 Mercury Street 

0 None Not Used Daily 
Injection Points 
Booster Pump Info N1A 
Comments Plant components not in operation due to 

new tank installation. *Residuals taken are from the 
City of Altamonte Springs Water Department due to 
system being on interconnect at time of inspection. 

\Chlorine Gas Use I YES NO I Comments 
bequirements I 

Du&System I O  01 
\ I I 

Auto-sktchover I O  01 

Chained Cylinders 

Reserve Supply 

e, 8, Mn Removal) 

Frequency of Cleaning 
Date Last InspectedlCleaned 

~. Comments . 

STORAGE FACILITIES 
(G) Ground (C) Clearwell (E) Elevated 

Comments: *New tank installed 10/28/08. 

W I G H  SERVICE PUMPS 
P u h y N  urn be r 

Make \ 
Type \ 

\I I I 
Model 

Comments A 



PWS ID # 3590497 
Date 10/29/08 

DEFICIENCIES: 
1. Failure to provide a written valve exercise program. 

Preventive maintenance on electrical or mechanical equipment -- including exercising of auxiliary power sources, 
checking the calibration of finished-drinking-water meters at treatment plants, testing of air or pressure relief 
valves for hydropneumatic tanks, and exercising of isolation valves -- shall be performed in accordance with the 
equipment manufacturer’s recommendations or in accordance with a written preventive maintenance program 
established by the supplier of water. [Rule 62-555.350(2), F.A.C.] 

2. Failure to keep records documenting that isolation valves are being exercised. 

Suppliers of water shall keep records documenting that their isolation valves are being exercised in accordance 
with subsection 62-555.350(2), F.A.C. [Rule 62-555.350(12)(~), F.A.C.] 

3. Failure to provide a written flushing program. 

Dead-end water mains conveying finished drinking water shall be flushed quarterly or in accordance with a 
written flushing program established by the supplier of water; additionally, dead-end or other water mains 
conveying finished water shall be flushed as necessary whenever legitimate water quality complaints are received. 
[Rule 62-555.350(2), F.A.C.] 

4. Failure to keep records documenting that dead-end water mains are being flushed. 

Suppliers of water shall keep records documenting that their water mains conveying finished drinking water are 
being flushed in accordance with subsection 62-555.350(2), F.A.C. [Rule 62-555.350( 12)(c), F.A.C.] 

Failure to provide a disiufectantldisinfection byproducts rule monitoring plan. 

The monitoring plans required under 40 CFR 141.132(f) shall be prepared in a format containing all the 
information in 62-550.821(1 l ) ,  F.A.C. and shall be available for review during sanitary surveys conducted by the 
Department. [62-550.321(10) and (1 I), F.A.C.] 

An example monitoring plan format can be downloaded from the following website: 
littp://www.dcp.state.fl.i~s/wa~er/di-inkiiigwater/fo~iiis.ht~n 

Submit a copy of the monitoring plan to the Department for review. 

6. Failure to provide a lead and copper tap sampling plan on site. 

All community and non-transient non-community public water systems must have a lead and copper sampling 
plan. This form shall be completed and submitted by community water systems (CWS’s) and by non-transient 
non-community water systems (NTNCWS’s). Complete all parts of this form, attach any maps and written 
narrative describing the sampling plan, and submit the completed form and any attachments to the appropriate 
Department of Environmental Protection (DEP) District Office 30 DAYS PRIOR TO THE BEGINNING OF A 
SIX-MONTH MONITORlNG PERIOD FOR LEAD AND COPPER IN DRlNKING WATER. All information 
provided on this form shall be typed or printed in ink. The DEP District Office will notify a system of approval of 
a Sampling Plan in writing, which will provide the system notice to proceed. Submit a revised Sampling Plan 
using this form if any changes in the selection of sampling sites must be made. When no changes have been made, 
no resubmission is necessary prior to sampling during the next six-month sampling period. [Rule 62-555.900 
(12), F.A.C.] 

An example monitoring plan format can be downloaded from the following website: 
littp://www.dep.state.fl.iis/water/drinkin~water/forms/pdf/555fm 12.pdf 

5. 
r- 

5 
173 



PWS ID # 3590497 
Date 10/29/08 

DEFICIENCIES (continued): 

7. Failure to establish and  implement a cross-connection control program. 
program shall include procedures for: 

i. Written legal authority 

ii. 

in. 

iv. 

The written cross-connection 

Written schedule and written procedure for surveying and retrofitting existing facilities. 

Written procedures for plan review and inspection of all new construction. 

Written schedule and written procedures for at least annual testing of hackflow prevention assemblies and 
for repair when necessary. 

Written procedures for approving competent backflow preveoter testers and insuring that required premises- 
isolating backflow preventers are tested only by approved, competent backflow preventer testers. 

Written procedures for keeping installation, testing, and repair records for each required premises-isolating 
hackflow preventer (to be kept for not less than ten years). 

Written procedures for educating premise owners about (a), the need to have registered professional 
engineers or certified fire-protection system contractors check the hydraulics of existing fire-protection 
systems when premises-isolating backflow preventers are added at existing service connections to which 
existing fire-protection systems are in turn connected and (h), the need to install thermal expansion devices 
and/or pressure relief valves within closed loop plumbing systems created by the installation of premises- 
isolating backflow preventers. 

viii. Written procedures for handling backflow complaints and emergencies. 

ix. A program manual containing all of the above mentioned written material. 

Community water systems, and all public water systems that have service areas also served by reclaimed water 
systems regulated under Part 111 of Chapter 62-610, F.A.C., shall establish and implement a routine cross- 
connection control program to detect and control cross-connections and prevent backflow of contaminants into 
the water system. This program shall include a written plan that is developed using recommended practices of the 
American Water Works Association set forth in Recommended Proctice f o r  Backflow Prevention and Cross- 
Connection Control, AWWA Manual M14, as incorporated into Rule 62-555.330, F.A.C. [Rule 62-555.360(2), 
F.A.C.] 

Upon discovery of a prohibited cross-connection, public water systems shall either eliminate the cross-connection 
by installation of an appropriate hackflow prevention device acceptable to the Department or shall discontinue 
service until the contaminant source is eliminated. [Rule 62-555.360(3), F.A.C.] 

The Florida Rural Water Association's website, www.fi-wa.net has a cross-connection control manual for your 
reference. 

... 

v. 

vi. 

vii. 

/- 

6 
174 



PWS ID # 3590497 

Date 10129108 

COMMENTSIREMINDERS: 

Lead and copper tap sampling must he conducted during the January through December 201 1 monitoring period. 
For other chemical monitoring requirements, you are advised to call Marie Carrasquillo at (407) 894-7555, 
extension 2242, or Paul Momson at (407) 893-3988. 

Early sampling is recommended. Results shall be submitted within the first ten days following the end of the 
required monitoring period, or the first ten days following the month in which the sample results were received, 
whichever time is shortest. 

Submit a copy of the last risk assessment of the existing premises. This assessment is a requirement of all cross- 
connection control programs and ensures that all hazards are identified and properly protected. Provide this 
information in writing to Manuel F. Cardona in the potable water section at 3319 Maguire Blvd., Orlando, FL 
32803 or via email at Manuel.Cardonal@,dep.state.fl.us. [Section 2.7, AWWA Manual M14, 2nd Edition as 
incorporated into Rule 62-555.330, F.A.C.] 

1 013 1/08 Inspector Title Env. Specialist I Date 

Approved by Title Env. Supervisor I 1  Date 1 1/6/08 

7 
175 



RESPONSE Please provide any changes to the following: 

PWS ID Number: 3590497 Business Name: 

PWS Name: Harmony Homes 

Owner(s) Name: 

Mailing Address: 

Mailing Address: 

Date: Phone Number(s): 

E-Mail Address: ___________________ _________ 

Florida Department of Environmental Protection 
Drinking Water CompliancelEnforcement Program 
3319 Maguire Boulevard, Suite 232 
Orlando, Florida 32803 

Attention: Chris Rossing, Environmental Specialist 

In response to the Department's Sanitary Survey Report for the subject public water system dated October 29, 2008, the 
following actions were done to correct the listed deficiencies: 

Deficiency 
Item No. Corrective Action Done Date Done 

I- 

(Attach additional sheet if necessary) 

I hereby certify to the correctness of the above information: 

PWS Owner/Representative Signature: 

Name of PWS Owner/Representative: 
P~ 

(Please Type or Print) 

176 



/- 

CROSS - CONNECTION CONTROL TEMPLATE 
FOR PRIVATE UTILITIES SERVING PRIVATE PREMISES 
NOT UNDER THE CONTROL OF THE WATER PURVEYOR 

P 

Note to the User: 

This cross-connection control template has been created in order to assist small drinking water utilities create a compliant 
cross-connection control program manual. The template is considered compliant with Chapter 62-555.360, Florida 
Administrative Code and the American Water Works Association's M-14 manual, "Recommended Practicefor Backfow 
Prevention and Cross-Connection Control". 

Your use of the attached template is at your discretion. It is not required that you use it. Also, the template may be 
modified to suit your particular situation. However, be aware that much of the material in the template pertains to items 
that are required to he addressed by rule. Therefore, if you propose to make any changes to what is indicated in the 
template, please review your proposed changes with the person from either the Florida DEP district office or approved 
county health department who will be reviewing your cross- connection control plan. He or she will ensure that your 
proposed changes are compliant. 

You should read the template carefully and have an understanding of the policies and procedures within it prior to 
submitting it for review and adopting it. You should note that the template includes a number of action items, several of 
which you may not have been previously performing as required. A partial list of these action items includes: 

1.  You will need to ensure that you have a cross-connection control contract with the customer at each service 
connection serving premises that are not under your legal control. The cross-connection control contract will 
establish the cross-connection control responsibilities of the customer and will also provide enforcement remedies 
if customers do not meet their responsibilities. The cross-connection control contract language can be 
incorporated into your existing water service contract or it can be created separately as an addendum to your water 
service contract. 

2. You will need to perform initial and recurring hazard assessments at premises served by your water system and 
have any required backflow prevention assemblies installed as necessary, consistent with the policy that you have 
established. New service connections will need to be correspondingly addressed prior to activation of water 
service. 

You will need to have a program that ensures that required backflow assemblies are field tested on an annual 
basis by certified testers and repaired as necessary. 

3. 

4. You will need to have a public education program. 

5 .  You will need to maintain an up-to-date spreadsheet inventory of all required backflow assemblies and also 
maintain all records associated with your cross-connection control program. (Such records must be retained at 
least ten years.) Examples include copies of hazard assessment reports, copies of backflow prevention assembly 
field test reports, copies of enforcement or correspondence documents and copies of public education materials 
(including dates performed). 

You may contact the Florida Rural Water Association for additional assistance with your cross-connection control 
program, including cross-connection control related foims. You may also contact your local Florida DEP water prograin 
district office or approved county health department for additional assistance. 

177 



NAME OF WATER SYSTEM 
,--- 

POLICY ON CONTROL OF BACKFLOWAND CROSS-CONNECTIONS 

1. CROSS-CONNECTION CONTROL -GENERAL POLlCY 

1 1. Purpose The purpose of this Policy (the term "Policy", herein used, shall mean the "Name of Water System 
Policy on Control of Backflow and Cross-Connections") I S  

1. I. 1. To protect the public potable water supply of Name of Water System from the possibility of contamination 
or pollution by isolating within the customer's internal distribution system(s) or the customer's private water 
system(s) such contaminants or pollutants which could backflow into the public water system; and, 

To promote the elimination or control of existing cross-connections, actual or potential, between its 
customers' water system(s) and non-potable water system(s), plumbing fixtures and piping systems; and, 

To provide for the maintenance of a continuing program of cross-connection control, which will 

1.1.2. 

1.1.3. 
systematically and effectively prevent the contamination or pollution of all potable water systems. 

1.2. Responsibility. 

1.2. I .  The Num shall be responsible for the protection of the public potable water distribution 
system fro r pollution due to the ha of contaminants or pollutants through the water 
service connection. lf, in the judgment of said Name er System an approved backflow-prevention 
assembly is required (at the customer's water service connection; or, within the customer's private water 
system) for the safety of the water system, the Name of Water System or a designated agent shall give notice 
in writing to said customer to install such an approved backflow-prevention assembly(s) at specific 
location(s) on hidher premises. The customer shall immediately install such approved assembly(s) at 
his/her own expense; and, failure, refusal, or inability on the pai? of the customer to install, have tested, and 
maintain said assembly(s) shall constitute grounds for discontinuing water service to the premises until such 
requirements have been satisfactorily met. 

2. DEFINlTlONS 

2.1. Approved. 

2.1.1. The term "approved" as herein used in reference to a water supply shall mean a public water supply that 
has been approved by the Florida Department of Environmental Protection or the delegated county health 
department in which the water supply is located. 

2. I .2. The term "approved" as herein used in reference to an air gap, a double check valve assembly, a reduced 
pressure principle backflow prevention assembly or other backflow prevention asseinblies or methods shall 
mean approved per Chapter 62-555.360, Florida Administrative Code. 

2.2. Auxiliary Water  Supply. Any water supply on or available to the premises other than the water purveyor's 
approved public water supply. These auxiliary waters may include water from another purveyor's public potable 
water supply or any natural source(s) such as a well, spring, river, stream, harbor, and so forth; used waters; or 
industrial fluids. These waters may he contaminated or polluted, or they may be objectionable and constitute an 
tinacceptable water source over which the water purveyor does not have sanitary control. 

2.3 .  Backflow. The undesirable reversal of flow in a potable water distribution system as a result of a cross- 
connection. 

I 

10 
178 



2.4. Backpressure. A pressure, higher than the supply pressure, caused by a pump, elevated tank, boiler, or any other 
means that may cause backflow. 

r‘- 

2.5. Backsiphonage. Backflow caused by negative or reduced pressure in the supply piping. 

2.6. Backflow Preventer. An assembly or means designed to prevent backflow 

2.6.1. Air gap. The unobstructed vertical distance through the free atmosphere between the lowest opening of 
any pipe or faucet conveying water or waste to a tank, plumbing fixture, receptor, or other assembly and the 
flood level rim of the receptacle. These vertical, physical separations must be at least twice the diameter of 
the water supply outlet, never less than 1 in. (25 mm) 

2.6.2. Reduced Pressure Principle Backflow Prevention Assembly. The approved reduced pressure-pressure 
principle backflow-prevention assembly consists of two independent acting approved check valves together 
with a hydraulically operating, mechanically independent pressure differential relief valve located between 
the check valves and below the first check valve. These units are located between two tightly closing 
resilient-seated shutoff valves as an assembly and equipped with properly located resilient-seated test cocks. 

r 

2.6.3. Double Check Valve Backflow Prevention Assembly. The approved double check valve assembly 
consists of two internally loaded check valves, either spring-loaded or internally weighted, installed as a unit 
between two tightly closing resilient-seated shutoff valves and fittings with properly located resilient-seated 
test cocks. The assembly shall only be used to protect against a pollutant (that is, a non-health hazard). 

2.7. Contamination. An impairment of a potable water supply by the introduction or admission of any foreign 
substance that degrades the quality and creates a health hazard. 

2.8. Cross-Connection. A connection or potential connection between any part of a potable water system and any 
other environment containing other substances in a manner that, under any circumstances would allow such 
substances to enter the potable water system. Other substances may be gases, liquids or solids, such as 
chemicals, waste products, steam, water from other sources @ofable or nonpotable), or any matter that may 
change the color or add odor to the water. 

2.9. Cross-Connections - Controlled. A connection between a potable water system and a non-potable water system 
with an approved backflow prevention assembly properly installed and maintained so that it  will continuously 
afford the protection commensurate with the degree of hazard. 

2.10. Cross-Connection Control by Containment. The installation of an approved backflow-prevention assembly 
at the water service connection to any customer’s premises, where it is physically and economically unfeasible to 
find and permanently eliminate or control all actual or potential cross-connections within the customer’s water 
system; or it shall mean the installation of an approved backflow-prevention assembly on the service line leading 
to and supplying a portion of a customer’s water system where there are actual or potential cross-connections that 
cannot be effectively eliminated or controlled at the point of the cross-connection. 

2.11. Hazard, Degree of. The term is derived from an evaluation of the potential risk to public health and the 
adverse effect of the hazard upon the potable water system. 

2.1 1.1. Hazard - Health. A cross-connection or potential cross-connection involving any substance that could, 
if introduced into the potable water supply, cause death or illness, spread disease, or have a high probability of 
causing such effects. 

2.1 I .2. Hazard - Plumbing. A plumbing type cross-connection in a consumer’s potable water system that has 
not been properly protected by an approved air gap or an approved backflow-prevention assembly. 

2.1 I .3. Hazard ~ Pollution. A cross-connection or potential cross-connection involving any substance that 
generally would not be a health hazard but would constitute a nuisance or be aesthetically objectionable, if 
introduced into the potable water supply. 

11 
179 



P 

2.1 1.4. Hazard  - System. A an actual or potential threat of severe danger to the physical properties of the public 
water system or the consumer’s potable water system or of a pollution or contamination that would have a 
protracted effect on the quality of the potable water in the system. 

2.1 1.5. Industrial-Fluids System. Any system containing a fluid or solution that may be chemically, 
biologically or otherwise contaminated or polluted in a form or concentration that would constitute a health, 
system, pollution or plumbing hazard if introduced into an approved water supply. This may include, but is not be 
limited to, polluted or contaminated waters; all types of process waters and used waters originating from the 
public potable water system that may have deteriorated in sanitary quality; chemicals in fluid form; plating acids 
and alkalies; circulating cooling waters connected to an open cooling tower; andor  cooling waters that are 
chemically or biologically treated or stabilized with toxic substances; contaminated natural waters such as from 
wells, springs, streams, rivers, bays, harbors, seas, irrigation canals or systems, and so forth; oils, gases, glycerin, 
paraffins, caustic and acid solutions and other liquid and gaseous fluids used in industrial or other purposes for 
fire fighting purposes. 

2.12. Pollution. The presence of  any foreign substance in water that tends to degrade its quality so as to 
constitute a non-health hazard or impair the usefulness of the water. 

2.1 3. 

2.14. 

Water  - Potable. Water that is safe for human consumption as described by the public health authority 

Water  - Non-potable. Water that is not safe for human consumption or that is of questionable quality 
having jurisdiction. 

2.15. Water  - Service Connection. The terminal end of a service connection from the public potable water 
system, that is, where the water purveyor loses jurisdiction and sanitary control of the water at its point of 
delivery to the customer’s water system. If a water meter is installed at the end of the service connection, then the 
service connection shall mean the downstream end of the water meter. There should be no unprotected takeoffs 
from the service line ahead of any water meter or backflow-prevention assembly located at the point of delivery 
to the customer’s water system. Service connection shall also include water service connection from a fire 
hydrant and all other temporary or emergency water service connections from the public water system. 

r- 

2.16. Wate r  - Service Contract. A written contract, signed by the water customer, outlining the terms and 
conditions by which the customer shall receive water from the water purveyor. A water service contract must 
include a written cross-connection control component that explicitly establishes the following: 1) Customer’s are 
required to take reasonable precautions not to allow any unapproved connection or cross-connection with the 
water purveyor’s water system, 2) Customer’s are to allow the water purveyor to perform cross-connection 
control inspections or hazard assessments upon their premises at reasonable times, 3) Customer’s are to install, 
test at least annually and maintain, at their own expense, any required backflow prevention assembly, 4) Water 
service shall be discontinued to any water customer or consumer who fails to abide by the terms of the service 
contract or causes a violation of this policy. 

2.17. Water  - Used. Any water supplied by a water purveyor from a public potable water system to a 
consumer’s water system after it has passed through the point of deliveiy and is no longer under the sanitary 
control of the water purveyor. 

3. REQUIREMENTS 

3.1. Water  System 

3.1 . I .  The water system shall be considered as made up of two parts: the utility system and the customer’s 
system. 

3. I .2. The utility system shall consist of the sonrce facilities and the distribution system and sliall include all 
those facilities of the water system under the complete control of the utility, np to the point where the 
customer’s system begins. 

12 
180 



,- 

/-- 

3.1.3.  The source shall include all components of the faculties utilized in the production, treatment, storage and 
delivery of water to the distribution system. 

3.1.4. The distribution system shall include the network of conduits used for the delivery of water from the 
source to the customer’s system. 

3.1.5. The customer’s system shall include those parts of the facilities beyond the termination of the utility 
distribution system that are utilized in conveying utility-delivered domestic water to the points of use. 

3.2. Policy 

3.2. I .  Conditions for Service - No water service connection to any premise shall he installed or maintained by 
the water purveyor unless the following conditions have been met: 

3.2.1.1. The customer responsible for the water service has provided a signed copy of the water 
purveyor’s water service contract. 

3.2.1.2. The water purveyor has completed a cross-connection control survey of the premise or - if a prior 
existing single family residence premise and otherwise deemed acceptable to the water purveyor - the 
customer has submitted a properly completed and signed cross-connection control questionnaire. 

3.2.1.3. The water supply is protected as required by this policy and applicable laws and regulations. 

3.2.2. Right of Inspection - The customer’s system should be open for inspection at all reasonable times to 
authorized representatives of the water purveyor to determine whether unprotected cross-connections or 
other structural or sanitary hazards, including violations of these regulations, exist. When such a condition 
becomes known, the water purveyor shall deny or immediately discontinue service to the premises by 
providing for a physical break in the service line until the customer has corrected the condition(s) in 
conformance with the local and state regulations relating to plumbing and water supplies and the regulations 
adopted pursuant thereto. 

3 . 2 . 3 .  Premises Requiring Protection - An approved backflow prevention assembly shall he installed on each 
service line to the customer’s water system at or near the property line and before the first branch line 
leading off the service line wherever the following conditions exist: 

3.2.3.1.  In the case of premises having an auxiliary water supply which is not or may not be of safe 
bacteriological or chemical quality and which is not acceptable as an additional water source by the 
Florida Department of Environmental Protection or delegated county health department, the public 
water system shall be protected against backflow from the premises by installing in the service line an 
approved backflow prevention assembly commensurate with the degree of hazard, and in conformance 
with the most current edition of the American Water Works Associations manual, M - 1 4 ,  
“Recommended Practice for Backflow Prevention and Ci.oss-Connection Control ”. 

3.2.3.2.  In the case of premises on which any industrial fluids or any other objectionable substance is 
handled in such a fashion as to create an actual or potential hazard to the public water system, the 
public system shall be protected against backflow from the premises by installing an approved 
backflow prevention assembly in the service line, commensurate with the degree of hazard. This shall 
include the handling of process waters and waters originating from the water purveyor’s system which 
have been subject to deterioration in quality. 

3.2.3.3. In the case of premises having (1) internal cross-connections that cannot he pennanently 
corrected or protected against, or (2) intricate plumbing, and piping arrangements or where entry to all 
portions of the premises is not readily accessible for inspection purposes, making it impracticable or 
impossible to ascertain whether or not dangerous cross-connections exist, the public water system 
shall he protected against backflow from the premises by installing an approved backflow prevention 
assembly in the service line. 

13 
181 



3.2.4. Type of Protection Required - The type of  protective assembly required under subsections 3.2.3.1, 
3.2.3.2, and 3.2.3.3 above shall depend upon the degree of hazard which exists as follows: 

3.2.4.1. In the case of any premise where there is an auxiliary water supply as stated in subsection 3.2.3.1 
of this section and it is not subject to any of the following rules, the public water system shall be 
protected by an approved air gap or an approved reduced pressure principle backflow prevention 
assembly. 

3.2.4.2. In the case of any premise where there is water or a substance that would be objectionable but not 
hazardous to health, if introduced into the public water system, the public water system shall be 
protected by, at minimum, an approved double check valve backflow prevention assembly. 

3.2.4.3. In the case of any premise where there is any material dangerous to bealth that is handled in such 
a fashion as to create an actual or potential hazard to the public water system, the public water system 
shall be protected by an approved air gap or an approved reduced pressure principle backflow 
prevention assembly. Examples of premises where these conditions will exist include sewage 
treatment plants, sewage pumping stations, chemical manufacturing plants, hospitals, mortuaries and 
plating plants. 

3.2.4.4. In the case of any premise where there are "uncontrolled cross-connections, either actual or 
potential, the public water system shall be protected by an approved air gap or an approved reduced 
pressure principle backflow prevention assembly at the service connection. 

3.2.4.5. In the case of any premise where, because of security requirements or other prohibitions or 
restrictions, it is impossible or impractical to make a complete in-plant cross-connection survey, the 
public water system shall be protected against backflow from the premises by either an approved air 
gap or an approve reduced pressure principle backflow prevention assembly on each service to the 
premise. 

3.2.4.6. In the case of any premises where, in the opinion of the Florida Department of Environmental 
Protection or delegated county health department, an undue health threat is posed because of the 
presence of extremely toxic substances, the Florida Department of Environmental Protection or 
delegated county health department may require an air gap at the service connection to protect the 
public water system. This requirement will he at the discretion of the Florida Department of 
Environmental Protection or delegated county health department and is dependent upon the degree of 
hazard. 

3.2.5. Assembly Standards and Specifications - Any backflow prevention assembly required herein shall be of 
a make, model and size approved by the Name ofwater System. The tenn "Approved Backflow Prevention 
Assembly" shall mean an assembly that has been manufactured in full conformance with the standards 
established by the American Water Works Association titled: 

AWWAIANSI C5 10-07 Standard for  Double Check Valve Backflox' Prevention Assembly; AWWAIANSI 
C5 I 1-07 Standard.for Reduced Pressure Principle Backflow Prevention Assemblv; and, have met 
completely the laboratory and field performance specifications of the Foundation for Cross-Connection 
Control and Hydraulic Research (FCCHR)of the University of Southern California established by: 
"Specifications of Backflow Prevention Assemblies" - Section I O  of the most current edition of the Manual 
of Cross-Connection Control. 

Said AWWA and USC FCCCHR standards and specifications have been adopted by the water purveyor. 
Final approval shall be evidenced by a "Certificate of Compliance" for the said AWWA standards or a 
"Certificate of Approval" for the said USC FCCCHR Specifications, issued by an approved testing 
laboratory. 

The following testing laboratory has been qualified by the AWWA to test and approve backflow prevention 
assemblies and said qualification is adopted by the water purveyor: 

14 
182 



P 

r 

r- 

Foundation for Cross-Connection Control and Hydraulic Research 
University of Southern California 
KAP-200 University Park MC-253 1 
Los Angeles, California 90089-2531 

Testing laboratories other than the laboratory listed above will be added to an approved list as they are 
qualified by the AWWA. 

Backflow preventers that may be subjected to backpressure or backsiplionage that have been fully tested and 
have been granted a Certificate of Approval by said qualified laboratory, and are listed on the laboratory’s 
current list of approved backflow prevention assemblies, may be used without further testing or 
qualification. 

3.2.6. Testing and Maintenance Requirements - It shall be the duty of the customer at any premise where 
required backflow prevention assemblies are installed to have certified inspections and field tests made upon 
installation and at least once per year thereafter. In those instances where the water purveyor deems the 
hazard to be great enough, certified inspections or tests at more frequent intervals may be required. I t  shall 
be the duty of the water purveyor to see that these tests are made in a timely manner. 

These inspections and tests shall be at the expense of the water customer and shall be performed by a 
certified tester, as verified and approved by the water purveyor. The customer shall notify the water 
purveyor in advance when the tests are to be undertaken so that an official representative may witness the 
field tests if so desired. Backflow prevention assemblies shall be repaired, overhauled or replaced at the 
expense of the customer whenever said assemblies are found to be defective. The customer shall retain 
records of tests or repairs and forward a copy of such to the water purveyor within ten days of completion. 

Backflow assembly test reports will provide, at a minimum, the customer’s name, customer’s street address; 
type of assembly and location of the assembly on the property; manufacturer, model and serial number of 
the assembly; tester’s gauge manufacturer, test gauge serial number and date the gauge was last calibrated; 
detailed results of the test and clear indication of whether the assembly passed or failed; name and 
certification number of the tester and the date and time of the test. The water purveyor may also require that 
the tester include with the test report an endorsed statement to the effect that the test was performed 
according to required procedures and that the assembly was not exercised prior to testing. 

3.2.7.  Policy Adoption and  Existing Customers - All customers who have not entered into a water service 
contract with the water purveyor at the time of adoption of this policy, or who have previously entered into a 
water service contract lacking a sufficient cross-connection control component shall, within 30 days of 
being notified, either sign an updated water service contract or sign a separate written contract that properly 
registers the customer’s acceptance of assigned cross-connection control responsibilities, as defined by this 
policy. 

All presently installed backflow prevention assemblies which do not meet the requirements of this section 
but were approved devices for the purposes described herein at the time of installation and which have been 
properly maintained, shall, except for the testing and maintenance requirements under subsection 3.2.6, be 
excluded from the requirements of‘ these rules so long as the water purveyor is assured that they will 
satisfactorily protect the water purveyor’s system. Whenever the existing assembly is moved from the 
present location or requires more than minimum maintenance or when the water purveyor finds that the 
maintenance thereof constitutes a hazard to health, the unit shall be replaced by an approved backflow 
prevention assembly meeting the requirements of this section. 

3.2.8. Enforcement - Service of water to any premise may be discontinued if a customer timely refiises to 
provide a properly signed water service contract, fails to allow a cross-connection control survey or 
inspection of the customer’s premises, or fails to install, test or maintain a backflow prevention assembly 
required by this policy. If i t  is found that a backflow prevention assembly has been removed, bypassed, 01- if 
an unprotected cross-connection exists on the customer’s premises, service shall likewise be discontinued. 

15 
183 



Service to a customer may be discontinued immediately and without written notice if, in the opinion of the 
water purveyor, such action is necessary to protect public health or the public water supply. Service will not 
be restored until all circumstances, conditions or defects causing discontinuance of service are fully 
corrected. 

3.2.9. New Construction Plan Review - The water purveyor shall not provide water service to a newly 
constructed facility without first performing a cross-connection control hazard assessment of the premises 
and ensuring that the purveyor's water system is protected according to this policy. In lieu of such a hazard 
assessment by the water purveyor, receipt of a documented cross-connection control hazard assessment by a 
plumbing inspector of the governmental entity requiring a building permit may be utilized. The conditions 
for service established by this policy must also be satisfied. (See Section 3.2.1. of this policy.) 

3.2.10. Surveying and Retrofitting Existing Facilities - The water purveyor shall survey and retrofit existing 
facilities as follows, in the order described: 

Premises known to pose a high degree of cross-connection hazard or premises having facilities commonly 
associated with a high degree of cross-connection control hazard will be ranked from highest to lowest 
according to the relative degree of hazard. Higher ranked premises shall be prioritized for a cross- 
connection control survey and any corrective actions necessaty to ensure compliance with this policy. All 
premises known to have high hazard facilities shall be brought into compliance as soon as possible but no 
later than month(s) after adoption of this policy. 

Multi-family residences or commercial premises having no prior indication of posing a high degree of 
backflow hazard will receive a cross-connection control survey and brought into compliance with this policy 
as soon as possible hut no later than ~ year(s) after adoption of this policy. 

3 

All remaining premises, including single family residences for which the degree of cross-connection control 
hazard is not known, will receive a cross-connection control survey and brought into compliance with this 
policy as soon as possible but no later than - year(s) after adoption of this policy. In lieu of a cross- 
connection control survey, the water purveyor may, for single family residences having no known cross- 
connection hazards, rely upon a cross-connection control questionnaire, as properly completed and signed 
by the customer. 

Owners of facilities having existing fire-protection systems will be advised to have a registered professional 
engineer or certified fire-protection contractor check the hydraulics of the existing fire-protection system(s) 
to ensure that any installed backflow prevention assembly is compatible with the proper performance of the 
fire-protection system. 

The initiative to survey and retrofit existing facilities will continue until all premises served by the water 
purveyor have been inventoried and each premise has either received a cross-connection control survey or 
has, if a single family residence with no known cross-connection hazards, submitted a completed and signed 
cross-connection control questionnaire. 

3.2.10.1. Recurring Surveys and Inspections - All premises categorized as posing a high degree of cross- 
connection hazard will be re-surveyed at least once every ~ year(s). Multi-family and 
commercial premises not previously categorized as posing a high hazard shall be re-surveyed at least 
once every - year(s). Premises having only a single family residence, and not previously found 
to pose any type of cross-connection hazard, shall be re-surveyed at least once every ~ year(s). 
In lieu of a cross-connection control survey the water purveyor may, for single family residence 
premises having no known cross-connection hazards, rely upon a cross-connection control 
questionnaire, as properly completed and signed by the customer. 

, . 2 .  I I .  Training - The water purveyor shall ensiire that persons directly responsible for implementation of this 
policy have had, at a minimum, training in basic cross-connection concepts and cross-connection control 
practices. The University of Florida Center for Training, Research & Education for Environmental 
Occupations (UFITREEO Center) is an example of a facility that may be utilized for this type of training. 

16 
184 



Training offered by comparable training institutions may be substituted. 

r- 

r 

3.2.12. Public Education - The water purveyor shall provide customers with educational information concerning 
cross-connection control and the water purveyor’s cross-connection control program. New customers shall 
he provided written educational information upon initial connection. Existing customers shall receive 
educational information at least once every - year(s). At a minimum, the following information will be 
included in public education initiatives: 

The nature of the public health risk posed by actual or potential cross-connection hazards 
The fact that the water purveyor is responsible for protecting the public water system from 
contamination and bas policies relating to cross-connection control 
The fact that the customer is responsible for preventing a contaminant from entering their plumbing 
system and thereafter entering the public water system 
The fact that customer’s need to be aware that the installation of a backflow prevention device or 
assembly on their premise causes their plumbing system to be a closed system and closed systems are at 
greater risk for damage or harm due to thermal expansion that may be caused by water heaters or 
boilers. Notice that it is important that such customers perform routine testing of temperature and 
pressure valves on water beaters or boilers and that they may wish to contact a plumber for an 
evaluation of their water system in relation to thermal expansion, as well as any other plumbing 
considerations unique to the customer’s property 

3.2.1 3. Backflow Incident Reports - The water purveyor shall investigate backflow incidents specifically as 
such and shall maintain investigatory and corrective action records in a file separate from customer 
complaint investigations or other investigations determined to not be related to a backflow incident. 

3.2.14. Backflow Incident Response Plan ~ The water purveyor shall, upon becoming aware of an actual or 
suspected backflow incident, perform the following actions: 

Locate the source of the contamination 
Isolate that source to protect the water distribution system from further contamination 
Determine the extent of the spread of contamination through the distribution system and provide timely, 
appropriate notification to the public and to regulatory agencies 
Take corrective action to clean the contamination from the distribution system 
Restore service to the customers 

3.2.15. Record Keeping - Cross-connection control related records shall be retained for a minimum of ten years 
and shall be available for review by regulatory agencies when requested. At a minimum, the following 
records shall be maintained: 

3.2.15.1. Cross-Connection Survey Reports and  Customer Questionnaires - Cross-connection survey 
reports or hazard assessments and customer questionnaires shall he created and maintained on 
approved forms. Such forms shall make clear the type and degree of hazard present upon the 
premises, and minimum type of backflow assembly required. 

3.2.15.2. Inventory - T h e  water purveyor shall maintain, in a spreadsheet format, written inventory of all 
required backflow prevention assemblies present in the water system. Such information will include a 
description of the hazard isolated at each applicable premise, the location of each hackflow assembly 
or air gap, the type of backflow prevention assembly and, ifnot an air gap, information describing the 
size, make, model and serial number of installed backflow assemblies. The most recent test date or 
cross-connection control survey or received questionnaire (if applicable) of each required assembly 
will he noted recorded. 

3.2.15.3. Test Reports and Certified Testers ~ Backflow assembly test, maintenance and repair reports 
shall be retained. Documentation supporting the credentials of certified testers will be retained. 

17 
185 



3.2.15.4. Public Education and Training- Copies of materials used to convey to consumers information 
about cross-connection control and their responsibilities shall be maintained. The dates such 
information is disseminated shall be recorded. Documentation supporting the credentials and training 
of the water purveyor’s cross-connection control program personnel, including any sub-contracted 
personnel, shall be retained. 

3.2.15.5. O the r  Documentation ~ Copies of all other cross-connection program documentation will be 
retained, including service contracts, notifications to customers, enforcement actions, backflow 
incident reports and other related activity. 

3.2.16. Budgeting -The water purveyor shall ensure that all the actions necessary to implement this policy are 
budgeted and that monies are available as necessary. The water purveyor shall adjust water rates as may be 
necessary to fully implement this cross-connection control policy and meet state and local requirements. 

3.2.17. Reclaimed Water ~ Reclaimed water is currently not available in the water purveyor’s service area. At 
such time as reclaimed water may be available to premises served by the water purveyor this policy will be 
amended or modified as necessary to protect against potential backflow from reclaimed water. 

3.2.1 8. The water purveyor is authorized to make all necessary and reasonable rules and policies with respect to 
the enforcement of this policy. All such rules and policies shall be consistent with the provisions of this 
policy and shall be effective upon adoption. 

The foregoing policy was approved and adopted by on the - day of ,20-. 

r. (Signature) 

Printed Name Printed Title 

18 
186 



P 

AOUA.. - 
Chris Rossing 
FDEP Central District 
33 19 Maguirc Blvd. Suite 232 
Orlando. FL  32803-3767 

RE: Reply to Sanitary Survey 
Harmony Homes WTP 
PWS ID No. 3590497 
Seminole County 

Dear Mr.  Rossing: 

Aqua Utilities Florida, In=. T: 352.787.0980 
1100 Thomas Avenue F. 352.787.6333 
Leesburg, FL 34748 w.aquautilitiesflorida.com 

This letter is in response to your  inspection of  the facility referenced above on  October 29, 2008. 

1 .  Thc valve exercising plan is attached to this letter. 

2.  The valve exercising records are attached. 

3. T h e  flushing program is attached. 

4. T h e  most recent flushing records are  attached. 

5 .  T h e  disinfectantidisinfection byproducts monitoring plan is attached 

6. T h e  lead and copper sampling plan is attached 

7. T h e  cross conncction control plan is attached. 

If you have any questions, please contact me at (352) 435-4029 or  by e-mail at 
PAFarris@aquaamerica.com. Thank you. 

Sincerelv. 

*Jm 
Patrick A. Farris 
Environmental Compliancc Specialist 
Aqua Utilities Florida, Inc. 

Enclosure: Requested records 

cc:  Will Fontaine, via c-mail 

/- 

An Aqua America Company 

187 



AQUA UTILITIES FLORIDA 
ISOLATION VALVE EXERCISING PLAN 

Purpose: 

T h e  purpose of this program is to insure the reliability of the isolation valves within the potable 
water distribution system. 

Intent: 
The intent of this program is to  provide minimum guidclines to operations personnel for 
maintaining the valves in good working order. T h e  valves are designed to  minimize the 
possibility of contamination in the event of a main break or  other dilemma. 

Exercise plan: 

There are two valves in this system. One  is located at the water treatment facility and one  is 
located at the interconnect with the City of  Altamonte Springs. Each isolation valve will b e  
exercised fully at a minimum of annually. In the event a valve should not work properly, that 
valve will be repaired or  replaced. Records shall be maintained of  isolation valve exercising 
either in the operation and  maintenance log book or on thc form included in this plan. 

188 



-- 
E 

r E 

Isolation Valve Location 

Altamonte Springs interconnect 
2” 
Inline @ plant 

3” 

Working I If “N” for column 3, 
Properly (Ynu) 1 Repaired or Replaced 

I 

189 



Harmony Homes PWS Flushinp Plan 

Location 
120 Plymouth Ave  / Mercury St.  
109 Mercury St. 
101 Ford Ave.  

Purpose 

T h e  purpose of this program is to  insure the quality of the potable water provided to the Aqua 
Utility Florida, lnc.  customers in the Harmony Homes  service area. 

Frequency 
Monthly 
Monthly 
Monthly 

Intent: 
The intent o f  this program is to provide minimum guidelines to  operations personnel in daily 
operations. Specific conditions in the distribution system may dictate additional flushing and 
monitoring. 

Distribution Svstem Monitoring, Action Levels, & Actions: 

Tuble 1. Distribution System Action Levels and Actions 
Parameter Goals 1 Action Level 1 Action 

I < 0.5 mgil Residual / Free I 0.8mg/l - 2.0mg/l 1 Inc. c12 dosage / cont. flushing to 0.5> 

/-- 

Manual Flushing: 

The following locations shall b e  manually flushed as  indicated helow until water is visibly clear 
and an acceptable chlorine residual is  achieved. 

Flushing frequcncy may be increased at any time should conditions dictate in order to  improve 
water quality. Customer complaints for occurrences of discolored water, taste and odor are 
typically caused by loss of chlorine residual. Manual flushing must be conducted in order to 
increase the chlorine residual per Table 1 above. 

Implementation: 

The flushing program is currently being implemcnted in the Harmony Homes watcr system and  
shall rcmain in effect as long as the system is on free chlorination 

190 



\ 

191 



192 



I I I I I I I I 2.000 I FP 

2.wo FP 

193 



AQUA 

I 1 ,,ow I 
Flushing ,mend: 
FluSnlng P'cg"" FP customer Campla#", cc 
Line ReDa8r LR Mal" Clearance MC 
Canhanor Use C" (explain ofhers) 

194 



STAGE 1 DlSlNFECTANTSlDlSlNFECTlON BYPRODUCTS RULE MONITORING PLAN 
FOR GROUND WATER SYSTEMS' 

System Name: Harmony Homes 

PWS ID Number: 3590497 

County: Seminole 

Contact Person: Bill Trendel 

Phone Number: 

._ 
S E C T I O N  2: S Y S T E M  C H A R A C T E R I S T I C S  

.. - SYSTEM TYPE I POPULAliON DATA 

Cell (optional):407-509-8398 

Community I Total Population Served'*: I 158 

Ground 

Purchased 

I 0 I Non-Transient, Non Community Number of Service Connections- 

How Many Wells? 1 

Whdesale System Name 

M e s p l n g s  If finished or raw water is purchased from a 
wholesale system(s), indicate the name and 
PWS ID Number for the system. 

~ 

61 

Oct. 2003 
Consecutive 

Effective Date of Population Data 

"In accordance with 62-550.821(2)(a), the number of persons served by a wholesale system must include the number 
P of persons served by the consecutive systems that receive finished water from the wholesale system. 

The Stage 1 DIDBP Rule a applies to TWS that are using chlorine dioxide. 2' 

SECTION 3: SOURCES OF RAW WATERlNUMBER OF TREATMENT PLANTS: - 

Total number of water treatment plants = 

+ 

+ 

In accordance with 62-550.821(5), an entry point from a wholesale system to a consecutive 
system is considered a plant for the consecutive system. 
If your system has submitted a request in accordance with 62-550.821 (5)(a) or 62- 
550.821(9), F.A.C. to consolidate multiple entry points from a wholesale system or multiple 
plants treating water from multiple wells in the same aquifer as one treatment plant, please 
complete the TTHMIHAA5 consolidation table in Section 8. 
pleasenotethat~t~chlocinafionsta6asskuklnotbe~redassepamtewaterbeabnentphnt(s). 

PWS ID Number 

3590026 

2 

'Monitoring plans must be prepared in accordance with 62-550.821(11). F.A.C. This example format does not address the monitoring 
plan requirements for subpart H systems or for PWSs using chlorine dioxide or ozone. Example format prepared by the Florida 
Department of Environmental Protection and the Florida Rural Water Association. Effective date 09/30/03. 

r' 

195 



- S E C T I O N  4 :  D I S I N F E C T A N T S  
I N D I C A T E  T H E  D I S I N F E C T A N T S  U T I L I Z E D  I N  T H E  T R E A T M E N T  ’ 

P R O C E S S  A S  A D I S I N F E C T A N T  O R  O X I D A N T  ( C H E C K  A L L  T H A T  
A P P L Y 1  - 

0 Other (Specify’) 

[XI Chlorine 

0 Chloramines 

If yes, indicate the number of addition points in 
your system: 

OCalcium Hypochlorite 

If chlorine is selected as the 
primary disinfectant, indicate 
the chlorine type below 

0 Chlorine Gas chlorination) 

Does your system have one or more 
disinfection addition points afler the entrance to 
the distribution system? (Le. booster 

0 yes 
[XISodium Hypochlorite No 

Monitoring plans must be prepared in accordance with 62-550.821(11), F.A.C. This example format does not address the monitoring plan 
requirements for subpart H systems or for PWSs using chlorine dioxide or ozone. 
I 

__ __ - -......I______..- -...--I_ 
S E C T I O N  5: S C H E M A T I C  D R A W I N G  OF T H E  D I S T R I B U T I O N  
S Y S T E M  

In accordance with Rule 62-550.821(11) (e) attach a schematic drawing of the system’s distribution system. The 
schematic drawing at a minimum, must include the following information: (An example is provided below) 

Entry points to the distribution system (i.e. water treatment plants and, if the system is a consecutive system, entry 
points from the wholesale systems) 

Finished water storage facilities and booster chlorination facilities 

Sampling locations identified and numbered 

.- 

196 



_____-__ 
[ S E C T I O N  6: D I S T R I B U T I O N  S Y S T E M  C H A R A C T E R I S T I C S  I ~ __. __ . - __ .- 

In accordance with 62-550.821(1 l)(n F.A.C.. provide a summary of typical distribution system operating characteristics. 
The summary should address seasonal operating characteristics and identify the areas where average and maximum 
residence times are expected to occur in the distribution system. Provide a brief explanation of why you believe the 
locations that you selected represent the maximum residence time(s). (You may have more than one location to 
represent your maximum residence time sampling point.) For example, "the maximum residence time is located in an 
area with several dead-ends"; "in the summer months few residents are served by our water system resulting in 
extended residence times", etc). 

This system operates within a residential community. These residents are primarily year round residents and 
demand is consistent throughout the year. The areas where average and maximum residence times are expected 
are at sample location 5. This is due to their location in relationship to the water treatment plant and the Sanbndo 
u 6 l i l n t ~ .  The interconnect is used only infrequently consequently only one sample site was designated. 
See the Harmony Homes chart below for details of yearly demand within this system. 

I Harmony Homes, Plant # 326 
Seminole County, St. John's District 

250,000 125.00 

20.00 

15.00 $ 
v) 
0 

- - - 
10.00 : 

l? 
._ 

5.00 

0.00 
Now02 Dec-02 Jan-03 Feb-03 Mar-03 Apr-03 May- Jun-03 Jul-03 Aug-03 Sep-03 Oct-03 

03 

Max Day Demand =Average Day Demand Ann A \ ~ J  Day DernanFuRCE 
j -Total Rainfall 
1 +Max Day Allocation 

-0- Max Day Capacity 
--.-Peak Month Allocation 

-)AADaily Allocations Writs  &horn 

_- 

197 



Sample 
ID 

Number 

1 

Analysis Information 
(Indicate one of the following) 

Sample Sampe Sample(s) will be analyzed by: 

(Frequency) Method Preservation 2. A person under the direct 
Requirements supervision of a licensed 

Sample Location Time Analytical Handling 8 1. A licensed operator 

operator 
3. Analyzed at a certified labaratoty 

SM4500 Noh€ licensed operator C G  Water Plant POE Daily 

I 4 I 111 DeSoto Avenue 1 Bi-Monthly I SM4500 ri c I NONE I licensed operator 

_ .  - 
SM4500 NONE 

SM4500 NONE 

CI G 2 106 Plymouth Avenue Bi-Monthly 

3 304 Magnolia Drive Bi-Monthly PI P 

licensed operator 

licensed operator 

t=+ 

5 

6 

t 

"I u 

SM4500 NONE 

SM4500 NONE 

licensed operator 

licensed operator 

CI G 

CI G 

121 Ford Avenue Daily 

Daily Altamonte Springs 
Interconnect 

t 1 t 
r. 

198 



System 
Population 

Ground water 
system serving at 
least 10,000 
persons 

Indicate the 
month(s) that 

samples will be 
collected 

July 

Ground water 
system serving 
less than 10,000 
persons 

Conditions for Increased 
Monitoring 

N/A 

If the sample (or average 
if more than one sample 
is collected) exceeds the 
MCL, the system must 
increase monitoring to 
one sample per treatment 
plant per quarter, taken at 
a point representative of 
the maximum residence 
time 

Minimum 
Monitoring 
Frequency 

One sample per 
quarter per 
treatment plant 

One sample per 
year per 
treatment plant 
during the 
warmest month of 
water temperature 

.ING F R E Q U E N C ~  

Sample Location(s) 

Locations representing 
the maximum residence 
time' 

Locations representing 
the maximum residence 
time' 

1 

.... ii .,., "... . @+f&f$$: 

. .,.. ,.,,. r".;::"' : 

Minimum 
Number of 
Samples 
Required3 

1 

Number of 
samples 

your facility 
will collect 

1 

If your system has submitted a request in accordance with 62-550.821(9), F.A.C. to consider multiple plants treating water from multiple wells in the same aquifer 
as one treatment plant, please complete the TTHM / HAA5 system consolidation information table below. Consecutive systems with multiple entry points into their 
distribution system that have requested to be considered as one plant should also complete the consolidation table below. (In accordance with 62-550.821(5), an 
entry point from a wholesale system to a consecutive system is considered a plant for the consecutive system.) 

1 

~ 

'Locations representing maximum residence time. If the system elects to sample more frequently than the minimum required, at least 25 percent of all samples 
collected each quarter (including those taken in excess of the required frequency) must be taken at locations that represent the maximum residence time of the 
water in the distribution system. 

3Multiply the number of treatment plants by one (1) to obtain the minimum number of compliance samples required annually, 

Date Request Submitted Plants or Wholesale 

Consecutive System 



ANALYSIS INFORMATION 

Laboratory Name 

0 
0 
N 

i 



i; 
N 

I I I I I I I i 
I I 1 I I 1 I 1 

'The analytical method selected for HAA5s affects the maximum holding time. 

i ! 



Free-Stanoaro Metnoos \SM) 
4500-CID. CL F 4500-C1 G 
(DPD Colormetric) 

Chlorine > 500 mL Plastic 
or Glass NIA 

Grab sample. Either free or 
total residual chlorine 
measurement is acceptable 

None 
Analysis should be 
completed within 15 
minutes of collection Combined- SM 4500 CI D, F, 

G 

Total-SM 4500-CI D. E, F. G, I 

Grab sample. The residual 
measurement must be 
combined or total chlorine 

Analysis should be 
completed within 15 
minutes of collection 

> 500 mL Plastic 
or Glass 

Standard Methods 4500C1 D, 
4500CIE, 4500CL F4500-C1 I 
4500-C1G-(DPD Colormetric) 
ASTM Method D 1253-86 

€PA Method 552.1 

None NIA Chloramines 

>IO0 mL amber 
alass 28 days @ 4 C  +H&L (ammonium 

chloride) Review 
he specific method 

for rnax holding 
-resew ation 

procedures 

>50 mL amber 
glass EPA Method 552.2 Teflon-lined 

seDtum HAAS 7-14 days @ 4 ~ C  

9 days @ 4 C  to 
extraction, 21 days 
to analysis @ -11'C 

Sample should be 
analyzed within 15 
minutes of collection 

bubbles 
3 Sample disinfectant at time 40-60 mL glass 

vial Standard Method 6251B of collection 

All methods allowed in 40 CFR 
141.23(k)(l) including but not 
limited to Standard Method 

4500 H 6,  €PA Method 150.1 
& 150.2 

PH Plastic or Glass NIA Grab Sample None 

40-120 m l  
Glass vial 

Teflon- lined 
septum 

1 Samples must  be 
dechlorinated prior to 
acidification. 

2 Sample residual 
disinfectant at time of 
collection 

14 Days @ 4'C EPA Methods 502.2, 524.2 

2echlorination with 
Na2S203 and 

acidification using 
HCL to pH <2 

Sodium sulfite or 
UHaCL (ammonium 

chloride) with a 
phosphate buffer 

(pH = 4.5-5.5) 

TTHM 

60 mL 
Glass vial 

Teflon- lined 
seDtum 14 Days @ 4.C EPA Method 551.1 

\ 
i 



S E C T I O N  12 :  M O N I T O F  
G R O U N D  W A T E R  S Y S T  

ROUTINE 
MONITORING 
FREQUENCY 

PARAMETER APPLlClBlLlTY 
CRITERIA FOR 
REDUCED 
MONITORING 

Chlorine1 PWSs that use the 
Chloramines disinfectants 

At the same time and 
location and frequency 
as total coliform sampling 

One samplei 
per quarter1 
per treatment plant 

Monitorin ma not be reduced, " Not Applicable - 
One sample/ 
per yeari 
per treatment plant at 
maximum residence time 
location(s) in the distribution 
system during the month of 
warmest water temperature. 

< 50% of the TTHM 8 
HAA5 RAA MCLs 
- 

Ground water 
s y s t e m s 
serving at least 
10,000 
persons Total 

Trihalomethane 
s (TTHMs) 8 
Haloacetic Acids 
5 ( HAA5s) Ground water 

s y s t e m s 
serving fewer 
than 10,000 
persons 

2 - 

$: $ 5 
$2 5 
z g Zm 01 

2. i5 

[u 

C ?  
5 

I N G  S U M M A R Y l C O N D l T l O N S  F O R  R E D U C E D  M I  
iMS'  

- < 50% of the TTHM 8 
HAA5 RAA MCLs for 2 
years 

OR 
<25 % of the TTHM 8 HAA5 
RAA MCLs for 1 veal 

One sample1 
per treatment plant/ 
during the month of the 
warmest water 
temperature - 

One sample/ 
Every 3 years1 
At max residence time 
location(s) in the distribution 
system during the month of 
warmest water temoerature. 

REDUCED MONITORING 
FREQUENCY' 

N l T O R l N G  F O R  

S YOUR SYSTEM 
30NDUCTING ROUTINE, 
?EDUCED, OR INCREASED 
MONITORING? 

Routine 

1 Please review 40 CFR 141.132 "Monitoring Requirements"f0r complete details on routine and reduced monitoring requirements 

'In accordance with 40 CFR 141.132(5)(b)(l)(iii), systems on reduced monitoring may remain on a reduced schedule as long as the average of all samples taken in a year 
(for systems monitoring quarterly or more frequently) or the result of the sample (for systems monitoring annually during the month of the warmest water temperature) is no 
more than 0.060 mglL and 0.045 mg/L for TTHMs and HAA5s respectively. Systems that do not meet these criteria must return to routine monitoring. 



S E C T I O  N I 3 : METHOD FOR CALCULATING COMPLiANCE FOR MAXIMUM RESIDUAL 1 
DISINFECTANT LEVELS (MRDL) (CHLORINE AND/OR CHLORAMINES) E- ~. - 

,,-- 

Sample Locations: Within the distribution system at the same time and locations where samples for total coliform 
are collected in accordance with 62-550.518, F.A.C. 

Compliance Determination: In accordance with 40 CFR 141.133(~)(1), compliance is based on a running annual 
arithmetic average computed quarterly, using the monthly averages of all samples collected 

How to Determine Compliance with the MRDL: 

1. Each month, add together the disinfectant residual results of all the samples taken during the month at the total 
coliform sampling locations. Divide by the total number of total number of samples. This is your monthly 
MRDL average. 

2. Determine the running annual average. To determine the running annual average, add the twelve most recent 
consecutive monthly MRDL averages together, then divide by twelve. This is your running annual average. 

3. Compare your running annual average to the MRDL for chlorine / chloramines of 4.0 mg/L. If your running 
annual average for the MRDL is less than 4.0 mg/L, the facility is in compliance with the maximum residual 
disinfectant level. 

An example MRDL compliance calculation is provided below. The results are listed in mg/L. 

I Month I Eph:y I Reporting the MRDL to the Department 

t 

+ 

t 

Report your Monthly MRDL results to the 
Department on a quarterly basis. 
Submit the quarterly RAA within 10 days of the end 
of each quarter 
For example, January-March 2004 results are due to 
the Department on April 10,2004. 

The running annual average is 3.2 mglL. Therefore, the system in the example is in compliance with the MRDL of 
4.0 mg/L. 

204 



FOR CALCULATING COMPLIANCE WITH ,-. CONTAMINANT LEVELS FOR TTHMS AND HAA5 

Quarter 

Ql=Jan- 
Mar 

m p l ' a n c e  Determ nation. In accoraance with 40 CFR 141.133(bj(l j ,  for systems mon toring quarterly (gramd 
water systems serving > 10,000 persons] comp ance is based on a running annual averaqe computea quanerly, 
us ng tne qJarter.y artthmet c averages of at samples collected by me system 

For systems monitoring less freqbently than qbarter.y: (ground water systems (GWS) sew ng less Inan 10,000 
persons tnat monitor annua tyj comp 'ance is demonslrated i f  the sing e sample collected in the month of tne 
warmest water temperature at a ocataon representing the maximum resldence t me 1s n compliance witn the MCL 
of 0.080 mgrL lor TTHMs and 0.060 mglL lor HAA5. I f  the average 01 these samples exceeas tne MCL the facility 
IS not immediately out of compliance. Tne system must increase 10 quarterly monitoring immediately Compliance 
is then based on 1ne running annual average, computed quarter y, s i n g  a I of the quarterly sample results. (Note if 
the sum of fewer than four quarters of data exceeds 0.320 mg/L for TTHM or 0 240 mg!L for HAAS. then tne system 
is immeaiately in vtolation since tney wi I exceed tne applicable MCL even i f  the remaining qmrters are zero.) 

TTHM TTHM Number of 
Sampling 

Points 

3 

Quarterly Average Running Annual Average 

50+45+39 =45  
3 

How to Determine ComDliance with the MCLs for TTHM and HAA5 for Svstems Monitorinq Quarterlv: 

I _  

a+ 49+ 43 .= 5Q: 3"- . , .  . e  : .*a. .,:.;., T A W - '  . 
. .  Jm. . .  .s 

1. Determine the quarterly average. To calculate the quarterly average, add together the concentrations of all 
samples taken during the quarter (Please note that TTHM and HAA5 samples should be averaged separately.) 
Divide by the total number of samples to obtain the quarterly average. 

2. Determine the running annual average. To determine the running annual average, add the four most recent 
consecutive quarterly averages together, then divide by four. This is your running annual average. 

3. Compare your running annual averages far TTHM and HAA5. If your running annual average for lTHM and 
HAA5 is less than or equal to 0.080 mg/L or 0.060 mglL respectively, the facility is in compliance with the - MCLs. 

0 1  Average = 45 
0 2  Average = 50 
0 3  Average = 84 
Q4 Averaqe = 70 

45 + 50+ 84 + 70 = 62 ! 7 5 + 8 0 + 9 8 = 8 4  
3 

Q3 =Jul- 

The running annual average for T H M  in this example is 62 ug/L. Therefore, the system is in compliance with the 
MCL of 80 ug/L. 

205 



PWS SAMPLING PLAN FOR LEAD AND COPPER TAP SAMPLES AND WATER 
QUALITY PARAMETERS - -  

See page 6 for instruction~ 

3,301 to 10,000 
SO1 to 3.300 
I01 to 500 

* The minimum number o f  tap sample sites f o r  lead and copper (LC) and wufer quuliryparameter (WQP) distribution sysfem sample 
sites is based on a system'spopulation interval, which is selectedfrom the table below. For the purposes of thisform, the 
popularion served is the sum ofthe number ofpermanent residents and the number ofadditional non-fransient ~ersons  to whom the 

D 40 3 
E 20 2 
F I0 I 

I less than IO1 I G I 5 I I I 

Locate and review existing plans, drawings, and reports of the water system and also those kept by county or municipal building 
departments or code enforcement offices to identify available sampling sites and the total number of lead service lines in the 
distribution system. 

A. Identification of Interior Plumbing Material Types 

Identify single-family and multiple-family residences and buildings that have interior plumbing containing lead pipe, copper pipe 
with lead solder installed after December 31, 1982, or copper pipe with lead solder installed before January 1, 1983; and identify 
structures with brass faucets and those with point-of-entry or point-of-use devices. 

Required sources of review (check after review): 
Plumbing or building codes. 
Plumbing or building permits. 

Contacts within the building department, inunicipal clerk's 

Optional sources of review (check those utilized): 
Interviews with building inspectors. 

0 Survey of service area plumbers about when and where 

Survey of residents in the sections of the service area 
lead solder was used froin 1983 to the present. 

where lead pipe andlor copper pipe with lead solder is 
suspected to exist. 

office, or State regulatory agencies for historical documentation 
of the service area development. 
Review of drinking water sampling results, such as those from 
lead testing in schools. 

Interview of local contractors and developers. 

Pa e l  
286 



PWS SAMPLING PLAN FOR LEAD AND COPPER TAP SAMPLES AND WATER QUALITY 
PARAMETERS 

1 PWS Identification Number: 3590497 I 
r'- 

B. ldentification of Lead Service Lines and Components with Lead Content 

Identie the number and location of lead service Lines and identify the location of water distribution system components that 
contain lead. 

Required sources of review (check after review): 
Distribution system maps and record drawings 

Information collected on the presence of lead and copper as 
required under 40 CFR 141.42, Special Monitoring for 
Corrosivity Characteristics. 

[XI Capital improvement plans or inaster plans for distribution 
system development. 
Current and historical standard operating procedures or 
operation and maintenance manuals for the type of materials 
used to install service connections. 

[XI Utility records, including meter installation records, customer 
complaint investigations, and other historical documents, that 
indicate or confirm the location of lead service connections. 

susceptible to lead in drinking water. 
[XI Drinking water sampling results that indicate that a Structure is 

Optional sources of review (check those utilized): 
Interviews with utility employees familiar with past 

0 Service line sampling where lead service lines are 
construction practices. 

suspected to exist but their presence is 
confirmed. 
Review of permit files. 

otherwise 

0 A community survey. 

Interview of local pipe suppliers, contractors, and 
developers. 

Fill out the following Materials Snrvey Summary Table to summarize the results of the records review perfonned under Part 11 of this 

Partial Lead Lines 

Pa e 2  
2%7 



PWS SAMPLING PLAN FOR LEAD AND COPPER TAP SAMPLES AND WATER QUALITY PARAMETERS 
1 PWS Identification Number: 3590497 

the Materials Survey, develop a Lead and Copper Tap Sampling Plan by establishing a pool of potential sampling sites. Each plan must include at least the 
number of sites as shown in the table in the footnote under Pan I of this form. It is recommended that a system establish a sampling pool equal to I50 percent of the ininimiim 
number required to be sampled to secure a list of optional sites that can be sampled as replacement sites or as additional samples. List all identified sampling sites in the table 



20
9 



PWS SAMPLING PLAN FOR LEAD AND COPPER TAP SAMPLES AND WATER QUALITY 
PARAMETERS 

PWS Identification Number 3590497 
r ’  J 

A Site Selection Critena 

Whenever possible, lead and copper tap sample plans must include tier I sites exclusively. Explain the selection of other than tier 
I sites; and if sites were changed from one monitoring period to another, explain why the sites were changed (attach additional 
pages if necessary). There are no tier 1 or tier 2 sites available, therefore we used tier 3 sites 

B. Lead Service Line Sites 

When lead service line sites are identified, they must comprise at least 50 percent of the selected samples. Explain why the 
percentage of lead service line sites is not at least 50 percent of the required number of sampling sites (attach additional pages if 
necessary). NIA 

C. Water Quality Parameter Sampling Plan 

If any WQP distribution system sampling sites are 
distribution system sampling sites represent water quality throughout the distribution system based on the distribution of 
population, the different sources of water and treatment methods, and an even distribution of sampling throughout the six-month 
sampling period (attach additional sheets as necessary). NIA 

also microbiological sampling sites, explain how the selected WQP 

~~~~ 

I am duly authorized to sign this form on behalf of the PWS identified in Part 1 of this form. I certify that the infannation provided on 
this fonn is true and accurate to the best of my knowledge and belief. I certify that the inforiliation listed and checked in Part 11 of this 
form was used to perform the materials survey in order to identify the total number of lead service Lines in the PWS and to establish 
the sampling pool and sampling plans. 1 also certify that the number of lead service lines reported in Part 111 of this form is the total 
known number of lead service lines in the PWS and that the selected sampling sites in Part IV of this form are the highest risk sites 
available. 

10/19109 Patrick Farris Env. Compliance Specialist 
Signature and Date Printed or Typed Name Title 

Pa e 5  
*eio 



PWS SAMPLING PLAN FOR LEAD AND COPPER TAP SAMPLES AND WATER QUALITY 
PARAMETERS 

INSTRUCTIONS: This fonn shall he completed and submitted by community water systems (CWSs) and by non-transient non- 
community water systems (NTNCWSs). Complete all parts of this form, attach any maps and written narrative describing the 
sampling plan, and submit the completed form and any attachments to the appropriate Department o f  Environmental Protection (DEP) 
District Office or Approved County Health Department (ACHD) 30 DAYS PRIOR TO TlIE BEGINNING OF A SIX-MONTH 
MONITORING PERIOD FOR LEAD AND COPPER IN DRINKING WATER. All information provided on this form shall he 
typed or printed in ink. The DEP District Office or ACHD will notify a system of approval of a Sampling Plan in writing, which will 
provide the system notice to proceed. Submit a revised Sampling Plan using this form if any changes in the selection of sampling 
sites must he made. When no changes have been made, no resubmission is necessary prior to sampling during the next six-month 
sampling period. 

The following specific instnictions are for the table in Part 111 of this form. 

In A and B, show, by type of structure being seNed (i.e., single-family residences [SFR], multiple-family residences [MFR], or 
other buildings [BLDG]), the number of service connections to sites having the listed interior plumbing inaterial characteristics or 
the listed service line characteristics. In C, show, by type of structure being served, the number of service connections within 100 
feet of distribution system components containing lead. In D, show, by type of structure being served, the total number of service 
connections to available sampling sites. In E, show, by type of structure being served, the total number of service connections in 
the distribution system. 

The following specific instructions are for the table in Part IV of this form. 

ID. Enter a site identification number of up to three digits. 

TIER. Enter the tier number of each site. Lead and copper tap sampling sites are categorized as tier I ,  for the highest risk, to tier 2, 
3 ,  or 4 for successively lower risks. The tier categories are different for CWSs and NTNCWSs. For CWSs, tier I sites are single- 
family residences or child care facilities that contain either: copper pipe with lead solder installed after December 31, 1982, lead 
pipe, or a lead service line. Multiple-family residences are tier I when they comprise at least 20 percent of the strnctures served by 
the system. For CWSs, tier 2 sites include buildings and multiple-family residences that contain: copper pipe with lead solder 
installed after December 3 I, 1982, lead pipe, or a lead service line. For CWSs, tier 3 sites consist of single-family residences that 
contain copper pipe with lead solder installed before January I ,  1983. For CWSs, tier 4 sites are those that are identified as 
susceptible to lead or copper contamination but 
that contain: copper pipe with lead solder installed after December 31, 1982, lead pipe, or a lead service line. For NTNCWSs, tier 2 
sites are buildings that contain copper pipe with lead solder installed before January 1, 1983. For NTNCWSs, tier 3 sites are those 
identified as susceptible to lead or copper contarnination and are the same as CWS tier 4 sites. When too few tier 1 sites are 
identified, tier 2 sites must he located to develop the sampling plan and so on through tiers 3 and 4. 

TYPE, LOCATION, and CONTACT PERSON. Enter the type of structure in the Type column. Site types are identified as a 
single-family residence (SFR), a multiple-family residence (MFR), or a building (BLDG). Enter the street address ofthe site in the 
Location column and the name and phone number of the building or residence owner in the Contact Person column. 

LSL and HOME PLUMBING MATERIAL. Enter a "Y" in the LSL column to identi@ a site with a lead service line. The 
plumbing material must be identified for each site in the Home Plumbing Material column. Enter one of the following: 

II belonging to one of the other tiers. For NTNCWSs, tier I sites are buildings 

"Pbl" to identify a site with lead solder installed after December 3 I ,  1982; 
"Pb2" to identify a site with lead solder installed before January 1, 1983: 
"LP" to identify a site with lead pipe: 
"BF" to identify tier 4 sites (tier 3 for NTNCWSs) that have brass faucets; 
"WC" to identify tier 4 sites that have water coolers with lead content: 
"POE" or "POU" to identify tier 4 sites that have a point-of-entry or point-of-use treatment device, respectively; or 
"LC" to identify a tier 4 site within IO0 feet of a lead component in the distribution system. 

FIELD VERIFIED, SITE STATUS, and TRAINING STATUS. Show if the site's home plumhing or service line material has been 
field verified by a '9''' in the Field Verified column. Sites selected for sampling should be indicated by entering an "S" in the Site 
Status column. Optional sites are identified by an "0." To be a selected site, there must he an agreement with the site building 
owner to sample himself or to have the site sampled by the system. All homeowners who will sample at the selected sites must 
receive training in sampling procedures. Indicate which homeowners have received training by a "Y" in the Training Status 
column. 

The following specific instructions are for the table in Part V of this fonn. 

ID NUMBER. Use a two-digit number as an identification number. 
LOCATION. The street address should be given as the site location. .-~ 

Pa e 6  
2? 1 



PWS SAMPLING PLAN FOR LEAD AND COPPER TAP SAMPLES AND WATER QUALITY 
PARAMETERS 

TARGET DATES. List target sampling dates for the two required sampling rounds to demonstrate how sampling will evaluate 
seasonal water quality differences. 

,- 

OEP corm 62-555 300112) 
Enecfive Augusl28.2003 

Pa e 7  
2'i 2 



AOUA.. - 
Utilities Florida 

CROSS CONNECTION CONTROL POLICY 

c 

August 2007 

213 



TABLE OF CONTENTS 

FORWARD 

SECTION 1 

SECTlON 2 

SECTION 3 

SECTION 4 

SECTION 6 

SECTION 6 

SECTION 7 

SECTION 8 

- SECTION 9 

SECTION 10 

INTRODUCTION 

OBJECTIVES 

RESPONSIBILITIES 

POLICIES 

INSPECTIONS 

DEFINITIONS 

APPLICABLE STANDARDS AND DESCRIPTIONS 

TESTING OF BACKFLOW DEVICES 

RESULTS OF NON-COMPLIANCE 

FIRE SYSTEMS 

References: 

A W A  - of Cross Connedion (M14) 
ASSE - American Society of Sanitary Engineem 
SBCC - souvlem Buildii Code (standard P l W ~ n g  Code) 
FCCCHR of USC - University of Southem California 

Foundation for Cross Connection control and 
Hydraulic Research (Manual for Cross Connection Control) 

214 



/-- 

FOREWORD 

This Manual of Cross-connection Control has been prepared by Aqua Utilities Horidu, Inc 
to establish an effective cross connection control program in Aqua Ulilitis Floridu, Inc. water 
service areas in accordance with directives issued by the Florida Department of Environmental 
Protection and directives issued on the F e d d  level. Responsibilities for the control of cross 
connections are shared by the consumer, Aqna Ulilitics Floriak, Inc  and the Florida Department 
of Environmental Protection, Aqua Utilities Florida, I n c  intends to supply the safest and best 
drinking water possible to its service areas through an ongoing quality p r o g r a m  of potable water 
delivery. The basic prucedure for insuring the proper functioning of the public water supply 
through a coordinated program to prevent pollution or contamhation of potable water supplies 
by cross-codons is contained herein. 

This manual supplements and extends present guidelines for Aqua Udllirics Florkk, Inc. potable 
water supply, treatment and distribution system by providing a means of detecting and 
eliminating unprotected cross-connections in the interest of public safety. Aqua Ufilitia Florida 
Inc. enjoys a positive relationship with its consumers. Community support is required for this 
program to be successfid. A a w  (Ifillitis Florida. h e .  encowages and promotes the education 
and commitment of its consumers in the area of cmss-conn&ion control. It is the intent ofAqua 
Utilities Florida, I n c  to implement the regulations and procedures as outlined herein. 

215 



Section 1 Introduction 

A cross connection is defmed as: 

system and any non-potable source or system through which baclctlow can oocur. Bypass 
arrangements, jumper C O M ~ C ~ ~ O ~ S ,  removeable sections, swivel or changeover devices, and other 
temporary or permanent devices through which, or because of which, backflow can occur are 
considered cross C O M ~ C ~ ~ O ~ S . ”  

r 

“any connection or structural arrangement between public or a consumer’s potable water 

1.01 Purpose 

The purpose of a cross-connection control program is to prevent waterborne diseases and 
contaminants firom entering the potable water distribution system and thus the water we drink. 
More exactly, the program is intended to prevent d e l i v d  water (water that has passed beyond 
the public water system and into the private distribution system of consumers) h m  re-entering 
the public distribution system and being subsequently delivered to other consumers. The 
program aims to protect Aqua Utilities Ronda, I n c  and its consumers from those water-using 
establishments which could possibly reduce the quality and safety ofAqm Uailitier FIorida 
Inc’s water supply Uuough backflow and I or cross connection. 

1.02 Legal Authority 

In Florida, the primary responsibility for safeguarding potable water quality on private property 
historically has been left to local health agencies and building inspection departments. The Safe 
Drinking Water Act created new authority through a requirement for all public water systems to 
have a cross-connection control program. Contained within the Rules of the Department of 
Environmental Protection, Chapter 62-555, Rule 62-55.360, Florida Administrative code, the 
State of Florida adopted the following policy: 

“Community water systems shall establish a routine crossconnection control program to detect 
and prevent cross-connections that create or may create an imminent and substantial danger to 
public health. Such program shall be developed using accepted practices of the AWWA manual. 
M14, Backilow Prevention and Cross-Connection Control.” Upon discovery of a prohibited 
crossconnection, public water systems shall either eliminate the cross-connection by installation 
of an appropriate backflow prevention device acceptable to the Department or shall discontinue 
service until the contaminant sauce is eliminated.” 

r- 

216 



,--. 1.03 Causes of Backflow 

Where cross-connections exist, protection against bacmow is needed to reduce the possibility of 
contamination. The causes of backflow cannot usually be e l i t e d  completely since backflow is 
often initiated by accidents or unexpected circUmStanCeS. However, some causes of backflow 
can be partially controlled by good design and informed maintenance. Listed below are the 
major causes of backflow as outlined under the two types ofbacldlow - Backsiphonage and 
Backpressure. 

A. Backsiphonage 

Backsiphonage is caused by reduced or negative pressure being created in the supply 
piping. A major cause of Backsiphonage is the interruption of the supply pressure. This 
will allow negative pressures to be created by water hying to flow to a lower point in the 
system. Another cause is und- piping. If water is withdrawn fiom a pipe at a very 
high velocity, the pressure in the pipe is reduced and the pressure dif€emtial created can 
cause water to flow into the pipe fiom a contaminated source. The potable water supply 
can thus become contaminated due to backsiphonage into the potable water supply 
creating the potential for serious health problems. 

The principal causes of backsiphonage are: 

B. 

1. 
2. Undersized piping; 
3. 

4. 

A line repair or break which occurs at a lower elevation than the service point; 

Lowered pressure in a water main due to a high withdrawal rate such as fm- 
fighting, water main flushing, or water main breaks, and 
Red&ed supply main pressure on the suction side of a booster pump. 

Backpressure 

Backpressure may cause backflow to occur where a potable water system is connected to 
a non-potable supply operating under a higher pressure by means of pump, boiler, 
elevation difference, air or steam pressure and so forth. 

The principal causes of backpressure are: 

1. 
2. 

3. 

4. 

Booster pump systems designed without backflow prevention devices; 
Potable water connections to boilers and and other pressure systems without 
backflow prevention devices; 
Connections with a non-potable system which may, at times, have a higher 
pressure; and 
Non-potable water stored in tanks or plumbing systems which, by virtue of their 
elevation, would create head sufficient to cause bacldlow if pressure were lowered 
in the public system. 

217 



BACKFLOW DUE TO BACKPRESSURE 

,- 

E 
> 
v) v) 

n 

Hydraulic Gradienl 

,- 
BacMow due  to backpressure. 

218 



c 
BACKSIPHONAGE DUE TO HIGH WITHDRAWAL RATE OF WATER 

Open Hydrant 

100 psi 
(690 kPa) - 

? 
m 50psi 
$ (345 kPa)' 
a 

3 

L 0 psi 
(0 kPa) . 

Hydraulic Grajienf 

219 



BACKFLOW DUE TO MAIN BREAK 

- 
hCkHOw due to main break. 

220 



Section 2 Objectives c 

The objectives ofAqua Utilities Florida, fnc. are as follows: 

1. To protect Aqua Utilities FIorida, Inc. potable water supply from the possibility of 
contamination or by containing, within its consumers’ private water systems, backflow 
through uncontrolled cross-connections into the public water system. 

2. To eliminate or control existing cross-connections, actual or potential, between the consumer’s 
on premise potable water system(s) and non-potable water system(s) plumbing fixtures and 
industrial piping systems. 

3. To provide a continuing inspection program of cross-connection control, which will 
systematically and effectively control all actual or potential cross-connections which exist 
presently or may exist in the future. 

4. To maintain an on-going public information program to educate the community on cross- 
connection control and to encourage consumer cooperation and coordination toward a 
successful cross-connection control program. 

Section 3 ResponsibiIity 

3.01 Water Purveyor 

Under the Safe Drinking Water Act and the Rules of the Florida Department of Environmental 
Protection, Rule 62-555.360, FAC, relating to cross-connection, the water purveyor has the primary 
responsibility of maintaining a cross-connection control program to prevent water from unapproved 
sources, or any other substances, from entering the public potable water system. Failure to implement 
such a program may result in enforcement by the Florida Department Environmental Protection 
against Aqua Utilities Florida, Inc. 

- 

3.02 Consumer 

The consumer’s responsibility starts at the point of delivery from the public potable water system (Le. 
just after the meter) and includes all of the consumer’s water systems. The consumer, at his own 
expense, is required to install, operate, test and maintain approved backflow prevention devices, as 
directed by Aqua Utilities Florida, Znc. The consumer must maintain accurate records of tests and 
repairs made to backflow prevention devices and provide Aqua Utilities Florida, fnc. with copies of 
such records. In the event of accidental pollution or contamination of the public or consumer’s 
potable water system due to backflow on or from the consumer’s premises, the consumer shall 
promptly take steps to confine further spread of pollution or Contamination within the consumer’s 
premises and is required to immediately notify Aqua Utilities Florida, Inc. of the hazardous 
condition. 

, - The consumer’s system shall be open for inspection at all reasonable times to authorized 
representatives ofAqua Utilities Florida, fnc. to determine whether cross connections or other 

221 



structural or sanitary hazards, including violations of these regulations, exist. When such a 
conditions becomes knows, Aqua UtiIities Florida, Znc. shall deny or immediately discontinue 
service to the premises by providing for a physical break in the service line until the consumer has 
corrected the condition(s) in conformance with state/provincial and city statutes relating to plumbing 
and water supplies and the regulations adopted pursuant thereto. 

3.03 Backflow Prevention Device Installation 

The installer's responsibility is to ensure proper installation of backflow prevention devices in 
accordance with the manufacturer's installation instructions and those furnished by Aqua UfiIities of 
Florida, Znc. The installer is also responsible to conduct a test of the device when it is installed, and 
is required to furnish the following vital data to Aqua UtiIities Florida, Inc. immediately after a 
reduced pressure principal backflow preventer @P), double check valve assembly (DCVA) or 
pressure vacuum breaker (PVB) is installed: 

service address where device is located 
owner 
description of device's location 
date of installation 
type of device 
manufacturer 
model number 
serial number 

Testing at the time of installation for all RP'S, DCVA'S, and PVB'S shall be performed by a certified 
backflow prevention device technician. Test results are to be provided immediately to Aqua UtiIities 
Florida, Inc. 

Section 4 Policy 

Aqua Utilities Florida, Inc. has the continuing authority to inspect all industrial, commercial and 
residential users of potable water, where pollution, health or system hazards may exist or be created; 
where materials dangerous to health are handled in tanks, piping systems, or other vessels on the 
premises, or where the water system is unstable and cross- connections may occur. The following 
policies to cross-connections will apply: 

or check valves may be used, provided this has the approval ofboth water suppliers and the Florida 
Department of Environmental Protection. 

Should the connection be between an approved public potable water supply and a 
service or other water supply which has, or may have, any material in the water dangerous to health 
that is, or may be, handled under pressure, subject to negative pressures, protection shall be an 
approved air-gap separation (AG). The air-gap shall be located as close as practicable to the service 
cock or other connection to the approved supply. All piping between such connection and air-gap 
shall be entirely visible. If these conditions cannot be reasonably met, the public potable water 
supply shall be protected alternatively with an approved Reduced Pressure principle backflow 
prevention device (W), provided the alternative is acceptable to Aqua Utililies Floridu, Inc. and the 
Florida Department of Environmental Protection 

1. Should the connection be between two (2) approved public water supplies, common gate 

2.  

P. 

222 



+ Section 5 Inspections 

5.01 Frequency 

Due to changes in models or components of equipment, methods of manufacturing and additions 
of plants, buildings, etc., water use requirements undergo continual change. As a result, new 
cross-connections may be installed and existing protections may be by-passed removed or made 
otherwise ineffective; therefore, an annual, biennial, or more !kquent detailed inspection by 
Aqua Utilities Fbrkia, Inc  of all water usage is required. In addition, all new building 
construction shall also be planchecked and inspected during installation by Aquo Ufifities 
F’loridu, Inc  to insure conformance with cross-connection control policy. 

5.02 New Construction 

All new construction plans and specifications for industcial or commercial facilities shall be 
submined to Aqua Utilaes Florida, Inc for evaluation to determine the degree of possible 
crossconnection hazards. Backflow prevention and mss-connection control shall be 
accomplished by a c o m b d o n  of plans review and field inspections. 

Aqua Utilities Floriak, Inc. will inspect and require testing and approve or disapprove the 
completed backflow preventer installation. Field inspections during constructl ‘on or immediately 
after will also serve to indentify hazards that were not apparent during plans review or were 
introduced during construction. 

After final approval of the installation and satisfactory test results, in accordance with mss- 
co~ectiolls rules and regulations, a report will be filed by tbe installer to Aqua UtiWes J%rida, 
Inc .  This report will include size, model, location, and all other pertinent details of the 
installation including satisfactory test results attested to by a certified tester. 

All non-residential construction of any building to be served by Aqua Utilities Florida, Inc. water 
system shall be planchecked and inspected by Agucr Urilitics Florida, be. for compliance with 
cross-connection control rules and regulations prior to connection to Aqua Utilities Florida, he. 
potable water main. 

For containment purposes, the following types of buildings shall have an approved backflow 
prevention device at the water service connection: 

r- 

1) Medical or Research Buildings 
2) 
3) Chemical related industries 
4) Wastewater Plants 
5 )  Metal plating facilities 

Morgues, mortuaries and autopsy facilities 

223 



r' 5.03 Emergency procedures 

If a consumer discovers a hazardous situation where contaminants are actually in the process or 
suspected of entering the distribution system of Aquu Ulililirs Horido, Inc. potable water 
supply, the consumer is authorized to take such immediate steps as necessary to correct the 
questionable existing hazardous condition. He is further Rsponsible for immediately notifying 
Aquu Utilitis Ruridu, Inc. of the need for flushing the contaminants out of the system. 

Aqua Utilities Horidu, Inc is authorized to take immediate steps deemed necessary to correct a 
hazardous condition; which shall include the right to immediately discontinue potable water 
service to premises where a hazardous condition may be Occurring. Such emergency steps, 
includmg discontinuance of potable watm service, may be taken without advance notice to the 
consumer. The consumer shall be notified as soon as possible thereafter if potable water sewice 
has been discontinued, and the matter simutanmusly brought to the attention ofAquu Utiliries 
Floridn, Inc.'s attorney and President.. 

Section 6 Dcfiitionr 

fi-eao s e m t i o n  - The term air-gap separation shall mean a physical separation between the 
free-flowing discharge end of a potable water supply pipeline and an open or non-pressure 
receiving vessel. An approved air-gap separation shall be a distance of at least two (2) times the 
diameter of the supply pipe measllTed vertically above the top rim of the vessel - with aminimum 
distance of one (1) inch. 

Ao~roved - a) The term approved, as herein used in reference to a water supply, shall mean a 
potable water supply that has been approved by the Florida hpartrnent of Envwmental 
Protection. b) The term approved, as herein used in reference to air-gap separation, a double 
check valve assembly or a reduced pressure principle backflow prevention device or method, 
shall mean as approved by Aquu Utilities Floridu, Znc 

Auxiliaw Intake - The term auxiliary intake shall mean any piping connection or other device 
whereby water may be secured from a source other than that normally used. 

Backflow - The term backflow, shall mean the undesirable reversal of the flow of water or other 
liquids, mixtures, gases, or other substances into or towards the distribution piping of a potable 
supply of water from any source or sources. 

Backilow mevention device - A backflow prevention device shall mean any emective device, 
method or construction used to prevent backflow into a potable water system. The type of device 
used should be based on the degree of hazard, either existing or potential, and identified by the 
condition which it is designed to prevent. 

224 



DIAGRAM - AIR GAP 

Airgapon tank. a 

Air gap on lavatory. 

225 



r‘ 
Backflow mevention device tester - ( Certified) - The term certifed backflow prevention device 
tester shall mean a person who has proven his / her competency to the satisfaction of Aqua 
Uti/ities Hurhfa, bc.. Each person who is certified to make competent tests or to repair, 
overhaul and make reports on backflow prevention devices shall be conversant with applicabale 
laws, rules and regulations, and sball have attended and successllly completed the TREE0 
( Training, Research, and Education for Environmental Occupations ) Certification program for 
backflow prevention device testers, or other USCFHR or DEP approved program. 

Backoressure - Backpressure shall mean any elevation of pressure in the downstream piping 
system (by pump, elevation of piping, or steam and/or air pressure) above the supply pressure at 
the point of cnsideration which would cause or tend to cause, a reversal of the n o d  flow 
through a backflow prevention device. 

Backsiohonaee - Backsiphonage shall mean a reversal of the normal direction of flow in the 
pipeline due to a negative pressure (vacuum) being created in the supply l i e  with the backflow 
source subject to atmospheric pressure. 

Consumer - Any member, person, firm or corporation using or receiving water from Aqua 
Utilirics Florida Inc.’s potable water system. 

Contamination - The team contamination shall mean an impairment of the quality of the potable 
water supply by sewage, industrial fluids or any other foreign substance to a degree which creates 
an actual hazard to the public health through the potential spead of disease or toxic materials. 

P- 

Critical level - The term critical level shall mean the marlung on a vacuum breaker which 
determines a minimum elevation above the flood level rim of the fixture or receptacle served at 
which the device may be installed. 

Cross-Connection - The term Cross-Connection shall mean any unprotected connection between 
any part of a water system used or intended to supply water for drinking purposes and any source 
or system containing water or substances that is potable for human consumption. By-pass 
arrangements, jumper connections, removable sections, swivel or change-over devices and other 
temporary or permanent devices through which or because of which “backflow“ can or may 
occur, are considered to be crosxonnections. 

Double Check Valve Assembly - The term double check valve assembly means an assembly of at 
least two (2) independently acting, approved, spring and weight loaded check valves with 
resilient discs for the intended purpose of preventing back pressure backflow in a water supply 
line. Assembly is usually furnished with test cocks for the field testing the tightness of the check 
valves. Some assemblies include a “vacuum breaker” to admit atmospheric air downstream of the 
assembly. The unit shall include tightly-closing ball-type or resilient seated valves located at 
each end of the device. 

226 



DIAGRAM- DCVA 

Shuton Valve t 

I I  

Shutoll Valve 2 

5% 
Check Vake 1 Check Valve 2 

Test bak 2 Test I Cock 3 / a I Test Cock 4 Test Cock t 

F h  * 
Double check valve assembly. 

227 



Fire SDrinkler Svstem - A sprinkler system, for fire protection purposes, is an integrated system 
of underground and overhead piping designed in accordance with fue protection and engineering 
standards. The installation includes one or more water supplies. 

Flood Level Rim - The edge of the receptacle h m  which water overflows is the flood level rim. 

H m d  - (De- of)  - The term, degree of hazard is a qualification of what potential and actual 
harm may result from C ~ O S S - C O M ~ C ~ ~ O ~ S  within a water -using facility. Establishing the degree 
of hazard is directly related to the type and toxicity of contaminaots that could possibly cause a 
“pollution” (non-health) or a ‘‘contamination’’ (health) hazard 

Hazard - [Health) - The term health hazard shall mean an actual or potential threat of 
contamination or pollution of a physical or toxic nature to the public potable water system or the 
consumer’s potable water system to such a degree or intensity that them would be a dangm to 
health. 

Hazard - (Plumbind - The term plumbing hazard shall mean a plumbing type cross-connection 
in a consumer’s potable water system that has not been properly pro- by a vacuum breaker, 
air-gap separation or other device. Unprotected plumbing type CKOSS-COMCX~~O~S are considered 
to be a health hazard. They include, but are not limited to, crossamection to toilets, sinks, 
lavatories, wash trays, domestic washing machines and lawn sprinkler systems. Plumbing type 
C ~ O S S C O M ~ C ~ ~ O ~ S  can be located in many types of struchues, including homes, apartment houses, 
hotels and commercial and industrial establishments. Such a COM&OII, if permitted to exist, 
must be properly protected by an appropriate type of cross connection contml assembly 

P 

/-. 

Hazard - IPollution) - The term pollution hazard shall mean an actual or potential threat to the 
physical properties of the water system or the potability of the public or the consumer’s potable 
water system, but which would not constitute a health or system hazard, as defined. The 
maximum degree of intensity of pollution to which the potable water system could be degraded 
under this definition would cause a nuisance, or be aesthetically objectionable, or could cause 
minor damage to the system or its appurtenances. 

Hazard - (System)- The term system hazard shall mean an actual or potential threat of severe 
danger to the physical properties of the public or the consumer’s potable water system, or of a 
pollution or contamination which would have a protracted effect on the quality of the potable 
water in the system. 

Lndustrial Fluid - The term industrial fluid shall mean any fluid or solution which may be 
chemically, biologically or otherwise contaminated or polluted in a form or concentration, such 
would constitute a health, system, pollution or plumbing hazard if introduced into an approved 
potable water supply. This may include, but not be limited to: polluted or contaminated used 
waters; all types of process waters and “used waters’’ originating from the public potable water 
system which may deteriorate in sanitary quality; chemicals in fluid form; plating acids and 
alkalies; circulated cooling waters connected to an opening cooling tower and/or cooling waters 
that are chemically or biologically treated or stabilized with toxic substances; contaminated 

228 



r 

n 

natural waters such as h m  wells, springs, streams, rivers, bays, harbors, seas, irrigation canals 
or systems, etc.; oils, gases, glycerine, paraf f i ,  caustic and acid solutions or other processes 
for fire fighting purposes. 

Industrial Pieing Swtem - Consumer’s - The term consumer’s industrial piping system shall 
mean any system used by the consumer for transmission of or to store any fluid, solid or gaseous 
substance other than an approved water supply. Such a system would include all pipes, conduits, 
tanks, receptacles, fixtures, equipment and appurtenances to produce, convey or store substances 
which are or may be polluted or contaminated. 

Met - The open end of the water supply pipe through which the water is discharged into the 
plumbing fixture shall be the inlet. 

Laboratow - Aot~roved Testing - Reference to an approved testing laboratory shall mean the 
Foundation for Cross-Connection Control Research of the University of Southern California, or 
any other laboratory having the equivalent facilities for both the laboratory and field evaluation 
of the devices a p p v e d  by the hexican  Water Works Association or American Society of 
Sanitation Engineers. 

Plumbing Svstem - The term plumbing system includes the potable water supply and distribution 
pipes; plumbing fixtures and traps; oil waste and vent pipes; building drains aod building 
sewers, including their respective connections, devices and appurtenances within the property 
line of the premises; and water-treating M water-using equipment. 

Point of deliverv - see service connection 

Pollution - Pollution shall mean an impairment of the quality of the water to a degree which does 
not create an actual hazard to the public health, but which does adversely and unreasonably affect 
the quality of the water for domestic use. 

Reduced Pressure Princi~le Backilow Prevention Device - RP -The term approved reduced 
pressure principle backflow prevention device (RP) shall mean a device containing within its 
structure a minimum of two (2) independently acting, approved check valves, together with an 
automatically operating pressure differential relief valve located between the two check valves. 
The fust check valve reduces the supply pressure a predetermined amount, so that during normal 
flow and at cessation of normal flow, the pressure between the checks shall be less than the 
supply pressures. In case of leakage of either check valve, the differential relief valve by 
discharging to the atmosphere, shall operate to maintain the pressure between the checks less 
than the supply pressure. The unit shall include tightly-closing ball type or resilient seated 
shutoff valves located at each end of the device and each device shall be fitted with properly 
located test cocks. 

Service Connection - The term service connection shall mean the terminal end of the public 
potable water system, is.,  where the water purveyor loses jusrisdiction and sanitary control over 
the water at its point of delivery to the consumer’s water system. Ifa meter is installed at the end 

229 



Shuton Valve t 

53 

DIAGRAM - RP 

Reduced-pressure principle baddlow-prevention assembly. 

230 



P- 

.-. 

of the service connection, then the service connection shall mean the downstream end of the 
meter. There shall be no unprotected takeoffs from the service line ahead of any backflow 
prevention device located at the point of delivery to the consumer’s water system. 

Vacuum Breaker - Nonuressure- Atmosoheric T m  - A vacuum breaker - nonpressm type is a 
vacuum breaker which is designed for use where it will not be subject to static line pressure. 

Vacuum Breaker - Pressure Type - a vacuum breaker - pressure type is a vacuum breaker 
designed to operate under conditions of static line pressure. The unit shall include tightly- 
closing ball-type or resilient seated shutoff valves located at each end of the device. 

Water - Potable The term potable water shall mean water from any source which has been 
investigated by the Florida Department of EDvironmental Protection and which has been 
approved for human consumption by the health authority having jurisdiction. Potable water is 
water of excellent quality intended for drinking, cooking and cleansing uses. This grade of water 
would conform to the water quality requirements of state and federal regulatory agencies. 

Water Pwervor - The term water purveyor shall mean the. utility owner or operator of the public 
potable water system supplying an approved water supply to the public. 

Water Suudv 4Aooroved) - The term approved water supply shall mean Aqua Utilities Florida, 
Inc. potable water system or any public potable water supply which has been investigated and 
approved by the Florida Department of Environmental Protection. In determining what 
constitutes an approved water supply, the Department of Environmental Protection has reserved 
f d  judgement as to its safety and potability. 

Water Supply 4Awiliawl- The term auxiliary water supply shall mean any waim supply on or 
available to the premises other than the purveyor’s approved public potable water supply. These 
auxiliary waters may include water from another purveyor’s public potable water supply or any 
natural source such as a well, spring, river, stream, etc.,or “used water” or “indusbial fluids.” 
They may be polluted or contaminated or objectionable and constitute an unacceptable water 
source over which the purveyor does not have control. 

Water SUDUIY - (Unauoroved) - The term unapproved water supply shall mean a water supply 
which has not been approved for human consumption by the health agency having jurisdiction. 

Water Svstem - (Consumer’s): - The term water system shall include any water system located on 
the Consumer’s premises, whether supplied by the public potable water system or an auxiliary 
water supply. The system or systems may be either a potable water system or an i n d d a l  piping 
system. 

Water System - (Public Potable) - The term public potable water system shall mean any publicly 
or privately owned water system operated as a public utility to supply water for domestic 
purposes. This system will include all sources, facilities and appurtenances between the source 
and the point of delivery such as valves, pumps, pipes, conduits, tanks, receptacles, fixtures, 

231 



DIAGRAM - PVB 

Pressure vacuum breaker assembly. 

232 



DIAGRAM-AVB 

Air Inlet Valve Canopy 

4tmospheric vacuum breaker assembly. 

Alr Inlet Valve Campy 
I 

Air Inlet Valve 
(closed) 

Shuton Valve 
(Optional) 

I 
Flow 

Under normal flow conditions the AVB seals against the air inlet seat. 

233 



equipment, and appurtenances used to produce, convey, treat or store a potable water for public 
consumption or use. 

Water -Ireclaimed) - The term reclaimed water means water which, as a result of treatment of 
domestic wastewater, is suitable for a direct beneficial use or a conbolled use that would not 
otherwise occur. Reclaimed water is also known as reuse water. (permitted under Part ILI of 
Chapter 62-610, F.A.C.) 

Water - ILTsed) - The term used water shall mean any warn supplied by a water purveyor from a 
public potable water system to a cons~mer’s water system after it has passed through the point of 
delivery and is not longer under the control of the water purveyor. 

Section 7 

Applicable Standma% and Lkscr@twns for Backflow Prevention Devices 

7.01 Applicable Standards 
The following specifications or requirements of approving agencies are recognized by Aqua 
Utilities Florida, Inc.. All backflow prewention devices and conditions of crossxmmction 
control shall be in compliance with the standards set forth by one or more of the following 
agencies. Aqua Utilities of Florida reserves the right to state which stanaards apply if and when 
conflicts between standards arise. 

AWWA - American Water Works Association (Manual M14) - ASSE - American Society of Sanitary Engineem 
FCCCHR of USC - Univrsity of Southern California, Foundation for Cross-Connection 

Control and Hydraulic Research (Manual for Cross-Connection Control) =- Southern Building Code Congress ( Standard Plumbing Code) 

7.02 Abbreviations for Protective Devices 
AG - Approved Air-Gap 
AVB Approved Atmospheric Vacuum Breaker 
BPWMV - Approved Backflow Preventer with Intermediate Atmospheric Vent 
DCVA - Approved Double Check Valve Assembly 
HBVB - Approved Hose Bibb Vacuum Breaker 
PVB - Approved Pressure Vacuum Breaker 
RP - Approved Reduced Pressure Principle Backtlow Preventer 
DCV - Approved Dual Check Valves 
DCV I LF - Approved Double Check Valve Assembly with Laboratoq Faucet 
DCVKBD - Approved Dual Check Valves for Carbonated Beverage 
DDCV - Approved Double Detector Check Valve 

234 



TABLE 7.1 

TYPE & APPLICATION TYPICAL 
DESCRIPTION 

DOUBLE CHECK Two independent check 
VALVE ASSEMBLY valves. Supplied with 

for low hazard ball-type or resilient 
connections seated shut-off valves 

and ball type test cocks 

DOUBLE DETECTOR Double check valve 
CHECK VALVE 
ASSEMBLY meter and double check 

for low hazard 
applications 

assembly with a water 

in by-pass line. 

DUAL CHECK VALVE 
BACKFLOW PREVENTER valves. Checks are 

Two independent check 

removable for testing. 

rJ w 
Ln 

for low hazard 
applications 

BACKFLOW PREVENTER Two independent check 
WITH INTERMEDIATE valves with lntermedlate 
ATMOSPHERIC VENT relief valve 

LABORATORY FAUCET & 
DOUBLE CHECK VALVE 
W/ INTERMEDIATE vacuum breaker and 
VACUUM BREAKER relief vent. 

Two independent check 
valves with intermediate 

in small pipe sizes for 
moderate to low hazard 

APPLICABLE 
INSTALLATION 

All crnu wnnectiow 
subject to backpressure 
where there Lc a low 
potential health h a r d  
o r  nuisance. Continuous pressure 

Fire protection aystem 
supply main. Detects 
leaks and unauthorized 
use of water. 

Cross Connectlon where 
there Is a low potential 
health hazard and moderate 
flow requirements. 

Cross wnneetloor sub]eet 
to backpressure or back- 

siphonage where there Lc 
moderate health hazard. 
Continous pressure 

Crou  wnnections subject 
to backpnsrun or back- 

siphonage where there is a 
moderate to low health 
hazard 

STANDARDS 

A.S.S.E. 1015 
A.W.W.A. C506 
FCCCHR of USC 

A.S.S.E. 101s 
A.W.W.A. CS06 
FCCHR of USC 

A.S.S.E 1024 

A.S.S.E. 1012 

A.S.S.E. 1035 

CROSS CONNECTION MANUAL AOUA UTILITIES FLORIDA. INC. 



TABLE 7.2 

TYPE & APPLICATION DESCRIPTION TYPICAL APPLICABLE 
INSTALLATION STANDARDS 

REDUCED PRESSURE Two Independent check 
PRINCIPLE BACKFLOW valves wl intermediate 
PREVENTER 

For hieh hazard 
cross connections 

relief valve. Supplied 
with ball-type shut-off 
valves and ball type 
test c o c k  

ATMOSPHERIC 
VACUUM BREAKERS 

for moderate to 
bieh hazard 
cross connections 

PRESSURE TYPE 
VACUUM BREAKERS 

for moderate to 
hieh hazard 
cross connections 

N 
W m 

HOSE CONNECTION 
VACUUM BREAKERS 

hose supply outlets. 
For residential & industrial 

AIR GAP 
For moderate to 

hieh hazard 
cross connection 

Single float and disc 
wl large atmospheric port 

Spring loaded singls 
float and disc with 
independent 1st check 
Supplied with ball-type 
shut-offvalves and ball 

Single check wl atmospberlc 
atmospheric vacuum 
breaker vent. 

Vertical separation of 
2D of the supply pipe 
above vessel overflow rim. 

AU cross connections 
subject to backpressure 
where there Is a high 
potentlal health hazard 
from contamination. 
Contlnous pressure 

Cross connections not 
sublect to backpressure or 
continuour pressure. 
Install at least 6" above rim. 
Backsiphonage protection only. 

This valve is designed 
for Installation in a continous 
pressure potable water supply 
system 12" above the overflow 
level of the system being supplied. 
Backalphonage protection only. 

Install directly on hose blbba, 
service slnkc and wall hydrants. 
Not for continour pressure. 

A.S.S.E. 1013 
A.W.W.A. C506 
FCCCHR of USC 

A.S.S.E. 1001 
FCCCHR of USC 

A.S.S.E. 1020 
FCCCHR of USC 

A.S.S.E.. 101 1 

AU croas connections subject 
to backpressure or back-siphonage 
where there is a high potential 
health hazard rom contamination. 

Vertical separation must be one (1) inch 

ANSI A112.1.2 

CROSS CONTROL MANU AL AOUAUTILI TIES =ORID A. INC. 



c 

r' 

- Guide to the  Assessment  of Hazard and Selection of Assemblies for Internal Protection 

Assessment Recommended 
Description of Cross Connection of Hazard Assembly a t  Fixture' 
Aspirator (medical) 
Bedpan washers 
Autoclaves 
Specimen tanks 
Sterilizers 
Cuspidors 
Lab bench equipment 
Autopsy and moriuary equipment 
Sewage pump 
Sewage ejectors 
Firefighting system (toxic liquid foam 

concentrates) 
Connection to  sewer pipe 
Connection to plating tanks 
Irrigation systems with chemical additives 

Connection to salt-water moling system 
Tank vats or other vessels containing toxic 

Connection to industrial fluid systems 
Dye vats or machines 
Cmling towers with chemical additives 
'hap primer 
Steam generators 
Heating equipment 

OT agents 

substances 

Commercial 
Domestic 

Irrigation systems 
Swimming pools 

Public 
Private 

Vending machines 
Ornamental fountains 
Degreasing equipment 
Lab bench equipment 
Hose bibbs 
' hap  primers 
Flexible shower heads 

.Steam tables 
Washing equipment 
Shampoo basins 
KiLchen equipment 
Aspirators 

Health 
Health 
Health 
Health. 
Health 
Health 
Health 
Health 
Health 
Health 

Health 
Health 
Health 

Health 
Health 

Health 
Health 
Health 
Health 
Health 
Nonhealtht 

Nonhealtht 
Nonhealtht 
Nonhealtht 

Nonhealtht 
Nonhealtht 
Nonhealtht 
Nonhealtht 
Nonhealtht 
Nonhealtht 
Nonhealtht 
Nonhealtht 
Nonhealtht 
Nonhealtht 
Nonhealtht 
Nonhealtht 
Nonhealtht 
Nonhealiht 
Nonheal th t 

AVB or PVB 
AVB or PVB 
RPBA 
AVB or PVB 
RPBA 
AVB or PVB 
AVB or PVB 
AVB or PVJ3 
AG 
AG 

RPBA 
AG 
RPBA 

RPBA 
RPBA 

RF'BA 
RPBA 
RPBA 
RPBA 
AD 
RPBA 

RPBA 
DCVA 
DCVA. AVB. or PVB 

RPBA or AG 
PVB or AG 
RF'BA or PVB 
DCVA or AVB or PVB 
DCVA 
AVB or PVB 
AVB 
AG 
AVB or PVB 
AVB 
AVB 
AVB 
AVB 
AVB 
RPBA Domestic space-heating boiler 

Nom: AG = air 8ap; AYB = atmospheric Y B N U ~  breaker; DCVA = double check valve backflow-prevention assembly; 
PVB = pressure vacuum breaker; RPBA = reduced-pressure principle backflow-prevention assembly. 

'AYBr and PWr may be used to isolate h e d t h  hazards under certain conditions. that io. backsiphonage situations. 

Where a greater hazard exists (due to toxicity or  other potentid health impadl additional -a protection with RPBAs i s  

Additional area or premises isolation may be required 

required. 

237 



/- 

Guide to the Assessment of Hazard and Selection OF Assemblies for hemises lsolanon Y . .  . 

Assessment Recommended Assembly 
Description of Premises of Hazaid on Water Service Pipe 
Hospitals, mortuaries, clinics, laboratories Health RPBA 
Plants using radioactive material HealuI RPBA 
Petroleum praeeasing or storage facilities Health RPBA 
Premises where inspection is restricted Health RPBA 
Sewage treatment plant Health RPBA 
Sewage IiR stations Health RPBA 
CwnmeFdal laundry Health FU’BA 
Plating or chemical plants Health RPBA 
Docks and dodrside facilities Health RPBA 
Food and beverage processing plants Health RPBA 
Pleasumboat marina Health RPBA 
‘Igll buildings (protection against excessive 

head of water) No nh e a 1 th JJCVA 
steam plants Nonhealth RPBA 
Reclaimed water systems Health RPBA 

N a  AG = nir gap, AVB = atmospbe.ric v~tcuum breaker. DCVA - double check valve backnor-preventim, aembly:  
PVB = p r s w  vacuum breaker. RPBA = d u d - p r e s s u r e  principle backflowprevention assembly. 

238 



7.03 Types and Descriptions of Hazard D e f ~ t i o n  
Backflow Prevention Devices 

The following definitions apply to hazard conditions existing at a site where backflow prevention 
devices may be required. 

Demee of Hazard Definition 

- Low - A condition where polluting substances@) may come in contact with potable water 
aesthetically affecting the taste, odor or appearance, but not hazardous to health (non-toxic), 
(e.g., pollution hazard) 

Moderate to Hi& - A condition where a polluting substance may come in contact with potable 
water creating a h d t h  hazard, causing sickness or death (toxic), (e.g., system ham& plumbing 
hazard, health hazard). 

Backilow Prevention Devices - Types, Descriptions, and Applicable Standards for Multiple 
Check Valve Assemblies. Table 7.1 and Table 7.2 lists the types and applications of backflow 
prevention devices, a brief description of each device, typical installation conditions, and 
applicable standards. 

7.04 Typical Facilities Requiring Backflow Prevention Devices 

1. Medical buildiogs, sanitaiiums, veterinarian facilities, morgues, mortuaries, autopsy 
facilities, nursing and convalescent homes and clinics shall have an Rp or DCVA, depending 
upon degree of hazard, installed at the service connection. The hazards normally to be found in a 
facility of this type include cross connections between the consumer’s water system and 
contaminated or sewer connected equipment such as bedpan washer, flush valve toilets and 
urinals, autoclaves, specimen tanks, sterilizers, pipe tube washer, cuspidors, aspirators, autopsy 
and mortuary equipment. 
attention is given to the maintenance of air-gap separations or vacuum breakers. It is customary 
to bridge an air-gap separation by means of a hose section. It should also be noted that in multi- 
story buildings, the supply line to the toilets, urinals, lavatories, laboratory sinks, etc.., on the 
lower floors may be taken off of the suction side of the house pump. As a result, sewage or other 
contaminated substances may be drawn into the house supply line. 

2. 
such buildings, plants, or other structures with the potential of being interconnected to the public 
supply, shall have an RP installed at the main supply line serving their premises. 

3. 
structures having unprotected cross-connections shall have an Rp or DCVA, depending on 

Note: It has been found that in this type of facility little or no 

All buildings, plants, or other structures having a source of unapproved water piped into 

All buildings, plants, apartment houses, public and private buildings, or any other 

239 



degree of hazard, installed at the service connection to any premises where multi-storied public 
building such as hotel, apartment house, office or loft building are operated or maintained if the 
buildings have uuprbtected cross connections, sewage pumping hilities, auxiliary water 
supplies, or other like sources of contamination which would create a potential hazard to the 
public water system. 

4. 
degree of hazard, installed at their service COMeciiOn to any premises where there are piers, 
docks, industries, or other waterfront facilities where water from a river, stream, irrigation, ditch 
or canal, lake, etc., is available to be used on the premises. 

5. 
water purveyor to install an RP. 

6. 
lines serving such plants. 

All waterfront facilities and industries shall have an RP or DCVA, de-g upon the 

All manufacturers of chemicals which are toxic shall be required, at the discretion of the 

All sewage treatment plants shall have an RP installed on main potable water service 

7. Dairies and cold storage plants shall have an RP or DCVA, depending upon the degree of 
hazard, installed on the service connection. This applies to any premises where a daj, creamery, 
ice. cream plant, cold storage or ice manuf-g plant is operated or maintained, provided such 
a plant has, on the premises, an auxiliary water supply, industrial fluid system, sewage handling 
facilities or other similar source of contarmnatl on which, if crossconnected to. would create a 
hazard to the public system. The hazards normally found in a plant of this type include cross- 
C O M ~ ~ ~ ~ O I B  between the consumer's waste system and reservoirs, cooling towem and circulating 
systems which may be heavily contaminated with bird droppings, vermin, algae, bacterial slimes, 
or toxic water treatment compounds. 

8. 
water is used to supply chemical, becteriological and biological laboratories; or where the water 
is used to supply separate irrigation systems; or where there are unprotected sewer cross 
connections. Note: This hazard is critical because little or no attention is given to the 
maintenance of vacuum breakers and frequently they are removed from the line; steam 
genmting facilities and lines are fi-equently contaminated with boiler compounds such as 
pentachlorophenol, cyclohexlamine, etc. A vety particular hazard is the possibility of steam 
getting back into the domestic system, causing either a system or health hazard. 

9 
pits shall have an AG separation. All potable water C O M ~ C ~ ~ O ~ S  to fluids such as bug cleaner, 
tire cleaner, and wax and soap solution make-up tanks shall have an AG separation. If this is not 
possible due to the design of equipment, an RP shall be installed on the main water service 
CoMeCtion. 

. .  

.-- 

Schools and colleges shall have an RP or DCVA installed at the service connection where 

In commercial car washing installations, potable make-up water lines to reclaim water 

10. 
make it impossible or impractical to make a complete inside cross connection survey, the public 
water system shall be protected against backflow from the premises or building by an RP 

All buildings or premises where security requirements or other prohibiting restrictions 

240 



installed or the main service connection (s) serving the building or premises. 

1 1. AI1 industrial, commercial, or residential properties ( including all multi-or single family 
residences) having an irrigation system which utilizes chemical siphoning or injection apparatus 
shall have an RP device installed at the service connection. Note: Any device, equipment or 
situation not covered by this mss-connecfion policy where water is connected or used which 
may constitute a potential health hazard will be handled at the discretion ofAqua Utilities 
Florida. l n c  

7.05 
references to SBCC, Standard Plumbing Code (SPC) 

1. 
connection, shall be protected by the proper approved vacuum breaker (PVl3, HBVB, etc.) 
installed at l e s t  six (6) inches above the highest point of usage and locatd on the didxuge side 
of the last valve. Fixtures with integral vacuum breakers manufactured as a unit may be installed 
in accordance with their approved requirements. (SPC Sec. 1204.3.4) 

2. Industrial fluid or processed water -potable water pipelines connected to industrial piping 
systems or to equipment containing industrial fluid, sewage, used or processed water, or any 
other potentially contaminated liquid shall be protected by installing an RP in the interconnecting 
lines or by and AG Separation. 

Typical Plumbing Anangements Requiring Backflow Prevention Devices - note 

Fixture inlets or valved outlets with hose attachments, which may constitute a cross- 

/- 3. 
inside diameter of the inlet line or a minimum of two (2) inches above the flood level rim. 

4. 
faucet from which these. devices are. attached or operated (SPC. sec, G104.6) 

5. 
processor shall be protected by an AG or a DCVA. 

6. 

7. 
Code ( SPC SEc. G104.6) 

8. 
conditioning chemicals shall either be made through an AG at make-up tank, or have an RP or 
DCVA, or BPWIIAV. 

Air conditon cooling tower - potable water inlet shall have an AG separation of twice the 

Aspirators and ejectors - shall have a PVB, depending upon the degree of hazard, on the 

Automatic film processors - potable water lines connected directly to an automatic film 

Bath tub with hose attachments - shall have a PVB at faucet. 

Bedpan washer - shal have a PVB installed in accordance with the Standard Plumbing 

Boiler connection - potable water connection to boiler feed water system which contains 

9. Booster pumps - shall be provided with a low pressure cut-off unless other acceptable 
provisions are made to prevent the creation of low or negative pressures in the piping system. 

10. Colonic irrigators or douche attachments - shall have a PVB installed. 

241 



1 1. 

12. 
lines in accordance with the SPC. 

Dark morns (photographic) - all threaded faucets shall be prtected with a PVB or HBVB. 

Dishwashing machine - shall be connected with a PVB on both hot and cold water supply 

13. 
diameter of the inlet or a minimum of two (2) inches above the flood level rim. 

14. 
be equipped with a PVB or BPW/IAV. 

15. 

16. 

17. 
18. 
accordance with the SPC. 

Dip tanks and vats - potable water inlet shall have an AG separation twice the inside 

Garbage disposer - potable water supply lines connected directly to garbage disposer shall 

Drinking fountah  - shall have an AG separation 

Fire sprinkler systems - shall have an AG separation to the sewer. 

Flushing floor drains - shall have a PVB installed. 
Flush valve water closets, urinals, and bidets - shall have a vacuum breaker installed in 

19. 

20. 

Foot and sitz bath - shall have an AG separation DT a PVB installed. 

Hydro-therapy baths - shall have a PVB installed at water connection. 

21. 
before faucet. 

Janitors, mop or slop sink with threaded hose faucet shall be equipped with an AVB 

22. 
degree of hazard. 

23. 

Lawn sprinkler systems - shall have a PBV or Rp or DCVA installed depending on 

Pipette washer - shall have a PVB or AG separation installed on faucet.. 

24. 
a protective device, to the public potable water supply. 

25. Potable water make-up line - to chill water loops, heating loops, purge units, condensers, 
converters, and condensate tanks should be equipped with BPWAAV, DCVA, or RP depending 
on degree of hazard. 

Private wells shall not be interconnected or physically linked in any way, with or Without 

26. 
used “laboratory faucet type vacuum breaker” is acceptable 

Serrated faucets - shall be equipped with a PVB at the faucet. If goose neck faucet is 

27. Shampoo basin hose rinse - shall have an AVB installed. 

28. Sinks and bathtop faucets - shall have an AG separation above flood level rim. 

242 



29. Sterilizers - shall have an AG separation or PVB installed 

30. Stills - shall have an AG separation, 

3 1. Swimming pool fill line - shall have an AG separation above the flood level rim or a 
DCVA. 

r 

32. Wash-up sinks with threaded faucets - shall have a PVB or HBVB installed. 

3 3 .  Wash down hose faucet - shall have a PVB or HBVB installed on faucet 

34. Washing machine drain lines - shall have an AG separation to sewer. 

35. Water supply inlets - in pits, tanks, trenches, tubs, vats, or any other place that could become 
flooded with contaminated liquids shall have an AG separation above the flood level rim. 

36.  Water operated presses, elevators, or other similar pressure producing equipment - shall have an 
W installed. 

37. X-Ray developing tank - shall have an AG separation or a PVB installed. Note: Any device, 
equipment, or situation not covered by this cross-connection policy, which may constitute a potential 
health hazard, will be examined for treatment by Aqua Uiilifies Florida, Znc. 

,-. Section 8 Testing of BacWIow Preventers 

8.01 General Requirements 

As part of a complete cross-connection control program, it shall be the duty of the non-single -family 
customer - user at any premises where reduced pressure backflow prevention devices (RP), double 
check valve assemblies (DCVA), and pressure vacuum breakers (PVB) are installed to have a 
thorough inspection and operation test at the time of installation and at least once a year, or more 
often in those instances where inspections indicate a need. Proper field test procedures with calibrated 
gauge equipment must be used by certified personnel (reference Section 6 for definition and 
explanation of a Backflow Prevention Device Tester- Certified). The cost of inspection, testing, 
maintenance and repair of hackflow prevention devices at non-single-family residences shall be 
borne by the non-single-family customer-user. 

The single-family-residence customer -user shall be responsible for the cost of the initial 
installation, inspection, and testing of the backflow prevention device. The costs and scheduling 
of inspections and tests thereafter performed at single-family residences shall be the 
responsibility of the customer. Any maintenance or repair required as a result of the test shall be 
at the expense of the customer - user and shall be performed by the device manufacturer's 
representative or by a certified device tester (Reference Section 6) 

243 



Imgation systems are required to have PVB to prevent backflow to the public water supply. All 
existing AVB installations shall be retrofitted with PVBs at the consumer's expense. Single- family 
water customers installing new imgation systems will be required to purchase, install and test new 
PVBs at their own expense. Annual testing and inspection of PVBs for all single-family customers 
will be performed by Certified Tester. 

All devices failing to meet the latest performance standards set forth by the A W A ,  ASSE, or the 
FCCCHR at USC, shall be repaired and retested promptly. Devices which are found to have a 
history of not meeting these performance standards should be replaced with new devices at the 
customer's expense. 

If such testing indicates wear or other malfunction, the devices shall be overhauled. Such an 
overhaul should consist of the replacement of all seats, diaphragms, gaskets, etc., which are subject 
to wear, and any other parts found to be worn or otherwise in questionable condition. 

8.02 Parallel Installations 

All backflow prevention devices with test cocks are required to be tested with a minimum frequency 
of once per year. Testing requires a water shutdown usually lasting five (5) to twenty (20) minutes. 
For facilities that require an uninterrupted supply ofwater, and when it is not possible to provide 
water service from two (2 )  separate meters, provisions shall be made for a "parallel installation" of 
hackflow prevention devices. 

During testing, one device is left on while the other is being tested. Usually the two devices are sized 
one device smaller than the service line, e.g., one 2 inch device or two 1-1/2 inch devices, one 8 inch 
device or two (2) six (6) inch devices. 

Aqua Utifities Florida, Inc. will not accept an unprotected bypass around a backflow preventer 
when the device is in need of testing, repair or replacement. 

8.03 Preparation 

As a prelude to each of the field test procedures. It is essential that the certified tester follow some 
basic steps: 

1. Notifv - Appointment and introduction procedures shall be followed similar to that used for 
inspections. The owner of the assembly shall be notified that water service will be shut off during 
test procedure. Special arrangements may have to be made so that interruption of service will not 
create a hardship on the user. 

2. Identify - Make sure that proper assembly is being tested by checking identification tag for 
make, model, and serial number. All information and test data shall be recorded on poper forms 
before leaving the location. 

r 

244 



3. 
upstream and downstream shut-off valves, properly placed testcocks, etc. 

4. Observe - Carefully observe area around the assembly for tell-tale signs of leakage - is.,  moss 
or algae growth, plant life, or soil erosion. This should supply the tester with additonal information 
regarding the condition of the assembly before the test is performed. Example: Wet spot under relief 
valve port ofRP assembly is an indication of relief valve activity, possibly from pressure fluctuations 
or fouling of the assembly. Proper testing will define the problem. 

8.04 Records 

Aqua Utilities Florida, Inc. will notify the customer - user when tests are required. The passing test 
results shall be returned to Aqua Utilities Florida, Znc. by the date indicated. A full report on the test 
of each device giving pertinent test data and indicating what, if any, repairs were made are to be 
delivered promptly to Aqua Utilities Florida, Inc. 

Records are to include, but not be limited to: 

InsDect - Inspect the assembly for the required components for the field test procedure -Le., .-. 

1. 

2. 
corrective action. 

3 .  

4. 

5. 

Aqua Utilities Florida, Znc. shall maintain and keep all records of tests and results, locations of 
hazards and any other cross connection related information for each public water system for a 
minimum of ten (IO) years. Records of tests of customers backflow devices will be maintained in an 
electronic database to be kept and accessible at the corporate office at 1100 Thomas Avenue, 
Leesburg, FL. 

Section 9 Results of non-compliance 

Reports of inspections, recommendations, re-inspections, and corrective action taken. 

Correspondence between Aqua UtiIities Florida, Inc., DEP, consumer, etc., concerning 

A master list of all backflow protection devices in use or proposed for use in the service area. 

Vital data on each protective device. 

Test and maintenance reports of each protective device. 

9.01 Discontinued Service 

1. A consumer's health hazard surveillance report listing all cross-connections found during 
inspection will be sent to the owner or authorized agent of the owner of the building or premises, 
stating corrections should be made and setting a time for compliance. Unless otherwise noted in the 
report, the consumer shall have thirty (30) days to comply and perform any required corrections. 
Upon failure of the owner or authorized agent of the owner of the building or premises to have the 
defect (s) corrected by the specified time. Aqua Utilities Florida, Inc. shall cause the water service to 
the building or premises to be terminated and shall take such other precautionary measures deemed 
necessary to eliminate any danger of contamination of the public potable water supply and system. ~~ 

245 



2. 
pressure backilow prevention device has been by-passed or failed to be tested or properly 
maintained as required by Aqua Utilities Florida, Inc policy statements contained in this 
manual. 

Aqua Utilities Florida, l n e  shall cause discontinuance of water service if a reduced 

3. 
Separation system is compmmised or if, in the opinion ofAqua Urilirics FlOridn, bc, a 
hazardous condition cannot be immediately corrected. 

Aqua Utilifies Florida, Ine shall cause discontinuance of water service if an air-gap 

4. 
manual, water service to such pmperty shall not be restored until the system has been brought 
into full compliance, and a written order to reconoect has been issued by Aqua Utilities FZorida, 
Inc.. 

U p n  discontinuance of water service for noncompliance with the provisions of this 

9.02 Violation Liability 

1 .  
written order ofAqua Utilites Floridq Inc pursuant thereto, shall pay all costs and expenses 
involved in the case, including attorney’s fees. 

Any person or customer found violating any of the provisions of this man& or any 

2. 
thereof mailed to the billing address as it appears on Aqua Urillties Floridq IRC billing records. 

3. 
violation. 

Notice of such violation shall be given by delivery of same to the premises and a copy 

Each day upon which a violation shall occur shall be deemed a separate and additional 

4. 
Aqua Utilities Florida, lnc. for any expense, loss, or damage incurred by reason of such 
violation to include attorney’s fees. 

Any person or custome in violation of any provisions of this manual shall also be liable to 

5. 
otherwise prevent the violations of any of the provisions of this manual. 

Aqua UtiIXes Florida, Inc  may bring suit in the appropriate court to enjoin, restrain or 

Section 10 Fire Systems 

10.01 General ( refer lo Section 7 for abbreviations.) 

1. 
unmetered fire systems which have a low or moderate degree of hazard. 

Aqua Utilities Florida, Inc-will install and maintain DCV and DDCVG for all 

2. 
on all metered T i  systems. 

A DCVA or RP, depending upon the degree of hazard, shall be installed by the consumer 

246 



3. 
and meter accessibility 

4. 
Utilities Floridu, Znc and maintained at a frequency proportionate to their age. 

5. The cost of testing and maintenance will be paid by consumer. 

10.02 Classes of Systems and Recommended Protection 

Fire systems shall be divided into the following six (6) classes for the purpose of review. These 
classes are as adopted in the AWWA, M14 BacMow Prevention and Cross-Connection Control 
Manual and as endorsed by the National Automatic Sprinkler and Fire Coutml Association. 

Class 1 - Direct connections from public water mains only: no pumps, tanks, or reservoirs, no 
physical connection from other water supplies; no anti-fmze or other additives of any kind; all 
sprinkler drains discharging to ahnosphere, dry wells, or other safe outlets. 

Recommended Protection for Class 1: Single check valve and alarm check valve. 

- Same as Class 1, except that booster pumps may be installed in the connections from 

Devices will be installed above ground, when possible, to provide easier maintenance 

All devices installed by Aquu Utilirips Floridu, Inc will be tested annually by Aqua 

the street mains (booster pumps do not affect the potability of the system; it is ~ecessary. 
however, to avoid drafting so much water that pressure in the water main is reduced below 20 
psi). 

Recommended for Class 2 - Same as Class 1 

- Direct connection from public water supply main plus one or more of the following; 
elevated storage tanks: fue pumps taking suction from above ground covered resenroirS or tanks 
(all Storage facilities are filled or connected to public water only; the water in the tanks to be 
maintained in a potable condition. Otherwise, Class 3 systems are the same as Class 1. ) 

Recommended Protection for Class 3: Systems will generally require minimum 
protection (approved E V A )  to prevent stagnant waters h m  backflowing into the public 
potable water system. 

m4- Directly supplied from public mains similar to Classes 1 and 2, with an auxiliary water 
supply on or available to the premises, or an auxiliary supply may be located with 1,700 feet of 
the pumper connection ( Note: The auxiliaq supply would mean a pond, river, etc., dedicated to 
Fire Department use). 

protection at the service connection. The type (AG or RP) will generally depend on the quality of 
the auxiliary supply. 

Recommended Protection for Class 4: Systems will normally require maximum 

Class 5 - Directly supplied fkom public mains and interconnected with auxiliary supplies, such 

247 



as: pumps taking suction from reservoirs exposed to contamination or rivers and ponds; driven 
wells, mill or other industrial water systems, or where a n t i k z e  or other additives are used. 

Recommended Protection for Class 5: Same as Class 4 

- Combined industrial and fm protection systems supplied from the public water mains 
only, with or without gravity storage or pump suctions tanks. 

Recommended protection for Class 6 System protection would depend on the 
requirements of both industry and fire protection, and could only be determined by a survey of 
the premises. 

backflow prevention device. An exception may be. made, however, if the meter and backflow 
prevention device are specifically designed for that purpose. 

. 

A meter (compound, detector check ) should not normally be permitted as part of a 

10.03 Low hessure Cut-Offs 

All fue pumps drawing suction h m  Aqua Utilities Florida, Znc. water mains shall be equipped 
with low pressure cut-off devices or other means to prevent the reduction of water main pressure 
below 20 psi. 

10.04 Standard Operating Procedures 

I .  
as a health problem for low head, closed pipe 6~ systems. Alarm checks on sprinkler system 
rim in conjunction with other check valves such as single detector check valves at the service 
connection are considered protection for these. types of potential contaminatns. 

2. 
supplemented with on-site tanks or reservoirs or other water supplies shall be. provided with 
either DCVA or other device types installed in accordance with the following criteria; 

Current AWWA backflow prevention practices for fm lines do not regard stagnant water 

Fire suppression systems supplied by six (6) inch or larger pipe and /or systems 

Installation: Mechanical backfow prevention devices need pressure loss to function 
properly. Before installing a device on a fire system, new or existing, this pressure loss should be 
factored into the system design to ascertiilll . what effect it will have on system performance. 
Currecnt device standards for sizes 4” through 10” permit pressure loss up to 14 psi for RPs and 
10 psi for DCVAs (and DDCVs). Specific pressure loss informaion is readily available h m  all 
device manufacturers. 

Manufacturer’s installation instructions must be followed to ensure proper operation and 
to protect the equipment’s warrant. General installation guidelines are as follows: 

a. The device should be installed in a horizontal position and have at least 12” 
between the bottom of the device and f& grade or floor. 

b. Lateral clearance around the device must be provided to facilitate testing, 

248 



maintenance and replacement 

c. Two (2) devices should be installed in parallel for any facility that must have 
uninterrupted flow during device testing or repair (e.g., medical buildings) 

d. Though not recommended, devices maybe installed in pits that are well drained: 
NO PART OF A DEVICE SHOULD EVER BE UNDER WATER 

e. If a device is installed inside a building, a floor drain is helpful to elimate spillage 
caused by testing or flushing. 

f. 
relief vent may be fitted with a drainlie if spillage is objectivnable or hazardous (e.g., electrical 
hazards ). The end of the drain line must terminate 12" abo4e ground or floor level and be 
clearly visible and accessible. 

Since the relief valve on an RP will periodically drip or spit and may dump, the 

g. 

h. 

1. 

The device should be protected against freezb)g. 

Shut-off valves should be of the OS type. And Y type shainm should not be used. 

The assembled piping should be thoroughly f l b e d  before installing the device. 

j. The device should be adequately suppported. 

k. Fire suppression systems supplied by pipe le$ than 6" shall be adequately 
protected by the alarm check valve and a single check valve +laced between the Fire Department 
connection and the main tap. 

1. Water meters shall not be placed on fire proteption liies. 

MANUAL OF CROSS CONNEciTION CONTROL 
AOUA UTILITIES FLO~IDA, INC 

, 

249 




